SIEMENS

Switchgear
Renewal Parts 1994

Numeric Listing, Effective January 1, 1994

SG5002-2

b Ty
kg

s
Pt

i Faul

Pl

i

i S



SIEMENS Renowa Parts 1994
SG5002

Page 1

ﬁable of Contents

Placing An Order ..o 2
Lead TIMES....ccvveeerier i 3
ReStOCKING ©e.vvvivviiiiicieenii e 3
SHIPRING v 3
Payment Terms .......cooveerninvncnnns 3
NOCES . vvvvevivie e 3
Terms And Conditions .......ccoeeeeeen. 4

Numeric Parts Listing ........ccccooeeennnn 6



SIEMENS

Placing An Order

Placing An Order

Thank you for using Siemens switchgear products. We appreci-
ate the opportunity to help you keep your Siemens equipment
properly maintained and to help you get maximum value from
your purchase.

Siemens is proud to provide prompt, accurate service for our
customers and their distributors. All of Siemens standard
parts for switchgear are listed in this document together with
current pricing. As you make your selections, feel free to con-
tact your distributor or Siemens sales representative or the
Siemens Renewal Parts Department for assistance.

We look forward to serving your needs. Let us know how we
can help.

To Place An Order Directly With Siemens...

The most efficient way to place an order is with a completed
Purchase Order. Each PO should be made out to Siemens and
should include a detailed listing of part numbers, part descrip-
tions and correct prices. The PO should also incorporate, by
specific reference, the standard Siemens terms.

Purchase Orders may be submitted to Siemens via FAX. The
original PO should then be mailed to Siemens.

Switchgear
Renewal Parts 1994

SG5002

Page 2

To Place An Order With Your Distributor...

Your Purchase Order should be made out to your distributor
and should include a detailed listing of part numbers,

part descriptions and correct prices. The PO should also
incorporate the distributor’s standard terms.

Distributors typically require that a Purchase Order be
submitted via fax and/or mail.

Minimum Order:

The minimum order for renewal parts is $100.00.

{For quick future reference, complete this information. Upon your first call to Renewal Parts

a Parts representative will be assigned.)

My Siemens Distributor or Sales Representative is:

s

Address:

Phone:

Fax:

My Renewal Parts Representative is:

Parts Rep’s direct number:

Department number: 919/365-2382
Fax number: 919/365-2598

Mailing address:

Siemens

Renewal Parts Department
PO Box 29503

Raleigh, NC 27626-0503

Shipping address:

Siemens

Renewal Parts Department
7000 Siemens Rd.
Wendell, NC 27591

P



SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Page 3

Lead Times

Payment Terms

Standard parts (those listed in this parts list) will be shipped
within two weeks* of receipt of customer Purchase Order.
Emergency “Next Day” orders for standard parts are subject to
credit approval and will incur a $100.00 expediting

surcharge.

Special parts (those not listed in this parts list) may require
additional lead time. Please consult your Renewal Parts
representative in Raleigh. Note: Parts for non-current
production equipment are made available for at least ten (10)
years following introduction of replacement designs.

Power circuit breakers of current design require four (4) to
six (6) weeks for manufacture.

Power circuit breakers of non-current designs may require eight
(8) to twelve (12) weeks for manufacture. Please consult your
Renewal Parts representative in Raleigh.

*In certain unusual circumstances, stock parts may require up
to four weeks for delivery. Static Trip il and Static Trip Il trip
units may require four to six weeks for delivery. It is
recommended that you confirm delivery dates with your
distributor or parts representative.

Net cash 30 days from date of shipment.

Notices

Restocking

Standard parts ordered in error may be returned for 75% credit.

Special parts and circuit breakers may not be returned without
prior approval. The amount of any restocking charge will be
determined on a case by case basis. Contact your Siemens
parts representative.

Shipping

Shipments will be made by truck, UPS or other ground trans-
portation, FOB factory, normal freight prepaid and allowed.

Special shipments by rail, air, exclusive truck or courier will be
paid by customer.

Prices are subject to change without notice. While Siemens has
made every effort to assure the correctness of all information
contained in this parts price list, we cannot be held liable for
printers errors or omissions.




SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Page 4

Terms And Conditions

Standard Terms And Conditions Of Sale

1. WARRANTY - Company warrants that on the date of ship-
ment to Purchaser the goods will be of the kind and quality
described herein, merchantable, and free of defects in workman-
ship and material.

If within one year from date of initial operation, but not more than
eighteen months from date of shipment by Company, of any item
of the goods, Purchaser discovers that such item was not as
warranted above and promptly notifies Company in writing there-
of, Company shall remedy such defect by, at Company’s option,
adjustment, repair or replacement of the item and any affected
part of the goods. Purchaser shall assume all responsibility and
expense for removal, reinstallation and freight in connection with
the foregoing remedy. The same obligations and conditions shall
extend to replacement items furnished by Company hereunder.
Company shall have the right of disposal of items replaced by it.
Purchaser shall grant Company access to the goods at all
reasonable times in order for Company to determine any defect
in the goods. In the event that adjustment, repair or replacement
does not remedy the defect, the Company and Purchaser

shall negotiate in good faith an equitable adjustment in the
contract price.

The Company’s responsibility does not extend to any item of the
goods which has not been manufactured and sold by Company.
Such item shall be covered only by the express warranty, if any,
of the manufacturer thereof. The Company and its suppliers shall
also have no responsibility if the goods have been improperly
stored, handled or installed, if the goods have not been operated
or maintained according to their ratings or according to instruc-
tions in Company or supplier furnished manuals, or if unautho-
rized repairs or modifications have been made to the goods.

THIS WARRANTY IS EXPRESSLY IN LIEU OF ALL OTHER
WARRANTIES (EXCEPT TITLE), INCLUDING BUT NOT LIMITED
TO IMPLIED WARRANTIES OF MERCHANT ABILITY AND FIT-
NESS AND CONSTITUTES THE ONLY WARRANTY OF COM-
PANY WITH RESPECT TO THE GOODS.

The foregoing states Purchaser's exclusive remedy against
Company and its suppliers for any defect in the goods or for fail-
ure of the goods to be as warranted, whether Purchaser’s reme-
dy is based on contact, warranty, failure of such remedy to
achieve its essential purpose, tort (including negligence) strict lia-
bility indemnity or any other legal theory, and whether arising out
of warranties, representations, instructions, installations or
defects from any cause.

2. PATENTS - Company shall pay costs and damages finally
awarded in any suit against Purchaser or its vendees to the
extent based upon a finding that the design or construction
of the goods as furnished infringes a United States patent
(except infringement occurring as a result of incorporating a
design or modification at Purchaser's request), provided that

Purchaser promptly notifies Company of any charge of infringe-
ment, and Company is given the right at its expense to settle
such charge and to defend or control the defense of any suit
based upon such charge. THIS PARAGRAPH SETS FORTH
COMPANY’S ENTIRE LIABILITY WITH RESPECT TO PATENTS,

3. PERFORMANCE; DELAYS - Timely performance by
Company is contingent upon Purchaser’s supplying to
Company, when needed, all required technical information
and data, including drawing approvals, and all required
commercial documentation.

If Company suffers delay in performance due to any cause
beyond its reasonable control, including but not limited to act of
God, act or failure to act of government, act or omission of
Purchaser, war, fire, flood, strike or labor trouble, sabotage, or
delay in obtaining from others suitable services, materials, com-
ponents, equipment or transportation, the time of performance
shall be extended a period of time equal to the period of the
delay and its consequences. Company will give to Purchaser
notice in writing within a reasonable time after Company
becomes aware of any such delay.

4. DELAYED SHIPMENT; STORAGE - Any item of the goods on
which manufacture or shipment is delayed by Purchaser or by
causes which affect Purchaser’s ability to receive the goods may
be placed in storage by Company for Purchaser’s account and
risk, and Purchaser shall pay all charges for storage, trucking
and other incidental expenses incurred by Company. In the event
of delayed shipment, Company may invoice Purchaser upon
completion of manufacture or upon date the goods would have
been ready for shipment.

5. SHIPMENT, TITLE AND RISK OF LOSS- The term “shipment”
means delivery to the initial carrier in accordance with the deliv-
ery terms of this order. Company may make partial shipments.
Company shall select method of transportation and route, unless
terms are f.0.b. point of shipment and Purchaser specifies the
method and route and is to pay the freight costs in addition to
the price. When terms are f.0.b. destination or freight allowed to
destination, “destination” means common carrier delivery point
(within the continental United States, excluding Alaska) nearest
the destination.

Title to the goods and risk of loss or damage shall pass to
Purchaser at the f.0.b. point. Company shall not be responsible
for damage to the goods after having received “in good order”
receipts from the carrier. All claims for loss, damage and delay in
transit are to be handled by Purchaser directly with the carrier.
Claims for shortages or incorrect items must be made in writing
to Company within thirty days after receipt of shipment. Failure
to give such notice shall constitute an ungualified acceptance
and waiver by Purchaser of all claims for such shortages or
incorrect items.

6. TAXES - Any applicable duties or sales, use, excise, value-
added or similar taxes will be added to the price and invoiced
separately (unless an acceptable exemption certificate

is furnished)

Py



SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Page 5

Terms And Conditions

7. TERMS OF PAYMENT - Unless otherwise stated, all pay-
ments shall be in United States dollars, and a pro rata payment
shall become due as each shipment is made. If shipment is
delayed by Purchaser, date of notice of readiness for shipment
shall be deemed to be date of shipment for payment purposes.

On late payments, the contract price shall, without prejudice to
Company’s right to immediate payment, be increased by 1 1/2%
per month on the unpaid balance, but not to exceed the maxi-
mum permitted by law.

If at any time in Company’s judgment Purchaser is unable or
unwilling to meet the terms specified, Company may require sat-
isfactory assurance or full or partial payment as a condition to
commencing or continuing manufacture or making shipment,
and may, if shipment has been made, recover the goods from
the carrier, pending receipt of such assurances.

8. NONCANCELLATION - Purchaser may not cancel or termi-
nate for convenience, or direct suspension of manufacture,
except with Company’s written consent and then only upon
terms that will compensate Company for its engineering, fabrica-
tion and purchasing charges and any other costs relating to such
cancellation termination or suspension, plus a reasonable
amount for profit.

9. GOODS RETURNED FOR CREDIT - Company will not accept
goods for return unless an authorization for such return has been
issued by Company in writing. Only goods currently manufac-
tured by Company and invoiced within the preceding twelve
month period will be considered for return. If Company’s permis-
sion to return any goods is granted, the amount of credit will be
governed by the facts in each case. Credit issued for any item
not returned in its original crate or carton will be subject to a
deduction to compensate for crate or carton replacement.
Special goods fabricated to order are not returnable under

any conditions.

10. NUCLEAR - Purchaser represents and warrants that the
goods covered by this contract shall not be used in or in connec-
tion with a nuclear facility or application.

11. LIMITATION OF LIABILITY - Neither Company nor its suppli-
ers shall be liable, whether in contract, warranty, failure of a rem-
edy to achieve its essential purpose, tort (including negligence)
strict liability indemnity or any other legal theory, for loss of use,
revenue or profit or for cost of capital or of substitute use of per-
formance, or for indirect, special, liquidated, incidental or conse-
quential damages, or for any other loss or cost of a similar type,
or for claims by Purchaser for damages of Purchaser’s cus-
tomers.

12. COMPLIANCE WITH LAWS - Company will comply with all
laws applicable to Company during manufacture and sale of the
goods. Purchaser will comply with all laws applicable to
Purchaser during operation or use of the goods.

13. GOVERNING LAW AND ASSIGNMENT - The laws of the
State of Georgia shall govern the validity, interpretation and
enforcement of this contract. Assignment may be made only with
written consent of both parties.

If this Proposal includes goods manufactured by the Company’s
Circuit Protection or Electrical Apparatus Divisions, the following
additional terms and conditions shall apply to those goods.

14. PROPOSALS - Fuses are not considered a component part
of any device and are not included in this proposal unless specifi-
cally listed. Oral proposals are subject to immediate acceptance
and terminate on the day made.

15. PRICES - In the event of a price increase, the price of goods
on order but unshipped will be adjusted to the price in effect at
the time of shipment. In the event of a price reduction, all goods
unshipped as of the effective date of the reduction (except ship-
ment held by request of the Purchaser) will be invoiced at the
reduced price. Goods already shipped are not subject to price
reduction. Orders on a bid or contract basis are not subject to
this clause. Orders amounting to less than $100.00 net will be
invoiced at $100.00 for goods covered by Discount Schedules.
The company’s prices include the costs of standard domestic
packing only. Any deviation from this standard packing (domestic
or export), including U.S Government sealed packing, necessi-
tates extra charges. To determine such extra charges, consult
Company’s sales office.

16. ADDITIONAL TERMS OF PAYMENT - Invoice payment
terms are as shown on latest discount sheets as issued from
time to time. Cash discounts are not applicable to notes or trade
acceptances, to prepaid transportation charges when added to
Company’s invoices or on discountable items if there are undis-
puted past due items on the account. Portions of an invoice in
dispute should be deducted and the balance remitted with a
detailed explanation of the deduction. Cash discounts will only
be allowed on that portion of the invoice paid within the normal
discount period.

Freight will be allowed to any common-carrier, free delivery point
within the United States, excluding Alaska and Hawaii, providing
the Company selects the carrier. On shipments to Alaska and
Hawaii, freight will be allowed to dockside at the listed port of
debarkation nearest the destination point. The Purchaser shall
pay all special costs such as cartage, stevedoring and insurance.
Special freight allowances are as shown on latest discount
sheets as issued from time to time. Catalogued weights are esti-
mated, not guaranteed. The Company assumes no responsibility
for tariff classifications of carriers.




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 6

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
00-331-121-063 CEMENT 22.00 00-611-315-480 SCREW:3/8"-16X2-3/4" 0.40
00-331-531-014 EPOXY RESIN 35.00 00-611-315-484 SCREW.3/8”-16X3-1/2" 0.70
00-337-131-001 GREASE 6.00 00-611-315-488 SCREW:3/8”-16X4-1/2” 0.90
00-437-051-031 WEATHERSTRIP 3/8X1.25 1.00 00-611-315-490 SCREW:3/8"-16X5" 0.90
00-557-286-003 WIRE #18 GREY 0.10 00-611-315-494 SCREW:3/8"-16X6" 1.30
00-557-286-006 WIRE: #16 AWG BLACK 0.40 00-611-315-496 SCREW:3/8"-16X7" 1.50
00-5657-286-341 WIRE:#14 AWG-GRAY 0.20 00-611-315-497 SCREW:3/8"-16X7-1/2” 4.90
00-557-286-363 WIRE:#12 AWG-GRAY 0.40 00-611-315-498 3/8-16 CAPSCRW 8 LG 1.70
00-557-659-355 WIRE:#14 AWG-BLACK 0.30 00-611-315-542 SCREW:1/2”-13X3/4” 0.40
00-557-659-364 WIRE:#12 AWG-BLACK 0.40 00-611-315-544 SCREW:1/2”-13X1" 0.40
00-611-289-618 SCREW:5/8”-11X2-3/4” 1.20 00-611-315-546 SCREW:1/2”-13X1-1/4” 0.40
00-611-315-369 SCREW:1/4”-20X3/8" 010 00-611-315-548 SCREW:1/2"-13X1-1/2" 0.40
00-611-315-371 SCREW:1/4"-20X1/2” 0.10 00-611-315-550 SCREW:1/2"-13X1-3/4" 0.50
00-611-315-373 SCREW:1/4"-20X5/8” 0.10 00-611-315-552 SCREW:1/2"-13X2” 0.50
00-611-315-375 SCREW:1/4"-20X3/4” 0.10 00-611-315-5564 SCREW:1/2"-13X2-1/4” 0.60
00-611-315-377 SCREW:1/4”-20X7/8" 0.10 00-611-315-558 SCREW.:1/2"-13X2-3/4" 0.70
00-611-315-378 SCREW:1/4"-20X1” 0.10 00-611-316-562 SCREW:1/2”-13X3-1/2” 1.40
00-611-315-380 SCREW:1/4"-20X1-1/4” 0.10 00-611-315-564 SCREW:1/2"-13X4” 1.10
00-611-315-382 SCREW:1/4"-20X1-1/2" 0.10 00-611-315-566 SCREW:1/27-13X4-1/2" 1.60
00-611-315-384 SCREW:1/4”-20X1-3/4” 0.20 00-611-315-568 SCREW:1/2"-13X5" 1.30
00-611-315-386 SCREW:1/4”-20X2” 0.20 00-611-315-570 SCREW:1/2”-13X5-1/2" 3.20
00-611-315-390 SCREW:1/4"-20X2-1/2” 0.20 00-611-315-609 SCREW:5/8”-11X1-1/4" 1.00
00-611-315-392 SCREW:1/4”-20X2-3/4" 0.40 00-611-318-558 SCREW:1/2”-20X2-3/4" 0.60
(0-611-315-395 SCREW:1/4"-20X3-1/4" 0.30 00-611-325-422 SCREW:5/16”-18X1” 0.60
00-611-315-396 SCREW:1/4"-20X3-1/2” 0.40 00-611-325-426 SCREW:5/16"-18X1-1/2" 0.70
00-611-315-397 SCREW:1/4"-20X3-3/4" 0.30 00-611-325-428 SCREW:5/167-18X1-3/4" 1.00
00-611-315-398 SCREW:1/4”-20X4" 0.20 00-611-326-375 HX HD SCW 0.70
00-611-315-400 SCREW:1/4"-20X4-1/2” 0.60 00-611-326-380 HX. HD. SCW SST 0.50
00-611-315-415 SCREW:5/16”-18X1/2" 0.40 00-611-326-470 SCREW,CAP HEX HD STN 16.00
00-611-315-417 SCREW:5/16-18X5/8IPC 0.10 00-611-326-472 HEX HD SCR STN STL 12.00
00-611-315-419 SCREW:5/16”-18X3/4” 0.10 00-611-326-474 SCREW,CAP HEX HD STN 2.30
00-611-315-421 SCREW:5/16"-18X7/8” 0.20 00-611-343-030 BOLT:5/16"-24X1.344" 3.60
00-611-315-422 SCREW:5/16”-18X1" 0.20 00-611-3756-227 SCREW: #10-32X1-1/4” 0.10
00-611-3156-423 0312- 18 X 1,12 BOLT 0.30 00-611-435-371 “SEMS” 1/4”-20X1/2” 0.40
00-611-315-424 SCREW:5/16"-18X1-1/4" 0.30 00-611-445-216 “SEMS" #10-32 X 3/8" 0.90
00-611-315-426 SCREW:5/16"-18X1-1/2" 0.40 00-611-447-483 SCREW: 3/8”-16X3/4” 0.60
00-611-315-428 SCREW:5/16”-18X1-3/4" 0.30 00-611-461-218 SCREW.TAP-#10X1/2" 0.10
00-611-315-434 SCREW.5/16"-18X2-1/2" 0.40 00-611-461-371 SCREW:TAP-1/4"X1/2" 0.10
00-611-315-459 SCREW:3/8"-16X1/2" 0.10 00-611-461-375 SCREW:TAP-1/4"X3/4" 0.20
00-611-315-461 SCREW:3/8"-16X5/8" 0.20 00-611-485-113 BOLT:3/8"-16X5-1/2” 0.80
00-611-315-463 SCREW:3/8”-16X3/4” 0.10 00-611-539-093 BOLT3/8"-16X1” 0.30
00-611-315-465 SCREW:3/8"-16X7/8" 0.20 00-615-015-373 SCREW:1/4”-20X5/8" 0.20
00-611-315-466 SCREW:3/8"-16X1” 0.20 00-615-015-375 SCREW USE IPC 0.10
00-611-315-468 SCREW:3/8”-16X1-1/4" 0.20 00-615-015-461 SCREW3/8”-16X5/8” 0.40
00-611-315-470 SCREW:3/8"-16X1-1/2" 0.20 00-615-015-468 SCREW:3/8”-16X1-1/4” 0.50
00-611-315-472 SCREW:3/8"-16X1-3/4" 0.20 00-615-024-463 SCR-SOC-HD .38X.75" 0.40
00-611-315-474 SCREW.3/8"-16X2" 0.40 00-615-024-470 SCR-SOC-HD.38X1.574" 0.50
00-611-315-476 SCREW.3/8”-16X2-1/4” 0.40 00-615-024-544 .50-13X1.0 BTN CSCR 0.90
00-611-315-478 SCREW.3/8”-16X2-1/2" 0.20 00-615-043-544 BTN.HD.CSCR.0.50-13X 2.40




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 7

Numeric Parts Listing

Part Number

Description

List Price (US$)

Part Number

Description

List Price (US$)

00-615-055-419
00-615-055-428
00-615-071-371
00-615-071-424
00-615-095-474
00-615-095-478
00-615-106-380

00-615-106-382
00-615-113-428
00-615-114-371
00-615-114-373
00-615-114-375
00-615-114-380
00-615-114-382

00-615-114-384
00-615-114-386
00-615-114-388
00-615-114-390
00-615-114-428
00-615-114-432
00-6156-114-438

00-615-114-440
00-615-114-463
00-615-114-470
00-615-114-472
00-615-114-478
00-615-114-542
00-615-114-552

00-615-114-554
00-615-124-216
00-615-124-218
00-615-124-220
00-615-124-222
00-6156-124-225
00-615-124-424

00-615-142-428
00-615-144-548
00-615-147-220
00-615-169-216
00-615-199-216
00-615-203-216
00-615-223-124

00-615-223-172
00-615-223-174
00-615-223-377
00-615-223-430
00-615-245-218
00-615-245-222
00-615-245-224

SCREW:5/16"-18X3/4”
SCREW:5/167-18X1-3/4”
SCREW:1/4"-20X1/2”
SCREW:5/16"-18X1-1/4"
HX SOC FLT HD SCW
HX SOC FLT HD SCW
HX SOC SCW .25 SST

HV.SOC.HD.SCW-SST
SCREW:5/16"-18X1-3/4"
SCREW:1/4"-20X1/2”
SCREW:1/47-20X5/8"
SCREW:1/47-20X3/4"
SCREW:1/4"-20X1-1/4"
SCREW:1/47-20X1-1/2”

SCREW:1/47-20X1-3/4”
SCREW:1/47-20X2”
SCREW:1/47-20X2-1/4"
SCREW:1/4”-20X2-1/2"
SCREW .31-18 1.75”
SCREW:5/16"-18X2-1/4"
SCREW:5/16"-18X3”

SCREW:5/16"-18X3-1/2"
SCREW:3/8"-16X3/4"
SCREW:3/8"-16X1-1/2”
SCREW:3/8"-16X1-3/4"
HX SOC SCR 38-16X2.5”
SCREW:1/2"-13X3/4"
SCREW:1/2”-13X2"

SCREW:1/27-13X2-1/4”
SCREW:#10-32X3/8"
SCREW:#10-32X1/2"
SCREW:#10-32X5/8"
SCREW:#10-32X3/4”
SCR-SOC-HD-#10X174
SCREW:5/16"-24X1-1/4”

SCREW:5/16"-18X1-3/4"
HEXSOC.5-13X1.5W/NYL
SCREW:#10-32X5/8"
SCREW:#10-32X3/8"
SCREW: TAP-#10X3/8"
SCREW:TAP-#10X3/8"
SCREW:#6-32X1/2"

SCREW:#8-32X3/8"
SCREW.:#8-32X1/2"
SCREW:1/47-20X7/8”
SCREW:5/16"-18X2"
SCREW:#10-32 X 1/2”
SCREW: #10-32 X 3/4”
SCREW: #10-32 X 7/8”

0.40
0.20
0.20
0.90
2.20
2.60
3.00

2.40
0.40
0.20
0.20
0.20
0.30
0.30

0.40
0.40
0.50
0.50
0.50
0.60
0.90

1.10
0.40
0.60
0.60
1.30
0.80
1.40

1.50
0.10
0.20
0.10
0.10
0.20
0.40

0.40
4.20
0.10
0.20
0.10
0.20
0.20

0.20
0.10
0.30
0.40
0.10
0.10
0.10

00-615-245-225
00-615-245-227
00-615-249-235
00-615-249-239
00-615-261-231
00-615-331-126
00-615-331-373

00-6156-331-375
00-615-331-378
00-615-331-422
00-615-331-426
00-615-331-470
00-615-345-214
00-615-345-216

00-6156-345-220
00-615-345-224
00-615-345-229
00-615-361-172
00-615-371-375
00-615-413-218
00-615-413-220

00-615-414-225
00-615-471-076
00-615-471-082
00-615-471-120
00-615-471-121
00-615-471-122
00-615-471-124

00-615-471-126
00-615-471-130
00-615-471-176
00-615-471-178
00-615-471-189
00-615-471-201
00-615-471-229

00-615-471-371
00-615-471-373
00-615-471-378
00-615-485-216
00-615-485-220
00-615-485-222
00-615-485-225

00-615-485-229
00-615-485-231
00-615-485-242
00-615-511-120
00-615-511-122
00-615-511-174
00-615-511-185

SCREW: #10-32 X 17
SCREW:#10-32X1-1/4"
SCREW:#10-32X2-1/4"
SCREW:#10-32X2-3/4"
SCREW:#10-32X1-3/4"
SCREW:#6-32X5/8”
SCREW:1/4"-20X5/8"

SCREW:1/4"-20X3/4”
SCREW:1/4”-20X1”
SCREW:5/167-18X1"
SCREW:5/16"X1-1/2”
SCREW:3/8”-16X1-1/2"
SCREW:#10-32X1/4”
SCREW:#10-32X3/8”

SCREW:#10-32X5/8"
SCREW:#10-32X7/8"
SCREW:#10-32X1-1/2"
SCR-FL-HD-#8 X.38 74
SCREW:1/47-20X3/4"
SCREW:TAP#10X1/2”
SCREW:TAP#10X5/8"

SCREW:TAP#10X1”
SCREW:#4-40X5/8"
SCREW:#4-40X1”
SCREW:#6-32X1/4”
SCREW:#6-32X5/16"
SCREW:#6-32X3/8”
SCREW:#6-32X1/2”

SCREW:#6-32X5/8”
SCREW:#6-32X7/8"
SCREW:#8-32X5/8"
SCREW:#8-32X3/4"
SCREW:#8-32X2"
SCREW:#8-32X4”
SCREW:#10-24X1-1/2"

SCREW:1/47-20X1/2"
SCREW:1/4”-20X5/8”
SCREW:1/4"-20X1”

SCREW:#10-32X3/8"
SCREW:#10-32X5/8"
SCREW:#10-32X3/4"
SCREW:#10-32X1"

SCREW:#10-32X1-1/2"
SCREW:#10-32X1-3/4"
SCREW:#10-32X3-1/4"
NO 6X.25 BRASS SCREW
SCREW:#6-32X3/8"
SCREW:#8-32X1/2"
SCREW:#8-32X1-1/2”

0.10
0.10
4.70
1.50
0.90
0.20
0.10

0.10
0.10
0.10
0.20
0.40
0.10
0.10

0.10
0.10
0.10
0.20
0.40
0.20
0.40

0.10
0.10
0.10
0.20
0.20
0.20
0.10

0.10
0.20
0.20
0.20
0.10
0.10
0.10

0.20
0.10
0.10
0.20
0.20
0.20
0.20

0.10
0.20
0.20
0.10
0.10
0.10
0.20




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 8

Numeric Parts Listing

Part Number

Description

List Price (US$)

Part Number

Description

List Price (US$)

00-615-513-216
00-615-513-220
00-615-573-172
00-6156-577-172
00-615-581-181
00-615-581-218
00-6156-581-220

00-6156-581-227
00-615-605-120
00-615-609-072
00-615-615-070
00-615-623-120
00-615-635-237
00-615-641-901

00-615-641-903
00-615-641-904
00-615-641-906
00-615-641-910
00-615-644-220
00-615-644-222
00-615-644-225

00-615-644-230
00-615-644-373
00-615-648-126
00-615-649-216
00-615-650-218
00-615-651-124
00-615-660-371

00-615-662-229
00-6156-662-377
00-615-662-300
00-615-663-373
00-617-017-169
00-617-017-544
00-617-025-378

00-617-025-424
00-617-031-367
00-617-031-413
00-617-137-470
00-617-247-470
00-617-349-248
00-617-349-254

00-617-474-463
00-617-475-375
00-617-475-378
00-617-491-380
00-617-499-421
00-619-401-902
00-619-401-903

SCREW:#10-32X3/8”
SCREW:#10-32X5/8”
SCREW:TAP #8X3/8”
SCREW:TAP #8X3/8”
SCREW:TAP #8X1”
SCREW:TAP #10x1/2”
SCREW:TAP #10X5/8”

SCREW:TAP #10X1-1/4"
SCREW:TAP #6X1/4”
SCREW:TAP #4X3/8”
SCREW:DRIVE #4X1/4”
SCREW:DRIVE #6X1/4”
PAN MSCR 10-24X2.50”
“SEMS”:#6-32X1/4"

“SEMS":#8-32X3/8”
“SEMS”:#8-32X1/4"
SEMS10-32X1/2” IPC
SCR #6-32X.25 EXTSEM
SCREW:TAP #10X5/8”
SCREW:TAP #10X3/4”
SCREW:TAP #10X1”

SCREW:TAP #10X1-5/8"
SCREW:TAP 1/4"X5/8”
SCREW:TAP #6X5/8”
“SEMS”:#10-32X3/8"
SCREW 10-16 0.5 LG
SCREW:TAP #6X1/2”
SCR.MACH.TRUSSHD.0.2

SCREW:#10-32X1-1/2”
SCREW:1/47-20X7/8”
SCREW:#10-32X5/8"
SCREW:TAPITE1/4"X5/8”
SCREW:SET#8X3/16”
SET SCREW HEX
SCREW:SET1/4"X1”

SCREW:SET5/167X1-1/4”
SET SCREW .25-28X.25”
SCREW:SET 5/16"X3/8”
HEXHD.SOCKET SET SCR
SCREW:SET 3/8"X1-1/2”
SCREW:#10-24X3/8"
SOC. HD. SCR.81

NYLON:HEX CAP SCR.38
SCREW:NYLON1/4"X3/4"
SCREW:NYLON 1/4”X1”
SCREW:WELD 1/4X1-1/4”
SCREW:ADJ5/16-18X7/8”
STUD:3/8"-16X72”
STUD:1/2"-13X72”

0.10
0.10
0.20
0.50
0.10
0.10
0.10

0.20
2.30
0.50
0.10
0.40
0.40
0.10

0.10
0.10
0.10
0.40
0.20
0.30
1.00

0.70
0.60
1.90
0.40
0.10
0.10
0.40

0.50
0.50
0.10
0.30
0.10
0.70
0.30

3.70
0.10
0.20
1.50
2.10
1.70
1.50

0.50
0.20
0.10
1.10
1.80
0.10
10.00

00-619-427-031
00-619-427-903
00-619-501-006
00-831-003-104
00-631-003-106
00-631-003-204
00-631-003-205

00-631-003-206
00-631-013-921
00-631-059-104
00-631-059-105
00-631-059-106
00-631-059-108
00-631-073-104

00-631-073-106
00-631-087-218
00-631-109-104
00-831-109-106
00-631-109-108
00-631-109-116
00-631-109-210

00-631-123-210
00-631-133-030
00-631-143-104
00-631-143-105
00-631-143-106
00-631-143-108
00-631-143-110

00-631-143-204
00-631-143-205
00-631-143-206
00-631-143-210
00-631-146-206
00-631-146-208
00-631-171-104

00-631-171-105
00-631-171-106
00-631-171-108
00-631-171-110
00-631-171-204
00-631-171-208
00-631-177-108

00-631-185-106
00-633-025-116
00-633-025-120
00-633-025-124
00-633-025-216
00-633-025-220
00-633-039-110

ROD:THREAD1/4"X6-1/4”
ROD:THREAD1/4"X4-7/8"
STUD:WELD1/4"X3/4”
NUT:HEX-STEEL 1/4-20
NUT:HEX-STEEL 3/8-16
NUT:HEX-STEEL 1/4-28
NUT:HEX-STEEL5/16-24

NUT:HEX-STEEL 3/8-24
NUT:HEX-STEEL 1/2-13
NUT: HEX HVY 1/4"-20

NUT: HEX HVY5/167-18
NUT: HEX HVY 3/8"-16

NUT: HEX HVY 1/2"-13

25-20 HX NUT. SST

NUT:HEX-STS3/8-161PC
NUT:HEX-BRASS 1-1/8”
NUT:HEX-STEEL #4-40
NUT:HEX-STEEL #6-32
NUT:HEX-STEEL #8-32
NUT HEX .250-20UNC2B
NUT:HEX-STEEL #10-32

NUT:HEX-BRASS #10-32
NUT:HEX-BRASS #10-32
NUT:.JAM-STEEL 1/4-20
NUT:JAM-STEEL5/16-18
NUT:JAM-STEEL 3/8-16
NUT.JAM-STEEL 1/2-13
NUT:JAM-STEEL 5/8-11

NUT:JAM-STEEL 1/4-28
NUT:JAM-STEEL5/16-24
NUT.JAM-STEEL 3/8-24
NUT-HV JAM

NUT: .375-24 L H.
NUT:JAM-LH 1/2"-20
NUT:JAM-STEEL 1/4-20

NUT:JAM-STEEL5/16-18
NUT:JAM-STEEL 3/8-16
NUT.JAM-STEEL 1/2-13
NUT:JAM-STEEL 5/8-11

NUT:JAM-STEEL 1/4-28
NUT:JAM-STEEL 1/2-20
NUT .5-13 L.H.

NUT:JAM-BRASS3/8-16
NUT:HEX-STOP 1/4-20
NUT:HEX-STOP 5/16-18
NUT:HEX-STOP 3/8-16
NUT:HEX-STOP 1/4-28
NUT:HEX-STOP 5/16-24
NUT:HEX-STOP #10-24

1.20
0.70
0.40
0.10
0.10
0.10
0.10

0.10
0.20
0.10
0.10
0.10
0.50
0.40

0.60
67.00
0.10
0.10
0.10
0.10
0.10

0.10
0.20
0.20
0.20
0.10
0.30
0.20

0.10
0.10
0.10
0.40
0.40
1.60
0.10

0.10
0.10
0.30
0.40
0.10
0.20
1.50

0.10
0.50
0.10
0.10
0.10
0.10
0.20




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 9

Numeric Parts Listing

Part Number

Description

List Price (US$)

Part Number

Description

List Price (US$)

00-633-039-210
00-633-043-106
00-633-043-210
00-633-055-216
00-633-055-220
00-633-057-110
00-633-059-104

00-633-059-108
00-633-059-210
00-633-067-104
00-633-067-105
00-633-067-106
00-633-067-108
00-633-083-104

00-633-083-105
00-633-083-106
00-633-155-107
00-633-182-060
00-633-222-105
00-639-030-116
00-639-039-116

00-639-041-124
00-639-047-004
00-639-061-116
00-651-007-081
00-651-007-087
00-651-007-102
00-651-007-123

00-651-007-146
00-651-007-147
00-651-007-160
00-651-007-194
00-651-007-196
00-651-007-214
00-651-007-215

00-651-007-230
00-651-007-232
00-651-007-285
00-651-007-298
00-651-007-300
00-651-007-356
00-651-007-358

00-651-007-372
00-651-007-410
00-651-007-412
00-651-007-900
00-651-007-902
00-651-007-905
00-651-007-907

NUT:HEX-STOP #10-32
6-32 STOP NUT
NUT:HEX-STOP #10-32
NUT:HEX-STOP 1/4-28
NUT:HEX-STOP 5/16-24
NUT:HEX-STOP #10-24
NUT:HEX-STOP #4-40

NUT:HEX-STOP #8-32
NUT:HEX-STOP #10-32
NUT:HEX-STOP 1/4-20
NUT:HEX-STOP 5/16-18
NUT:HEX-STOP 3/8-16
NUT:HEX-STOP 1/2-13
NUT:HEX-STOP 1/4-20

NUT:HEX-STOP 5/16-18
NUT:HEX-STOP 3/8-16
“PALNUT"HEX 7/16-14
NUT:"PUSH-ON" 1/4”
NUT:LOCK 5/16"-18
NUT:CAP-NYLON1/4"-20
NUT:NYLON 1/4"-20

.38-16 NYLON HEX NUT
“PUSHNUT” 1/4” ROD
NUT: SPEED 1/47-20
WASHER:STEEL.187" ID
WASHER:STEEL.200" ID
WASHER:STEEL.219” ID
WASHER:STEEL.250" ID

WASHER:STEEL.281” ID
WASHER:STEEL.281" 1D
WASHER:STEEL.312" ID
.375 RD. WASHER

WASHER:STEEL.375" ID
WASHER:STEEL.406" ID
WASHER:STEEL.406” 1D

WASHER:STEEL.438” ID
WASHER:STEEL.438" ID
WASHER:STEEL.531" 1D
WASHER:STEEL.562" ID
WASHER:STEEL.562" ID
WASHER:STEEL.656" ID
WASHER STEEL .688 ID

WASHER:STEEL.688" ID
WASHER:STEEL.812" ID
WASHER:STEEL.812" 1D
WASHER:STEEL.375" ID
WASHER:STEEL.812" 1D
WASHER:STEEL.328" ID
WASHER:STEEL.203" ID

0.10
0.20
0.50
0.50
0.10
0.50
0.20

0.50
0.50
0.20
0.20
0.50
0.40
0.10

0.40
0.30
0.50
4.90
1.60
0.20
0.10

0.40
0.20
0.60
0.90
0.50
0.50
0.50

0.50
0.20
0.50
0.50
0.10
0.50
1.20

0.50
0.10
0.10
0.10
0.10
3.00
9.00

0.10
0.10
0.10
0.10
0.20
0.20
9.00

00-651-007-909
00-651-007-910
00-651-011-146
00-651-011-371
00-651-017-072
00-651-017-087
00-651-017-135

00-651-017-138
00-651-017-214
00-651-017-284
00-651-017-286
00-651-017-357
00-651-017-902
00-651-017-903

00-651-017-911
00-651-017-913
00-651-017-920
00-651-017-922
00-651-021-092
00-651-027-050
00-651-027-072

00-651-027-087
00-651-027-088
00-651-027-139
00-651-027-147
00-651-027-170
00-651-027-286
00-651-027-287

00-651-027-357
00-651-027-480
00-653-091-196
00-655-017-018
00-655-017-020
00-655-017-022
00-655-017-026

00-655-017-030
00-655-017-032
00-655-017-036
00-655-017-040
00-655-021-026
00-655-021-032
00-655-025-032

00-655-047-040
00-655-047-060
00-855-047-080
00-655-047-100
00-655-047-140
00-655-047-200
00-655-059-100

WASHER:STEEL.250" ID

WASHER PLAIN ROUNDST

SST FLAT WASHER

SST RD WSHR .625 NOM
WASHER:BRASS #8
WASHER:BRASS #10
WASHER:BRASS #14

WASHER:BRASS #14
WASHER:BRASS #24
WASHER:BRASS 1/2”
WASHER:BRASS 1/2”
WASHER:BRASS 5/8”
WASHER:BRASS 3/16”
WASHER:BRASS #14

WASHER:BRASS #4
WASHER:BRASS 3/16"
BRASS WSHER 1.00
WASHER:BRASS 3/8”
WASHER:BRASS #10
WASHER:BRASS #6
WASHER:BRASS #8

WASHER:BRASS #10
WASHER:BRASS #10
WASHER:BRASS #14
WASHER:BRASS #16
WASHER:BRASS 5/16”
WASHER:BRASS 1/2”
WASHER:BRASS 1/2”

WASHER:BRASS 5/8”
WASHER: BRASS 17
WASHER:PHENOLIC 5/16"
LOCKWASHER: #6
LOCKWASHER: #8
LOCKWASHER: #10
LOCKWASHER: 1/4”

LOCKWASHER: 5/16”
LOCKWASHER: 3/8”
LOCKWASHER: 1/2”
LOCKWASHER: 5/8”
SST L WASHER

LOCKWASHER:STNLS-3/8"

LOCKWASHER: 3/8”

LOCKWASHER: #4
LOCKWASHER: #6
LOCKWASHER: #8
LOCKWASHER: #10
LOCKWASHER: 1/4”
LOCKWASHER: 3/8”
LOCKWASHER: #10

0.40
0.10
0.20
12.00
0.50
0.50
0.10

0.20
0.30
0.90
0.40
6.00
0.10
0.10

1.20
0.10
0.50
0.50
0.60
0.50
0.50

0.50
0.10
0.20
0.10
0.20
0.70
0.90

0.90
0.90
0.40
0.50
0.50
0.50
0.50

0.50
0.50
0.10
0.10
0.10
0.20
0.50

0.50
0.50
0.50
0.50
0.50
0.50
0.10




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 10

Numeric Parts Listing

Part Number

Description

List Price (US$)

Part Number

Description

List Price (US$)

00-655-067-060
00-855-067-100
00-655-067-140
00-655-067-180
00-655-067-200
00-655-067-240
00-655-067-280

00-655-077-140
00-659-041-232
00-659-055-156
00-659-055-187
00-659-055-250
00-6859-056-057
00-671-171-309

00-671-171-313
00-671-171-375
00-671-171-379
00-671-171-419
00-671-171-900
00-671-173-419
00-671-173-906

00-671-173-907
00-671-173-926
00-671-176-185
00-671-176-187
00-671-176-189
00-671-176-194
00-671-176-195

00-671-176-224
00-671-176-257
00-671-176-309
00-671-176-313
00-671-176-319
00-671-176-325
00-671-176-327

00-671-176-350
00-671-176-373
00-671-176-377
00-671-176-379
00-671-176-381
00-671-176-383
00-671-176-389

00-671-176-418
00-671-176-453
00-671-176-454
00-671-176-520
00-671-177-119
00-671-177-185
00-671-177-313

LOCKWASHER: #6
LOCKWASHER: #10
LOCKWASHER: 1/4”
LOCKWASHER: 5/16”
LOCKWASHER: 3/8”
LOCKWASHER: 1/2”
LOCKWASHER: 5/8”

LOCKWASHER: 1/4”
WASHER:BEVEL 3/8”
WASHER:"X" 5/32”
WASHER:"X" 3/16”
WASHER:"X" 1/4”
WASHER:"U" STEEL
“ROLLPIN” 3/16X1/2

“ROLLPIN” 3/16X3/4"
“ROLLPIN" 1/4X3/4”
“ROLLPIN" 1/4X1”
“ROLLPIN" 5/16X2-1/4”
“ROLLPIN" 1/2X2-7/8"
“ROLLPIN" 5/16X2-1/4”
“ROLLPIN" .094X1/2”

“ROLLPIN" .094X5/8”
“ROLLPIN" 1/2X3-5/8”
‘ROLLPIN" 1/8X1/2”
“ROLLPIN" 1/8X5/8”
“ROLLPIN" 1/8X3/4”
“ROLLPIN" 1/8X1-1/4”
“ROLLPIN” 1/8X1-1/4”

“ROLLPIN” 1/8X1”
“ROLLPIN” 5/32X1-1/4”
‘ROLLPIN" 3/16X1/2"
“ROLLPIN" 3/16X3/4”
“ROLLPIN" 3/16X1-1/4”
“ROLLPIN” 3/16%2”
“ROLLPIN" 3/16%2.5”

“ROLLPIN" 7/32X1-1/4”
“ROLLPIN" 1/4X5/8”
“ROLLPIN” 1/4X7/8”
‘ROLLPIN™ 1/4X1”
“ROLLPIN" 1/4X1-1/4"
“ROLLPIN" 1/4X1-1/2”
“ROLLPIN" 1/4X2-1/2”

“ROLL PIN" .312X2.0 GM
‘ROLLPIN” 3/8%2”
“ROLLPIN" 3/8X2-1/4”
‘ROLLPIN" 1/2X2-1/4"
“ROLLPIN" .094X5/8”
“ROLLPIN" 1/8X1/2”
“ROLLPIN" 3/16X3/4”

0.50
0.50
0.50
0.50
0.50
0.10
0.20

0.10
0.90
0.20
0.20
0.30
1.80
0.10

0.10
0.10
0.10
0.30
1.40
0.50
0.50

0.50
1.70
0.60
0.30
0.60
0.60
0.40

0.20
0.20
0.30
0.40
0.40
0.40
0.40

0.50
0.20
0.30
1.70
0.30
0.30
0.70

0.70
5.00
1.20
1.10
0.10
0.10
0.10

00-671-177-321
00-671-177-323
00-671-177-381
00-671-185-901
00-671-195-047
00-671-195-049
00-671-195-115

00-671-195-117
00-671-195-119
00-671-195-121
00-671-195-125
00-671-195-191
00-671-195-193
00-671-195-257

00-671-195-313
00-671-251-085
00-671-501-030
00-671-501-040
00-671-501-070
00-673-115-422
00-673-115-617

00-673-121-382
00-673-125-121
00-673-165-031
00-673-165-037
00-673-165-050
00-673-165-062
00-673-165-075

00-673-165-087
00-673-165-100
00-673-173-018
00-673-173-025
00-673-243-007
00-673-285-063
00-691-701-006

00-691-701-901
00-691-701-902
00-691-701-903
00-691-713-102
00-691-865-051
00-813-109-037
00-813-119-801

00-813-119-804
00-813-119-805
00-813-119-806
00-813-119-810
00-813-119-813
00-813-119-814
00-813-119-820

“ROLLPIN" 3/16X1-1/2”
“ROLLPIN" .187X1.75”
“ROLLPIN" 1/4X1-1/4”
PIN:SPIROL 1/8X7/8”
COTTER PIN:1/16”X3/8”
COTTER PIN:1/16"X1/2”
COTTER PIN:3/32"X3/8”

COTTER PIN:3/327X1/2”
COTTER PIN:3/32”X5/8”
COTTER PIN:3/32"X3/4”
COTTER PIN:3/32"X1”
COTTER PIN:1/8”X7/8”
COTTER PIN:1/8"X1”
COTTER PIN:5/32X11/4”

COTTER PIN:3/16X3/4”
RIVET:RD 3/16"X3/8"
RIVET:NYLON
RIVET:NYLON
RIVET:NYLON
FASTENER"PEM”1/4”-20
FASTENER - PEM .375

INSERT.25-20X.5 HEL!
INSERT
RING:RETAINING-5/16"
RING:RETAINING-3/8"
RING:RETAINING-1/2”
RING:RETAINING-5/8"
RING:RETAINING-3/4”

RING:RETAINING-7/8"
RING:RETAINING-1”
RING:RETAINING-3/16”
RING:RETAINING-1/4”
RING:RETAINING-.250
RING:RETAINING-.625
YOKE END ADJ.

YOKE END:ADJUSTABLE
YOKE END:ADJUSTABLE
YOKE END:ADJUSTABLE
ROD END:EYE ENDS
PLUG BUTTON 5/8"HOLE
BEARING:NEEDLE
BEARING:NEEDLE

BEARING:NEEDLE
BEARING:NEEDLE
BEARING:NEEDLE
BEARING:NEEDLE
BEARING:NEEDLE
BEARING:NEEDLE
ROLLER BEARING

0.30
0.30
0.40
0.20
0.50
0.50
0.40

0.50
0.50
0.50
0.50
0.60
0.50
0.10

0.10
0.40
1.60
2.20
1.90
0.70
0.60

2.80
0.30
0.20
0.20
0.50
0.40
0.40

0.40
0.40
1.20
0.10
270
0.50
30.00

6.00
7.00
7.00
5.00
4.50
52.00
11.00

4.00
9.00
6.00
6.00
6.00
6.00
7.00

i



SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 11
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (US$)
00-813-119-821 BEARING:NEEDLE 7.00 00-871-129-050 FUSE CART 250V 50A 2.80
00-815-081-040 BEARING:FLANGE 1.40 00-871-129-060 FUSE CART 250V 80A 2.80
00-815-225-131 BEARING:THRUST 4.40 00-871-131-100 FUSE RENEWABLE 100A 40.00
00-815-279-020 BUSHING:NYLON 2.00 00-871-135-001 REFILL:POWER FUSE 192.00
00-833-681-075 COLLAR:WITH SETSCREW 9.00 00-871-135-023 FUSE POWER 266.00
00-837-455-026 SPRING:EXTENSION 1.00 00-871-135-048 POWER FUSE REFILLS5T 245.00
00-837-455-078 SPRING:EXTENSION 24.00 00-871-135-060 POWER FUSE 202.00
00-837-659-321 GROMMET:1" ID 2.20 00-871-135-064 REFILL POWER FUSE 277.00
00-851-011-046 LUG: TERMINAL-#16-14 0.30 00-871-135-065 FUSE POWER 277.00
00-851-021-901 LUG:TERMINAL-#9-8-7 0.70 00-871-135-066 REFILL POWER FUSE 288.00
00-851-021-907 LUG:TERMINAL18-20-22 0.10 00-871-135-067 REFILL POWER FUSE 277.00
00-851-062-017 LUG:TERMINAL-#16-14 0.30 00-871-135-068 POWER FUSE REFILLS5T 277.00
00-851-062-023 LUG:TERMINAL-#22-18 0.30 00-871-135-070 FUSE POWER 250E AMP 298.00
00-851-067-030 LUG:#22-16-#10 STUD 0.50 00-871-135-071 REFILL FUSE 298.00
00-851-470-904 LUG:TERMINAL-#16-14 0.90 00-871-135-072 FUSE POWER REFILL 309.00
00-851-609-006 LUG:SOLDERING 3.50 00-871-135-236 REFILL:PWR.FUSE-65E 245.00
00-855-517-023 BUSHING:1/2"ID HOLE 0.20 00-871-135-238 REFILL:PWR FUSE 100E 224.00
00-855-759-104 LOCKNUT:CONDUIT .5” 0.40 00-871-135-239 FUSE REFILL 125E 213.00
00-857-024-006 TERM.BLK 6-PT 11.00 00-871-135-241 POWER FUSE REFILL 224.00
00-857-024-013 TERMINAL 800V13#LINE 11.00 00-871-145-217 FUSE 250VOLT1AMPTR1R 4.60
00-857-036-013 BLOCK: 2-TERMINAL 1.70 00-871-145-227 FUSE 250VOLT 1.8AMP 4.60
00-857-271-104 “TYRAP” WHITE-NYLON 0.10 00-871-145-231 FUSE 250VOLT 2.250AM 4.90
00-857-271-105 TIE CABLE 0.10 00-871-145-233 FUSE 250VOLT 2.5AMP 3.30
00-857-271-230 TYRAP SELF CLINCH 0.10 00-871-145-237 FUSE 250VOLT 3.2 AMP 9.00
00-857-275-011 HANGER CABLE .688 ID 0.40 00-871-145-241 FUSE-FRN 4R 250V 4.20
00-857-321-280 LAMP PILOT LIGHT 28V 6.00 00-871-145-245 FUSE 250VOLT 5AMP 13.00
00-871-065-016 PILOT LIGHT ASSEM 85.00 00-871-145-249 FUSE 250VOLT 6.25AMP 6.00
00-871-091-281 LAMP ASSY:RED 21.00 00-871-145-253 FUSE 250VOLT 8AMP 4.40
00-871-091-282 LAMP ASSY:GREEN 21.00 00-871-145-257 FUSE 250VOLT 10AMP 4.40
00-871-091-283 LAMP ASSY:BLUE 21.00 00-871-145-259 FUSE 250VOLT TR12R 4.20
00-871-091-284 LAMP ASSY:CLEAR 20.00 00-871-145-265 FUSE 250VOLT 20AMP 3.40
00-871-091-285 LAMP ASSY:AMBER 26.00 00-871-145-267 FUSETRON 250VOLT 25AMP 4.30
00-871-091-286 LAMP ASSY:WHITE 20.00 00-871-145-269 FUSE 250 VOLT 30AMP 4.30
00-871-096-102 PILOT LENS:RED 2.40 00-871-145-319 FUSE 6/10A-250V FE 4.30
00-871-096-103 PILOT LENS:GREEN 3.70 00-871-145-323 FUSE 1-1/8A 250V TRM 4.30
00-871-096-106 PILOT LENS:AMBER 2.70 00-871-145-327 FUSE 1-8/10A 250VTRM 4.30
00-871-096-206 PILOT LENS:WHITE 4.20 00-871-145-329 FUSE 2.25 250V TRM 4.30
00-871-129-001 FUSE CART 250V 1AMP 3.20 00-871-145-333 FUSE 3-1/2A 250V TRM 12.00
00-871-129-003 FUSE CART 250V 3A 3.20 00-871-145-657 FUSE 600VOLT 10AMP 9.00
00-871-129-005 FUSE:ONE-TIME 5 AMP 2.10 00-871-179-131 FUSE AMP 2E VOLT2400 66.00
00-871-129-006 FUSE CART 250V 6A 3.20 00-871-179-147 FUSE AMP15E VOLT2400 149.00
00-871-129-010 FUSE CART 250V 10A 3.20 00-871-179-181 FUSE AMP1E VOLT4800 66.00
00-871-129-015 FUSE CART 250V 15A 2.90 00-871-179-201 FUSE AMP15E VOLT4800 128.00
00-871-129-020 FUSE CART 250V 20A 2.90 00-871-179-207 FUSE AMP 0.5E V 7200 105.00
00-871-129-025 FUSE CART 250V 25A 2.90 00-871-179-215 FUSE AMPO.5E V14400 101.00
00-871-129-030 FUSE CART 250V 30A 2.90 00-871-179-217 FUSE 14400V 1E AMP 160.00
00-871-129-035 FUSE CART 250V 35A 4.80 00-871-179-221 FUSE AMP3E VOLT14400 160.00
00-871-129-040 FUSE CART 250V 40A 11.00 00-871-181-173 FUSE AMP3E VOLT14400 181.00
00-871-129-045 FUSE:ONE-TIME 45 AMP 7.00 00-871-181-177 FUSE AMP7E VOLT14400 181.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 12

Numeric Parts Listing

Part Number Description List Price (US$) Part Number Description List Price (US$)
00-871-181-179 FUSE AMP10E V 14400 181.00 00-875-331-003 FUZ-P/O 250V 30A 98.00
00-871-237-101 FUSE CUTOUT 1P 6.00 00-875-391-281 RESISTOR 1250 OHMS 6.00
00-871-237-107 FUSE CUTOUT 2P 7.00 00-875-401-201 RESISTOR 200 OHM 10.00
00-871-237-109 FUSE CUTOUT 3P 14.00 00-957-211-901 CLEVIS PIN 0.40
00-871-237-113 FUSE 3ITOB0A 250V 22.00 00-957-211-902 CLEVIS PIN 0.30
00-871-257-003 FUSEHOLDER 600V1-30A 21.00 00-957-211-903 CLLEVIS PIN 0.50
00-871-283-007 INSULATOR: TRANSF 543.00 00-957-221-010 PIN CLEVIS .25X1 1.30
00-871-283-012 INSULATOR: TRANSF 288.00 15-171-001-005 WASHER:SPRING-.516ID 6.00
00-871-283-013 INSULATOR:TRANSF 181.00 15-171-001-006 WASHER:SPRING-.390ID 0.60
00-871-311-101 INSULATOR:REDGLASTIC 156.00 15-171-029-013 CAPACITOR: 0.1 MFD 1.30
00-871-311-106 INSULATOR:REDGLASTIC 15.00 15-171-033-002 WELL NUT: .250-20 2.00
00-871-311-109 INSULATOR STRAIN 3.10 15-171-035-001 PERMA-NUT:10-32X.156" 4.60
00-871-311-112 INSULATOR:REDGLASTIC 28.00 15-171-035-002 PERMA-NUT:10-32X.25" 0.20
00-871-311-114 INSULATOR 15KV92 38.00 15-171-037-002 SPRING-EXTENSION 2.30
00-871-351-107 MICRO SWITCH 288.00 15-171-038-004 BUSHING:INSULATOR 0.20
00-871-451-012 SWITCH 128.00 15-171-044-004 SW USE 15-172-600-161

00-871-523-008 SPST SWITCH 20.00 15-171-051-005 BLOCK:7-TERMINALS 3.30
00-871-523-010 SWITCH 22.00 15-171-051-007 BLOCK:4-TERMINALS 0.90
00-871-763-308 POLE 192.00 16-171-052-004 MARKERSTRIP:ITO9INGL 1.80
00-873-068-003 TRANSF JAH-O 600/5A 88.00 15-171-053-002 WIRE TIE:7” LONG 0.30
00-873-068-004 TRANSF JAH-O 800/5A 564.00 15-171-059-005 SCREW:ESLOK3/8"X1.25” 0.60
00-873-068-005 TRANSF JAH-O 1000/5A 224.00 15-171-059-006 SCREW ESLOK .25X1.25 0.90
00-873-068-006 TRANSF JAH-O 1200/5A 160.00 15-171-063-001 NUT:HEX #10-32 0.20
(0-873-068-007 TRANSF JAH-O 1500/5A 213.00 15-171-063-003 NUT:LOCK 1/4”-28 0.10
00-873-068-008 TRANSF JAH-O 2000/5A 213.00 15-171-063-004 NUT:LOCK 1/4”-20 0.10
00-873-068-009 TRANSF JAH-O 2500/5A 224.00 15-171-063-005 NUT:LOCK5/16”-24THIN 0.10
00-873-068-010 TRANSF JAH-O 3000/5A 224.00 15-171-063-006 NUT:LOCK 5/16”-18 0.10
00-873-068-011 TRANSF JAH-O 4000/5A 266.00 15-171-063-007 NUT:LOCK 3/8"-16THIN 0.20
00-873-068-012 TRANSF JCH-0O 100/5A 79.00 15-171-063-008 NUT:LOCK 1/2”-20 0.30
00-873-068-014 TRANSF JCH-O 200/5A 73.00 15-171-063-010 NUT:LOCK 5/8"-11 0.50
00-873-068-016 TRANSF JCH-O 300/5A 79.00 15-171-063-011 NUT:LOCK 3/8”-16 0.20
00-873-068-017 TRANSF JCH-O 400/5A 79.00 15-171-063-012 NUT.LOCK 1/2”-13 0.30
00-873-068-019 TRANSF JCH-O 600/5A 79.00 156-171-063-014 NUT:LOCK 3/8”"-24 0.20
00-873-068-020 TRANSF JCH-O 800/5A 79.00 15-171-063-015 HEX NUT:.38”-24NYLOK 1.20
00-873-068-051 TRANSF JAH-O 1600/5A 213.00 15-171-063-016 HEXNUT 0.40
00-873-139-262 RESISTOR 50W 500 OHM 23.00 15-171-063-017 HEXNUT 0.40
00-873-139-268 RESISTOR 5000HM 100W 98.00 15-171-063-018 HEXNUT 0.40
00-873-139-290 RESISTOR 5000HM 175W 42.00 15-171-067-002 WHEEL:"SEMI-STEEL” 58.00
00-873-139-294 RESISTOR 30000HM 50W 26.00 15-171-070-001 HOSE CLAMP 0.20
00-873-139-295 RESISTOR 50000HM 50W 14.00 15-171-070-002 HOSE CLAMP 0.40
00-873-139-306 RESISTOR 25000HM175W 149.00 15-171-074-001 SELFTAPPING SCREW 0.10
00-873-211-004 TEST PLUG: 4 POLE 75.00 156-171-074-007 SELFTAPPING SCREW 0.10
00-873-211-006 TEST PLUG: 6 POLE 92.00 15-171-074-008 SCREW:TAP 1/4"X1” 0.30
00-873-217-103 TEST BLOCK 4-PT52 149.00 15-171-074-009 SCREW:TAP #10 X 1" 0.10
00-873-217-104 TEST BLOCK 6-PT52 192.00 15-171-074-010 SCREW.:TAP #6-32X3/8” 0.10
00-873-219-010 TEST PLUG:10 CIRCUIT 415.00 15-171-075-001 CAP NUT 1.80
00-875-290-001 AUTOTRANSFORMERS 77.00 15-171-091-005 THRUST RACE 0.70
00-875-331-001 FUSE 250VOLT 30 AMP 51.00 15-171-096-001 COMPRESSION SPRING 7.00
00-875-331-002 FUSE 100 VOLT 51.00 15-171-120-004 LABEL: ARROW 0.70




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 13

Numeric Parts Listing

Part Number Description List Price (US$) Part Number Description List Price (US$)
15-171-120-006 LABEL “LIFTING” 14.00 15-171-339-017 SOLENOID 120VAC 266.00
15-171-127-001 INSULATOR:PORCELAIN 96.00 15-171-339-018 SOLENOID 240VAC 245.00
15-171-127-002 INSULATOR:PORCELAIN 97.00 15-171-367-001 BRACKET:TRIPLATCH SW 94.00
15-171-131-003 CAP SCREW7/16X1-1/4" 3.80 15-171-370-002 LUBRICANT: CONTACT 5.00
15-171-133-009 3/8X5.0 AL 2.190#/F 13.00 15-171-383-001 LABEL:"CAUTION” 6.00
15-171-171-001 POWER FUSE HOLDER 1,587.00 15-171-383-002 LABEL:"CAUTION” 66.00
15-171-171-002 HOLDER:POWER FUSE 1,832.00 15-171-383-003 LABEL:"DISCHARGED” 3.40
15-171-175-001 HANDLE 10.00 15-171-386-001 UNIVERSAL JOINT 107.00
15-171-181-001 CLEVIS PIN 10.00 15-171-386-002 CLAMP 3.70
15-171-185-001 LABEL:"CAUTION” 3.60 15-171-387-001 BEARING 10.00
15-171-185-002 LLABEL:"CAUTION” 2.80 15-171-388-004 KNIFE SWITCH:UNFUSED 160.00
15-171-186-010 SWITCH-MINATURE 11.00 15-171-388-034 KNIFE SWITCH;FUSED 170.00
15-171-186-016 SWITCH.TOGGLE 47.00 15-171-388-035 KNIFE SWITCH;FUSED 426.00
15-171-186-017 SWITCH SOLID STATE 63.00 15-171-399-001 BEARING: 1.250D 7.00
15-171-192-003 CPT: 3KVA USE 15-172-805-003 15-171-399-002 BEARING 1DX1.25L 2.90
15-171-192-004 CPT: 5KVA USE 15-172-805-004 15-171-399-003 CLIP:ROD END-.19 DIA 1.30
15-171-194-001 TRANSFORMER:CONTROL 101.00 15-171-399-004 CLIP:ROD END-.25 DIA 0.90
15-171-233-006 ROLL PIN .125X1.75LG 0.10 15-171-399-005 RING:TOLERANCE-STEEL 1.00
15-171-233-008 ROLL PIN .187X1.75 0.10 15-171-399-006 KNOB: BLACK 5.00
15-171-254-002 OIL:EL-INSUL-1 QT 18.00 15-171-399-007 BUMPER: RUBBER 3.50
15-171-259-001 LOCK-SCREW:.25X.625” 0.20 15-171-399-008 SCREW.:#4-40X5/8" 0.20
15-171-259-002 LOCK-SCREW:.25X.750" 0.30 15-171-399-010 SCREW:#10-32X.50 LG 0.10
15-171-259-003 LOCK-SCREW:.256X1.50" 0.50 15-171-399-011 SCREW:.250-20X1.00LG 0.40
15-171-259-004 LOCK-SCREW:.375X1.0" 1.10 15-171-399-012 NUT SPOTWELD 1.00
15-171-270-001 MOLYKOTE 13.6 OZ CAN 38.00 15-171-399-013 SWITCH: MICRO 16.00
15-171-270-002 MOLYKOTE:PENE-LUBE 18.00 15-171-399-014 RELAY: DPDT-120VAC 224.00
15-171-319-252 FUSE PULLOUT 51.00 15-171-399-015 RELAY: DPDT-240VAC 564.00
15-171-322-002 CHANNEL 0.70 15-171-399-016 RELAY: DPDT-125VDC 256.00
15-171-323-001 MICRO SWITCH 37.00 15-171-399-017 RELAY: DPDT-250VDC 447.00
15-171-323-002 MICRO SWITCH 95.00 15-171-399-018 RIVET: .25DIA X1.38 0.10
15-171-323-003 MICRO SWITCH 97.00 15-171-399-019 SCREW: #10-32X1.00LG 1.80
15-171-331-005 DIE SPRING:"BRONZE" 213.00 15-171-399-020 ROLL PIN:.125X1.50LG 0.10
15-171-331-007 DIE SPRING:"RED” 44.00 15-171-399-021 ROLL PIN:.156X1.25LG 0.10
15-171-331-010 DIE SPRING:"BLUE”" 149.00 15-171-399-022 ROLL PIN:.188X2.50LG 0.40
15-171-331-011 DIE SPRING:"GREEN” 44.00 15-171-399-023 SCREW:SHOULDER .25X1” 1.20
15-171-339-001 SOLENOID 48VDC 245.00 15-171-399-025 SCREW: #10-32X.75" 0.20
15-171-339-002 SOLENOID 125VDC 266.00 15-171-399-026 PUSHNUT .312 0.50
15-171-339-003 SOLENOID 250VDC 245.00 15-171-399-027 RELAY 969.00
15-171-339-004 SOLENOID 120VAC 234.00 15-171-399-029 ROD END CLIP 0.60
15-171-339-005 SOLENOID 240VAC 256.00 15-171-399-030 BEARING 1.40
15-171-339-006 SOLENOID 24VDC 277.00 15-171-399-031 SCREW:#10-24X5/8" 1.90
15-171-339-007 SOLENOQID 48VDC 266.00 15-171-399-033 BEARING:1.000"LG 4.90
15-171-339-008 SOLENOID 125VDC 277.00 15-171-399-034 BEARING:1.250"LG 3.40
15-171-339-009 SOLENOID 250VDC 213.00 15-171-399-035 WASHER:"X” 0.50
15-171-339-010 SOLENOID 120VAC 288.00 15-171-399-041 SCREW:6-32X1 THDFORM 0.10
15-171-339-012 SOLENOID 24VDC 256.00 15-171-399-042 SCR HEX SOC SHOULD72 1.20
15-171-339-014 SOLENOQID 48vVDC 309.00 15-171-399-045 SCREW 4.50
15-171-339-015 SOLENOID 125VDC 234.00 15-171-399-046 RIVET: .19X.38" 0.70
15-171-339-016 SOLENOID 250VDC 266.00 15-171-399-048 SCREW: .25X1.25” 0.30




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 14

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
15-171-399-049 SCREW: #10-32X1.5 0.40 15-171-890-001 GROMMET MAT. 2.80
15-171-399-050 SOLENOID:24VDC COIL 62.00 15-171-910-004 LAMP:IND.RED-125ACDC 6.00
16-171-399-052 SCREW:NYLOK PATCH 0.40 156-171-910-005 LAMP:IND.GR -125ACDC 8.00
15-171-399-053 JAM NUT:1/2"-13LEXAN 3.60 15-171-910-006 LAMP:IND.AMB-125ACDC 5.00
156-171-399-055 PUSHNUT .31 SQ. 0.50 15-171-910-007 LAMP:IND.RED-250ACDC 5.00
156-171-399-057 PUSHNUT .75 DIA. 1.30 15-171-910-008 LAMP:IND.GR -250ACDC 7.00
15-171-399-061 BEARING .375 X .875 16.00 156-171-932-001 INSULATOR 46.00
15-171-399-063 PLASCREW 4X 25 LG 0.20 15-171-949-006 COMP. SPRING 7.0L.G 20.00
15-171-400-001 BOLT: AIRCRAFT 4.20 15-171-949-007 COMP. SPRING 8.0LG 22.00
15-171-402-001 TORQUE LIMITER 383.00 15-171-949-012 GEAR CLAMP 5.00
15-171-404-051 DRIVER TOOL: .312 95.00 15-171-949-015 SCREW EYE 2.40
15-171-407-001 CONT BLK-1NO-1NC 61.00 15-171-949-025 CABLE, FIBRE 3.00
15-171-407-006 PUSHBUTTN OPERATOR 53.00 15-171-949-041 CERAMIC FIBER SEAL 9.00
15-171-421-001 INSULATOR 895.00 15-171-949-045 WASHER BR. SPLIT 1” 34.00
15-171-422-001 CLUTCH & INNER RACE 104.00 15-171-949-049 LUG:DISCONNECT-90DEG 0.30
15-171-423-001 MITER GEAR 53.00 15-171-949-066 TORSION SPRING RH 21.00
15-171-424-001 SHOCK ABSORBER 2,268.00 15-171-949-067 TORSION SPRING LH 13.00
15-171-424-002 CLAMP 38.00 15-171-949-068 COMPRESSION SPRING 10.00
15-171-424-004 CASTER 85.00 15-171-949-070 CHARGE-DISCHARGE LAB 3.60
15-171-424-005 COUNTER 160.00 15-171-949-071 OPEN-CLOSE LABEL 20.00
15-171-424-007 WHEEL 96.00 15-171-949-073 PILLOW BLOCK 3.40
15-171-424-008 SLEEVE BEARING 13.00 15-171-949-080 .25-20X1.0 INSUL SCR 1.40
156-171-425-001 NEEDLE THRUST BRG 1.80 15-171-949-093 CABLE, MOUNT 0.40
15-171-425-002 WASHER 12.00 15-171-949-102 EXTENSION SPRING 18.00
15-171-431-001 COMP SPRING 9.00 15-171-949-105 BELLEVILLE WSHR .25 0.60
15-171-433-001 CAP SCREW:HEX SOC HD 6.00 15-171-949-106 RETAINING RING 1200A 0.50
15-171-444-003 LABEL-CAUTION 3.40 15-171-949-107 RETAINING RING 2000A 3.00
15-171-450-001 BRUSH ASSEM 58.00 15-171-949-108 RETAINING RING 3000A 10.00
15-171-497-001 PIN:CLEVIS .5X2.25 2.30 15-171-949-123 TORSION SPRING 15.00
15-171-497-002 PIN:CLEVIS .62X1.75 6.00 15-171-949-126 SCREW SOCKET HEADCAP 5.00
15-171-541-053 LLAMP: INDICATING 79.00 15-171-949-129 TYPE U DRIVE SCREW 0.10
15-171-700-001 SPRING 27.00 15-171-949-143 M8 NUT SELF-CLINCH 1.00
15-171-709-001 MAGNETIC DEV 515-81 234.00 15-171-949-148 SHOULDER WASHER 0.20
15-171-709-002 MAGNETIC DEV 515-81 19.00 15-171-969-001 THERMOSTAT 15.00
15-171-738-001 SCREW:SOC HD LOCKING 0.50 15-171-987-001 1” TAPE 17.00
15-171-738-003 SCREW:SOC HD LOCKING 0.30 15-171-987-002 4" TAPE 67.00
15-171-751-001 PIN:CLEVIS-STAINLESS 4.00 15-171-987-003 10” TAPE 180.00
15-171-808-001 INSULATOR: 151 266.00 15-171-988-001 MASTIC PAD 4.50
156-171-816-001 SHOCK ABSORBER 1,938.00 15-171-988-002 MASTIC PAD 6.00
15-171-824-001 FUSE CLIP:100AMP 15.00 15-172-099-001 TERM .22-18 NO.6 0.40
15-171-833-001 SPRING: COMP 490.00 15-172-099-003 TERM .22-18 NO.10 0.40
15-171-836-001 SPRING: COMP 87.00 15-172-099-004 TERM .16-14 NO.10 0.40
15-171-861-296 CLASS J PULLOUT 2P 277.00 15-172-099-005 TERM .22-18.19 TAB 0.40
15-171-861-297 CLASS J PULLOUT 3P 277.00 15-172-099-007 TERM 22-18 .25 TAB 0.40
15-171-863-001 ADHESIVE:SUPERBONDER 80.00 15-172-099-008 TERM .16-14 .25 TAB 0.40
15-171-885-002 TUBE 256.00 16-172-099-017 TERM. 22-18 .25 STUD 0.40
15-171-885-003 TUBE 224.00 15-172-219-002 CPT 10KVA, 2400V 3,312.00
15-171-885-004 TUBE 341.00 15-172-219-003 CPT 15KVA, 2400V 3,759.00
15-171-888-002 FUSE LIVE PT:SM5S 1,076.00 15-172-219-004 CPT 5KVA, 2400V 2,673.00




SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Page 15

Numeric Parts Listing

Part Number

Description

List Price (US$)

Part Number

Description

List Price (US$)

15-172-219-005
15-172-219-006
15-172-219-007
15-172-219-008
15-172-219-010
15-172-219-011
15-172-219-012

15-172-219-017
15-172-219-018
15-172-219-019
15-172-219-023
15-172-219-024
15-172-219-025
15-172-219-026

15-172-219-027
15-172-219-028
15-172-226-001
15-172-226-002
15-172-226-003
156-172-226-004
15-172-226-005

15-172-239-001
15-172-239-025
15-172-239-036
15-172-239-064
15-172-239-082
15-172-239-083
15-172-275-001

15-172-275-002
15-172-275-003
15-172-275-004
15-172-275-005
15-172-275-006
15-172-414-001
15-172-414-002

15-172-414-005
15-172-414-009
15-172-416-027
15-172-433-001
15-172-434-001
15-172-435-001
15-172-436-001

15-172-437-001
15-172-445-001
15-172-451-206
15-172-451-207
15-172-451-208
15-172-455-001
15-172-456-001

CPT 10KVA, 2400V
CPT 15KVA, 2400V
CPT 5KVA, 4160V

CPT 10KVA, 4160V
CPT 5KVA, 4160V

CPT 10KVA, 4160V
CPT 15KVA, 4160V

CPT 10KVA, 7200V
CPT 15KVA, 7200V
CPT 5KVA, 12.47KV
CPT 10KVA, 12.47KV
CPT 15KVA, 12.47KV
CPT 5KVA, 13.8KV
CPT 10KVA, 13.8KV

CPT 15KVA, 13.8KV
CPT 5KVA, 13.8KV
RETAINING RING .500”
RETAINING RING .312”
RETAINING RING .375"
RETAINING RING .250”
RETAINING RING .180”

CAM ROLLER TRUCK
PIN BLOCK

NEEDLE BEARING
RETAING RING

HEATER

HEATER

ANTI PUMP RELAY 24 D

ANTI PUMP RELAY 48 D
ANT! PUMP RELAY 125D
ANTI PUMP RELAY 250D
ANTI PUMP RELAY 120D
ANTI PUMP RELAY 240D
CONTROL RELAY 3T4

CONTROL RELAY 3TJ

CONTROL RELAY 3TJ
CONTROL RELAY 3TJ
FUSEBUSS JJS-40
EXTENSION SPRING
EXTENSION SPRING
EXTENSION SPRING
EXTENSION SPRING

EXTENSION SPRINGS

PIN CONNECTOR-MALE16
15VDC PWR SUPPLY (2 DEV)
15VDC PWR SUPPLY (8 DEV)
15VDC PWR SUPPLY (16 DEV)
ROLLER BEARING

ROLLER BEARING

2,961.00
3,759.00
2,673.00
3,397.00
2,673.00
3,397.00
3,759.00

5,740.00
4,377.00
3,025.00
3,770.00
7,221.00
3,025.00
3,781.00

4,377.00
3,014.00
0.50
0.50
0.50
0.50
0.50

81.00
44.00
7.00
0.50
82.00
149.00
160.00

84.00
68.00
95.00
71.00
61.00
117.00
128.00

128.00
117.00
48.00
3.20
12.00
11.00
11.00

2.60
1.90
382.00
584.00
888.00
49.00
15.00

15-172-457-001
15-172-458-001
15-172-460-001
15-172-486-001
15-172-487-001
15-172-499-001
15-172-500-001

15-172-501-001
15-172-503-001
15-172-510-002
15-172-510-003
15-172-510-004
15-172-510-005
15-172-510-006

15-172-510-007
15-172-510-008
15-172-536-001
15-172-536-002
15-172-536-004
15-172-536-005
15-172-536-006

156-172-536-007
15-172-536-008
156-172-536-009
15-172-537-009
15-172-537-010
15-172-537-011
15-172-537-012

15-172-537-015
15-172-537-016
16-172-537-017
15-172-537-018
15-172-537-019
15-172-537-020
15-172-537-021

15-172-537-022
15-172-537-023
15-172-537-024
15-172-537-026
15-172-537-028
15-172-558-001
15-172-570-001

15-172-600-018
15-172-600-019
15-172-600-020
156-172-600-024
15-172-600-025
15-172-600-041
15-172-600-050

D.C. NEEDLE BEARING
D.C. NEEDLE BEARING
BALL BEARING

ROD END-FEMALE
ROD END-MALE 0.375
"0” RING

“0” RING

‘0" RING

TORSION SPRING.180D
AMP TRAP AJT3, 600V
AMP TRAP AJT6, 600V
AMP TRAP AJT10, 600V
AMP TRAP AJT15, 600V
AMP TRAP AJT20, 600V

AMP TRAP AJT25, 600V

AMP TRAP AJT30, 600V

VT 2400V/120V, NO FU, 60KV BIL
VT 4200V/120V, NO FU, 60KV BIL
VT 2400V/120V, 2 FU, 60KV BIL
VT 4200V/120V, 2 FU, 60KV BIL
VT 4800V/120V, 2 FU, 60KV BIL

VT 2400V/120V, 1 FU, 60KV BIL
VT 4200V/120V, 1 FU, 60KV BIL
VT 4800V/120V, 1 FU, 60KV BIL
VT 2400V/120V, 2 FU, 75KV BIL
VT 4200V/120V, 2 FU, 75KV BiL
VT 4800V/120V, 2 FU, 75KV BIL
VT 7200V/120V, 2 FU, 75KV BIL

VT 4800V/120V, 1 FU, 75KV BIL

VT 7200V/120V, 1 FU, 75KV BIL

VT 7200V/120V, 2 FU, 110KV BIL
VT 8400V/120V, 2 FU, 110KV BIL
VT 12000/120V, 2 FU, 110KV BIL
VT 14400/120V, 2 FU, 110KV BIL
VT 7200V/120V, 1 FU, 110KV BIL

VT 8400V/120V, 1 FU, 110KV BIL
VT 12000/120V, 1 FU, 110KV BIL
VT 14400/120V, 1 FU, 110KV BIL
VT 7620V/120V, 1 FU, 110KV BIL
VT 13200/120V, 1 FU, 110KV BIL
WASHER(31X45X0.5MM)

SPRING, COMPRESSION

EXT SPRING 2.5FL..GM
EXT SPRING 3.0FL..GM
TORSION SPRING RH.GM
TORSION SPRING LH.GM
WASHER,STL .328ID
SWITCH- LIMIT GP..GM
RIVET............. GM

12.00
3.50
16.00
19.00
18.00
2.90
3.10

5.00

4.30
20.00
20.00
20.00
20.00
20.00

20.00
20.00
895.00
1,267.00
1,395.00
1,757.00
1,757.00

1,257.00
1,534.00
2,087.00
1,992.00
1,992.00
1,992.00
1,992.00

1,704.00
1,981.00
1,992.00
1,992.00
1,992.00
1,892.00
1,704.00

1,704.00
1,704.00
1,704.00
1,704.00
1,704.00
6.00
16.00

2.80
4.50
2.10
2.20
0.20
36.00
0.50




Switch
SIEMENS Renewal Parts 1994

SG5002 h

Page 16
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (USS$)
15-172-800-142 BOLT 7.5L.G 1/2-13 GM 20.00 15-172-638-138 .38-16X1.0NYLON SCW 6.00
15-172-600-161 SWITCH ON-MOM-OFF 73.00 15-172-638-159 CONTACT SPRING 7.00
15-172-600-162 SWITCH OFF-MOM-ON 52.00 15-172-638-163 COMP SPRING 10.00
15-172-600-164 TORSION SPRING....GM 3.70 15-172-638-215 EXTENSION SPRING 3.30
15-172-600-165 TORSION SPRING....GM 2.80 156-172-638-224 .3765-16X2.25 LG SCR 13.00
15-172-600-166 X WHSHER- FINGERS.GM 0.30 15-172-638-244 RETAINING RING/IPC 0.40
15-172-600-176 PRESS NYLON LKNUT.GM 2.90 15-172-638-293 SWITCH OFF-MOM-ON 48.00
15-172-600-182 SHOULDER BOLT....GM 4.20 156-172-646-002 GREY TOUCH UP PAINT 16.00
15-172-600-184 SPACER- CLS SP....GM 6.00 15-172-771-001 VOLT TRANSF 69.4:120 181.00
15-172-626-002 TH WASH TRB-815...GM 4.70 15-172-771-002 VOLT TRANSF 120:120 181.00
15-172-626-004 TH WASH TRB-1625..GM 6.00 15-172-771-003 VOLT TRANSF 208:120 181.00
15-172-626-005 TH WASH TRB-2031..GM 7.00 156-172-771-004 VOLT TRANSF 240:120 181.00
15-172-626-006 TH WASH TRC-2031 GM 11.00 15-172-771-005 VOLT TRANSF 288:120 202.00
15-172-626-008 TH WASH TRA-1828..GM 4.70 15-172-771-006 VOLT TRANSF 300:120 202.00
15-172-626-009 TH WASH TRB-613...GM 3.40 15-172-771-007 VOLT TRANSF 480:120 181.00
15-172-626-010 TH WASH TRA-613...GM 2.40 15-172-771-008 VOLT TRANSF 600:120 181.00
15-172-626-011 TH WASH TRB-916...GM 6.00 156-172-771-009 VOLT TRANSF 380:120 202.00 L
15-172-626-012 TH WASH TRA-916...GM 2.70 15-172-772-001 VT 69.4:120 266.00
15-172-626-026 BEARING B-168.....GM 19.00 15-172-772-002 VT 120:120 266.00
15-172-626-027 BEARING BH-812....GM 17.00 156-172-772-003 VT 208:120 266.00
15-172-626-028 BEARING B-208.....GM 26.00 15-172-772-004 VT 240:120 266.00
15-172-626-032 BEARING BH-88....GM 15.00 15-172-772-005 VT 288:120 304.00
15-172-626-033 BEARING B-812.....GM 16.00 15-172-772-006 VT 300:120 304.00
15-172-626-034 BEARING BH-1016...GM 18.00 156-172-772-007 VT 480:120 266.00
15-172-626-052 INNR RING IR-1612.GM 47.00 15-172-772-008 VT 600:120 266.00
15-172-626-053 INNR RING IR-1212.GM 38.00 15-172-772-009 VT 380:120 304.00
15-172-626-055 INNR RING IR-612..GM 32.00 15-172-773-002 WSHR HD. SCREW 0.30
15-172-626-077 THRST BRG NTA-1625GM 9.00 15-172-787-012 PTW4 TRANSF 60:1 1,587.00
15-172-626-079 THRST BRG NTA-916.GM 7.00 156-172-787-016 PTW4 TRANSF 60:1 1,587.00
156-172-630-005 PEM STUD 5/16-18 1.0 1.00 15-172-787-017 PTW5 TRANSF 60:1 1,687.00
15-172-633-003 ROD END 89.00 15-172-787-018 PTW5 TRANSF 70:1 1,587.00
15-172-638-010 STEEL BALL-.312 DIA 0.30 15-172-787-019 PTW5 TRANSF 100:1 1,587.00
15-172-638-085 TORSION SPRINGGM 3.90 15-172-787-020 PTW5 TRANSF 120:1 1,5687.00
15-172-638-096 HEAD CAPSCREW 18.00 16-172-787-021 PTW5 TRANSF 60:1 1,587.00
15-172-638-097 HEAD CAPSCREW 17.00 15-172-787-022 PTW5 TRANSF 70:1 1,5687.00
15-172-638-100 .25-20X1.0 FLT HEAD 0.20 156-172-787-023 PTW5 TRANSF 100:1 1,587.00
15-172-638-103 TRUSS HD RIVET 1.00 156-172-787-024 PTW5 TRASNF 120:1 1,587.00
15-172-638-110 SHOCK ABSORBER 277.00 15-172-788-004 PTW3 TRANSF 20:1 1,108.00
15-172-638-111 EXT SPRING 3.10 16-172-788-005 PTW3 TRANSF 35:1 1,108.00
15-172-638-112 OPENING SPRING 14.00 15-172-788-006 PTW3 TRANSF 40:1 1,108.00
15-172-638-118 EXTENSION SPRING GM 1.60 15-172-788-007 PTW3 TRANSF 20:1 1,108.00
15-172-638-120 STROKE LLEVER GM 14.00 16-172-788-008 PTW3 TRANSF 35:1 1,108.00
15-172-638-122 INNER RING 29.00 15-172-788-009 PTW3 TRANSF 40:1 1,108.00
15-172-638-125 SST BOLT-.38-16X5.5" 26.00 15-172-805-003 CPT 3KVA, 480V/240V 611.00
15-172-638-126 CONTACT SPRING 1.20 15-172-805-004 CPT 5KVA, 480V/240V 637.00 A
15-172-638-130 .375-16X1.0SET SCW 0.70 15-333-031-002 RTV SILICONE RUBBER 18.00
15-172-638-131 10-32X.5 SET SCW 1.00 15-333-281-003 SEALANT-SCREW LOCK 26.00
15-172-638-132 .375-16X1.5 SET SCW 3.70 15-333-281-005 LOCQUE-PRIMER GR T 34.00
15-172-638-133 HX BOLT M12X170MM 5.00 15-337-131-001 GREASE:BEACON #325 19.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 17

Numeric Parts Listing

Part Number

Description

List Price (US$)

Part Number

Description

List Price (US$)

15-611-318-419
15-611-318-421
15-611-318-428
15-611-318-442
15-611-318-556
15-615-024-001
15-615-024-004

15-615-024-005
15-615-024-006
15-615-024-007
15-615-471-003
15-615-513-001
15-6156-623-216
15-615-623-302

15-615-625-001
15-615-662-001
15-617-136-002
15-639-101-002
15-671-173-002
15-813-073-001
15-813-073-003

15-813-119-003
15-813-119-004
15-813-119-005
15-813-119-021
15-813-119-022
15-813-119-023
15-813-129-002

15-813-129-003
15-813-1290-004
15-837-321-005
15-837-321-006
15-837-321-008
15-837-455-002
15-837-659-002

15-871-383-001
18-149-672-001
18-168-000-001
18-168-000-002
18-168-000-003
18-169-420-501
18-1756-570-001

18-176-226-001
18-176-226-003
18-176-226-004
18-176-288-001
18-176-288-002
18-191-844-501
18-193-359-501

SCREW:5/16"-24X3/4”
SCREW:5/16"-24X7/8"
SCREW:5/16"-24X1-3/4"
SCREW:5/16"-24X4”
SCREW:1/27-20X2-1/2"
CAP SCREW HEX SCKT
SCR HXSOCK.25-20X.62"

SCR HXSOCK.25-20X.75”
SCREW:NYLOK PATCH
CAP SCREW

SCR-RD HD#10-32X3.75”
SCREW#10-32X1.75" LG
SCREW:DRIVE #10X3/8"
SCREW:DRIVE #14X1/2”

WELD SCREW
SCR-MACH.25-20X.75”
SET SCR.5-13X1.25”
NUT:WING-1/4"-20

PIN

ROLLER BRG

ROLLER BEARING

BEARING:RADIALNEEDLE
RADIAL NEEDLE BRG
NEEDLE BEARING

INNER RACE

INNER RACE

INNER RACE

THRUST BEARING RACE

THRUST BEARING RACE
THRUST BEARING RACE
SPRING
SPRING:COMPRESSION
SPRING COMPRESSION
SPRING

GROMMET

SWITCH

BEVEL GEAR
PAINT:-TOUCHUP-INDOOR
PAINT:-TOUCHUP-OUTDOOR
PAINT:-TOUCHUP-SKYGRAY
BEVEL GEAR ASSY
CONTACT

STRIP HEATER

SPACE HTR 120V/125W
SPACE HEATER115-120V
FINGER:BERYLLIUMCU44
FINGER:BERYLLIUMCU44
CONTROL RELAY: 110V
HEATER:240V-500W

0.20
0.20
0.30
0.70
1.10
270
2.20

0.40
0.70
2.20
1.50
0.50
0.20
0.20

3.50
0.60
0.90
0.10
0.10
60.00
56.00

15.00

9.00
12.00
23.00
26.00
54.00

2.40

2.40
1.50
9.00
1.00
1.60
1.60
0.60

341.00
543.00
20.00
20.00
20.00
1,973.00
14.00

21.00
28.00
73.00
34.00
21.00
394.00
181.00

18-193-359-502
18-193-359-503
18-193-792-502
18-197-407-001
18-199-137-801
18-199-141-501
18-199-142-501

18-199-250-001
18-199-252-001
18-199-253-001
18-199-881-001
18-240-022-502
18-240-025-503
18-241-693-501

18-241-693-502
18-241-693-503
18-241-693-504
18-241-708-505
18-241-708-506
18-249-022-501
18-261-573-501

18-261-703-002
18-280-275-001
18-280-275-002
18-280-275-006
18-280-275-007
18-280-275-008
18-280-275-012

18-280-805-501
18-280-805-503
18-285-916-501
18-289-649-501
18-348-351-001
18-349-191-501
18-352-659-501

18-360-093-001
18-360-094-501
18-360-094-502
18-360-095-501
18-360-095-502
18-362-123-501
18-364-346-501

18-364-346-502
18-364-346-503
18-375-793-501
18-375-973-501
18-376-028-502
18-376-028-504
18-388-115-001

HEATER:120V-500W
HEATER:240V-1000W
RAIL EXTEN ASSY
BARRIER

HOIST MTG

HOIST ASSY R GR
FRAME MTG ASSEMBLY

PANEL SCREW
SPRING

CUP WASHER
SPRING
INSULATOR ASSY
INSULATOR ASSY
INSULATOR ASSY

INSULATOR ASSY
INSULATOR ASSY
INSULATOR ASSY
INSULATOR ASSY
INSULATOR ASSY

BEVEL GEAR
CONNECTOR ASSEMBLY

BASE

CAP:CONNECTOR
CAP:CONNECTOR
CAP:CONNECTOR
CAP:CONNECTOR
CAP:CONNECTOR
CAP:CONNECTOR

STUD:HIGH 1200A(D)
STUD:LOW 1200A (D)
CONTACT BASE ASSYHVC
FUSE MOUNTING

BASE

PLUGGING DEVICE ASSY
SEC BLK ASSY

LOW TUBE

D 5KV 1200A PRI.DISC

D 5KV 2000A PRI.DISC

PRIM DISC ASSY 1200A
PRIM DISC ASSY 2000A

F 15KV 1200 PRI.DISC

AUX SWITCH ASSY 8 STAGE

AUX SWITCH ASSY 12 STAGE
AUX SWITCH ASSY 16 STAGE
ARC CHUTE ASSY QB

PANEL ASSY

MOV.CONTACT ASSY

MOV CONTACT ASSY QB
RADIUS ARM

160.00
76.00
469.00
19.00
2,109.00
628.00
1,129.00

44.00
12.00
21.00
6.00
2,332.00
1,347.00
2,343.00

1,5628.00
1,294.00
959.00
4,335.00
8,846.00
107.00
884.00

128.00
75.00
75.00
71.00
75.00
73.00
87.00

1,459.00
511.00
591.00

2,375.00
170.00

1,406.00

1,693.00

213.00
7,295.00
10,480.00
7,296.00
10,480.00
14,196.00
2,961.00

2,993.00
3,238.00
831.00
2,780.00
923.00
841.00
59.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 18

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-388-433-001 BRACKET MOUNTING 43.00 18-394-426-087 FRAME 170.00
18-389-061-005 CAMS1 746.00 18-394-426-094 SHIELD 68.00
18-389-061-501 CAM ASSEM 724.00 18-394-426-096 LEVER 192.00
18-389-061-502 CAM ASSEM 969.00 18-394-426-099 LEVER 351.00
18-389-101-001 SHIELD 543.00 18-394-426-113 ANGLE 117.00
18-390-202-501 RATCHET WHEEL ASSM 1,353.00 18-394-426-537 FLD MTG:SHOCK ABS 4,122.00
18-390-227-501 RADIUS ARM ASSY 1,438.00 18-394-426-552 MANIFOLD PLATE ASSY 533.00
18-390-877-002 BACKPLATE LOW 1,566.00 18-394-426-563 BASE PLATE ASSY 2,407.00
18-390-878-002 DRIVE BAR 2,386.00 18-394-426-566 PANEL ASSY 1,544.00
18-390-965-501 SHAFT ASSY-RACKING 362.00 18-394-426-571 BASE PLATE ASSY 1,278.00
18-390-965-502 SHAFT ASSY-RACKING 266.00 18-394-426-585 TERMINAL PLATE ASSY 1,177.00
18-390-967-001 PANEL:BACK-600A 181.00 18-395-321-801 LATCH CHK SW MTG HV 959.00
18-390-968-001 PANEL:BACK-1600A 415.00 18-398-132-001 COIL BLK:FC10008 103.00
18-390-974-001 COVER 490.00 18-398-132-002 COIL BLK:FC1000B 96.00
18-390-975-001 COVER STEEL 224.00 18-398-132-003 COIL BLK:FC1000B 97.00
18-390-975-002 COVER 288.00 18-398-132-004 COIL BLK:FC1000B 99.00
18-391-108-001 COVER 458.00 18-398-132-005 COIL BLK:FC1000B 46.00
18-391-110-502 VAC TUBE W1500 10,075.00 18-398-132-007 COIL BLK:FC1000B 51.00
18-391-110-503 VAC TUBE W1500 10,501.00 18-398-288-001 RH SIDE PLATE 64.00
18-391-881-001 TUBE SUPPORT 437.00 18-398-288-002 |H SIDE PLATE 83.00
18-391-882-501 CAM ASSEM 873.00 18-398-288-003 SUPPORT 59.00
18-391-882-502 CAM ASSEM 426.00 18-398-288-006 PANEL 3.2K RL 628.00
18-392-067-001 FLYWHEEL 884.00 18-398-288-007 PANEL 927.00
18-392-075-502 ALARM SW ASSEM 490.00 18-398-288-008 PUSHROD 2.4-4K 138.00
18-392-075-503 ALARM SW ASSEM 522.00 18-398-288-009 PUSHROD .4-1.6K 100.00
18-392-075-504 ALARM SW. ASSY 351.00 18-398-288-012 COVER 2.4-4K 160.00
18-392-075-505 ALARM SW. 1PDT 383.00 18-398-288-066 HANDLE-MAN CHG 2K 128.00
18-392-075-506 ALLARM SW 2PDT 415.00 18-398-288-067 HANDLE-MAN CHG 4K 138.00
18-392-075-507 ALARM SW ELEC 1P 320.00 18-398-289-501 UPPER CONT ASSY RL 1,225.00
18-392-075-508 ALARM SW ELEC 2P 330.00 18-398-289-502 UPPER CONT ASSY RL 1,566.00
18-392-990-501 RADIUS ARM ASSY 373.00 18-398-289-510 RH SIDEPLATE ASSY 104.00
18-393-217-501 RESISTOR MTG 60000HM 51.00 18-398-509-501 AUXILIARY SWITCH38 447.00
18-393-217-502 RESISTOR MTG 27000HM 53.00 18-398-509-502 AUXILARY SWITCH 447.00
18-393-217-503 RESISTOR MTG 600 OHM 48.00 18-398-509-503 AUXILARY SWITCH 447.00
18-393-217-504 RESISTOR MTG, 24VDC 71.00 18-398-509-504 AUXILARY SWITCH 447.00
18-393-217-505 RESISTOR MTG,250VDC 67.00 18-398-509-505 AUXILARY SWITCH 437.00
18-393-620-501 VAC TUBE:FCV500-1.2K 9,138.00 18-398-509-506 AUXILARY SWITCH 437.00
18-393-620-502 VAC TUBE:FCV500-2K 9,777.00 18-398-509-507 AUXILARY SWITCH 458.00
18-393-620-503 VACUUM TUBE ASSY 9,138.00 18-398-509-508 AUXILARY SWITCH 437.00
18-393-620-504 VAC TUBE:FCV750-2K 9,766.00 18-398-518-501 CELL SW OPERAT 2 HI 160.00
18-393-688-001 PANEL:3K 980.00 18-398-584-001 PLATE:SIDE 426.00
18-393-689-001 SIDEPLATE:LH 3K 55.00 18-398-788-501 AUX SW ASSEMRL 415.00
18-393-690-001 SIDEPLATE:RH 3K 66.00 18-398-789-501 ARC CHUTE ASSEM 543.00
18-393-691-001 COVER:3K 256.00 18-398-789-502 ARC CHUTE ASSEM 570.00
18-394-426-064 HOOD 224.00 18-398-789-503 ARC CHUTE ASSEM 495.00
18-394-426-065 PANEL 373.00 18-398-790-501 SEC DISC ASSY RL 112.00
18-394-426-079 COVER-BDU 3-4K 181.00 18-398-936-003 MOUNTING BRACKET 12.00
18-394-426-080 COVER-BDU .8-2K 160.00 18-398-937-001 PHASE BARRIER 13.00
18-394-426-085 PLATE 66.00 18-398-937-002 PHASE BARRIER 13.00

P



SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 19

Numeric Parts Listing

Part Number

Description

List Price (US$)

Part Number

Description

List Price (US$)

18-398-937-003
18-398-937-004
18-398-939-001
18-399-274-501
18-399-274-502
18-399-521-001
18-399-523-001

18-399-523-002
18-399-759-001
18-399-796-501
18-451-730-001
18-459-356-001
18-453-356-002
18-459-356-003

18-450-356-004
18-469-124-001
18-469-223-001
18-469-223-002
18-469-223-003
18-469-223-004
18-469-223-005

18-469-506-501
18-471-110-801
18-471-111-801
18-471-112-501
18-471-112-502
18-471-112-503
18-471-112-507

18-471-112-508
18-471-112-509
18-471-112-515
18-471-112-516
18-471-112-517
18-471-853-502
18-471-853-503

18-471-853-504
18-471-853-505
18-471-853-506
18-473-254-502
18-474-540-501
18-474-540-502
18-474-540-503

18-476-698-001
18-476-698-002
18-477-760-559
18-478-810-001
18-478-810-002
18-478-810-502
18-479-077-001

PHASE BARRIER
PHASE BARRIER
BASEPLATE
CONTACT ASSEM
CONTACT ASSEM
BASEPLATE
BRACKET COPPER

BRACKET COPPER
TF HOUSING

TRIG FUSE ASSEM
HIGH TUBE

INSULATOR:PORCELAIN
INSUL:PORC.-WINDOW47
INSULATOR:PORCELAIN

INSULATOR:PORCELAIN

END BARRIER
MOTOR 48VDC
MOTOR 115VAC
MOTOR 230VAC

MOTOR: 125VDC/115VAC, CCW
MOTOR:250VDC/230 VAC, CCW

FRAME ASSY RL
FUSE MOUNTING 4K
FUSE MOUNTING 3K
STAT: TR-TIOT)
STAT: TR-TS(OT)
STAT:TR-TSIOT)
STAT:TR-TIG-T-3T

STAT:TR-TSG-T-3T
STAT:TR-TSIG-T-3T
STAT:TR-TI-T-2T
STAT.TR-TS-T-2T
STAT:TR-TSI-T-2T

RELAY ASSY 515-81 48VDC
RELAY ASSY 515-81 125VDC

RELAY ASSY 515-81 250VDC
RELAY ASSY 515-81 115VAC
RELAY ASSY 515-81 230VAC
PTS-4 PORTABLE TEST

UV TRIP RL 120VAC
UV TRIP RL 48VDC
UV TRIP RL 125VDC

TERMINAL HEAD 2000A
TERMINAL HEAD 1200A
TERMINAL PLATE ASSY

SIDE PLATE L.H.
SIDE PLATE R.H.
SWITCH SHAFT ASSY

TERMINAL HEAD 2000A

23.00
23.00
415.00
799.00
596.00
415.00
72.00

72.00
31.00
1,001.00
263.00
213.00
170.00
224.00

213.00

362.00
1,885.00
1,640.00
1,747.00
1,716.00
1,811.00

256.00
13,025.00
12,631.00

2,215.00
2,258.00
2,268.00
2,876.00

3,408.00
3,5604.00
2,748.00
2,854.00
2,950.00
1,480.00
1,491.00

1,565.00
1,363.00
1,491.00
5,783.00
1,491.00
1,491.00
1,5655.00

767.00
522.00
1,077.00
181.00
234.00
522.00
714.00

18-479-077-002
18-479-077-503
18-479-865-001
18-480-848-002
18-480-860-001
18-482-275-001
18-483-013-501

18-483-642-501
18-483-643-501
18-483-646-501
18-483-647-501
18-483-648-501
18-483-649-501
18-483-905-501

18-483-905-502
18-483-905-503
18-483-905-504
18-483-905-505
18-483-905-506
18-483-905-507
18-483-905-508

18-483-905-509
18-483-905-510
18-483-905-511
18-483-905-512
18-483-905-513
18-483-905-514
18-483-905-515

18-483-905-516
18-483-905-517
18-483-905-518
18-483-905-519
18-483-905-520
18-483-905-521
18-483-9056-522

18-483-905-523
18-483-905-524
18-483-905-525
18-483-905-526
18-483-905-527
18-483-906-528
18-483-905-529

18-483-905-530
18-483-905-531
18-483-905-532
18-483-905-533
18-483-905-546
18-483-905-547
18-483-905-548

TERMINAL HEAD 1200A

SWITCH SHAFT ASSY
TERMINAL HEAD

MOTOR 125VDC/120VAC

BARRIER 2-H BOLTED

INSUL SUPT FRAME..GM
STAB SUPT ASY.BTM.GM

PRI DISC ASSY GM

PORC PRI 3000A GM-1

PRI DISC ASSY 1200A
PRI DISC ASSY 2000A

PORC PRI 1200A GM-1
PORC PRI 2000A GM-1

USE 18-751-349-501

USE 18-751-349-502
USE 18-751-349-503
USE 18-751-349-504
USE 18-751-349-505
USE 18-751-349-506
USE 18-751-349-507
USE 18-751-349-508

USE 18-751-349-509
USE 18-751-349-510
USE 18-751-349-511
USE 18-751-349-512
USE 18-751-349-513
USE 18-751-349-514
USE 18-751-349-515

USE 18-751-349-516
USE 18-751-349-517
USE 18-751-349-518
USE 18-751-349-519
USE 18-751-349-520
USE 18-751-349-521
USE 19-751-349-522

USE 18-751-349-523
USE 18-751-349-524
USE 18-751-349-525
USE 18-751-349-526
USE 18-751-349-527
USE 18-751-349-528
USE 18-751-349-529

USE 18-751-349-530
USE 18-751-349-531
USE 18-751-349-532
USE 18-751-349-533
USE 18-751-349-546
USE 18-751-349-5647
USE 18-751-349-548

703.00
543.00
1,534.00
671.00
1,214.00
213.00
66.00

2,684.00
3,472.00

735.00
1,214.00
1,602.00
1,981.00




SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Numeric Parts Listing

Part Number

Description

List Price (US$)

18-483-905-549
18-483-905-550
18-483-905-551
18-483-905-552
18-483-905-553
18-483-905-554
18-483-905-555

18-483-905-556
18-483-905-557
18-487-118-001
18-551-364-001
18-551-364-002
18-551-364-003
18-639-411-501

18-641-667-501
18-644-502-010
18-644-502-011
18-644-502-012
18-644-685-501
18-647-448-501
18-649-238-501

18-650-617-001
18-650-627-001
18-652-215-001
18-656-781-598
18-656-987-148
18-657-229-240
18-657-229-282

18-657-229-285
18-657-229-290
18-657-270-298
18-657-270-301
18-657-270-304
18-657-326-507
18-657-326-508

18-657-346-515
18-657-372-501
18-657-372-505
18-657-410-597
18-657-410-598
18-6567-411-257
18-657-411-303

18-657-411-304
18-657-424-545
18-657-434-169
18-6567-4566-570
18-657-456-576
18-657-456-579
18-657-463-020

USE 18-751 349-549
USE 18-751-349-550
USE 18-751-349-551
USE 18-751-349-552
USE 18-751-349-553
USE 18-751-349-554
USE 18-751-349-555

USE 18-751-349-556
USE 18-751-349-557

RL BREAKER LABEL
8ACK PANEL:RL400/800
BACK PANEL RL

BACK PANEL:RL2000
POTENTIAL FUSE

CONTACT BASE
PT: 480/120VAC
PT: 288/120VAC
PT: 600/120VAC
GRD FINGER ASSY
ENER-PAK A-1 B-M
ENERGY PAK E B-M

BARRIER

LINK (USE 18-658-132-206)
FILTER

KIT:LUBE

FILTER

SPRING:PAWL RETURN
ANGLE

INDICATOR CRANK ARM
PIN

CONTACT

BAR

TUBE

CONTACT ASSY
CONTACT ASSY

CLOSING CAM ASSY
CONTACT FINGER
CONTACT FINGER FB FC
BLOCK ASSY

BLOCK ASSY

WHEEL

INTERPHASE BARRIER

CLIP

PLATE & TUBE ASBY
COMP SPRING

CONT FINGER ASSEM
CONTACT FIN ASSY FSV
CONTACT FINGER
COMP SPRING

42.00
277.00
277.00
277.00
192.00

447.00
415.00
490.00
533.00
2566.00
3,152.00
426.00

60.00
79.00
5.00
256.00
17.00
10.00
78.00

79.00
266.00
756.00
149.00

38.00

1,738.00
1,994.00

968.00
741.00
777.00

18.00

45.00
298.00
170.00

1.30
841.00
1.70
1,217.00
1,224.00
596.00
7.00

Page 20

Part Number  Description List Price (US$)
18-657-463-109 BLOCK 234.00
18-657-463-110 PIN:1.13"LG 202.00
18-657-463-111 SHAFT 298.00
18-657-463-171 ROD 341.00
18-657-463-172 ROD END 224.00
18-657-463-204 ANGLE 30.00
18-657-463-206 BEARING PLATE 56.00
18-657-463-368 PIN 170.00
18-657-463-369 SHAFT 320.00
18-657-463-388 STOP LATCH 149.00
18-657-463-389 SHAFT 128.00
18-657-463-390 |LATCH:TRIP 320.00
18-657-464-012 PIN:TRIP LATCH 426.00
18-657-464-045 SHAFT 26.00
18-657-464-103 LINK 149.00
18-657-464-104 PIN 63.00
18-657-464-105 PIN 45.00
18-657-464-118 STOP 30.00
18-657-465-035 TERMINAL SCREW 2.80
18-657-465-036 SCREW STAND OFF 3.10
18-857-466-080 SPRING:TORSION 49.00
18-657-466-081 SPRING:TORSION 91.00
18-657-467-239 STRIP 14.00
18-657-467-290 COLLAR 65.00
18-657-467-291 SHAFT:5.22"L.G 351.00
18-657-467-294 PIN 18.00
18-657-467-335 INNER RACE 277.00
18-657-468-049 RAIL 35.00
18-657-468-090 SHIELD 3.60
18-657-468-340 SPRING: COMPRESSION 20.00
18-657-469-079 ROD 15.00
18-657-485-536 PAWL ASSEM 181.00
18-657-489-852 TEST LEADS 959.00
18-657-491-589 BRACKET ASSEM 53.00
18-657-509-530 ARM ASSY 405.00
18-657-509-533 CONTACT FINGER OBS 320.00
18-657-510-515 FLEX SHUNT ASSEM 1,097.00
18-657-510-517 RACKING LINK ASSEM 181.00
18-657-510-522 RACK INPUT CAM ASSEM 1,054.00
18-657-510-527 APRON ASSY 1600 564.00
18-657-510-528 TUBE ASSEM 1,299.00
18-657-511-525 KIT,STTRP LA600-1600 176.00
18-657-511-535 KIT,ST TRP 3K&4K 359.00
18-657-511-578 PRI DISC ASSY 3000 3,067.00
18-657-511-579 PRI DISC ASSY 4000 3,355.00
18-657-513-575 BRACKET ASSEM 245.00
18-657-514-514 IND BUSH ASSEM 71.00
18-657-514-562 CHANNEL ASSY 628.00
18-657-515-568 GUIDE ASSEM 1,172.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 21

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-657-521-049 TUBE REINF PLATE 277.00 18-657-521-168 BELL CRANK 56.00
18-657-521-065 SUPPORT PLATE 97.00 18-657-521-169 BELL CRANK 62.00
18-657-521-066 SHUTTER OP ANGLE 128.00 18-657-521-170 GUIDE 170.00
18-657-521-068 VERTICAL BARRIER 266.00 18-657-521-179 TRIP LATCH 437.00
18-657-521-069 SIDE BARRIER 426.00 18-657-521-181 INSULATOR BAR 70.00
18-657-521-070 SUPPORT ANGLE 21.00 18-657-521-182 SUPPORT 47.00
18-657-521-073 SUPPORT ROLLER 330.00 18-657-521-183 SUPPORT 437.00
18-657-521-074 SUPPORT SHAFT 84.00 18-657-521-186 STUD 309.00
18-657-521-075 AXLE 69.00 18-657-521-188 EYEBOLT 38.00
18-657-521-076 CASTER SUPPORT ANGLE 43.00 18-657-521-189 TUBE MTG PLATE 916.00
18-657-521-081 CONTACT FINGER ADAPT 426.00 18-657-521-190 PIVOT 83.00
18-657-521-083 SPECIAL SCREW 48.00 18-657-521-193 STUD SUPPORT 117.00
18-657-521-084 SPECIAL SCREW 46.00 18-657-521-194 INTERLOCK GUIDE 38.00
18-657-521-085 PRESSURE SP PLATE 76.00 18-657-521-197 ACTUATOR ROD 16.00
18-657-521-086 OPEN SPRING PLATE 373.00 18-657-521-198 GROUND FINGER 533.00
18-657-521-087 ANGLE 46.00 18-657-521-200 BUSHING 117.00
18-657-521-091 RACKING ARM 160.00 18-857-522-239 SUPPORT 70.00
18-657-521-092 CROSSHAFT TUBE 79.00 18-657-522-262 PULL ROD 53.00
18-657-521-093 ARM STIFFENER 10.00 18-657-522-263 ARM 11.00
18-657-521-094 RACKING SHORT ARM 138.00 18-657-522-264 ARM 19.00
18-657-521-098 RACKING TUBE 1,076.00 18-657-522-267 ROD 29.00
18-657-521-099 CLUTCH COLLAR 788.00 18-657-522-268 CLEVIS 3.10
18-657-521-100 PIN:2.348"LG 224.00 18-657-522-269 INTERLOCK ROD 149.00
18-657-521-101 SPACER 288.00 18-657-522-303 RETAINING WASHER 17.00
18-657-521-102 RACKING TUBE SUPPORT 50.00 18-657-522-304 BRACKET 35.00
18-657-521-103 BRAKE COLLAR 181.00 18-657-522-305 CHARGDISC ACTUATOR 275.00
18-657-521-105 ROLLER:PACKING ARM 27.00 18-657-522-326 BRACKET 14.00
18-657-521-109 CLUTCH DISC 373.00 18-657-522-327 CRANK ARM 234.00
18-657-521-122 LH FRONT BARRIER 256.00 18-657-522-329 ADJUSTING STOP 30.00
18-657-521-132 MOTOR MT 149.00 18-657-523-012 CUP 192.00
18-657-521-133 INTERLK CATCH 35.00 18-857-523-013 WASHER 1.80
18-657-521-134 INTERLK BEL CR 128.00 18-657-523-014 LABEL 14.00
18-657-521-135 BELL CRANK 160.00 18-657-523-038 RETAINER:SPRING 458.00
18-657-521-136 INTERLK ROLLER 138.00 18-657-523-064 PIN 61.00
18-657-521-137 INTERLK AXLE 71.00 18-657-523-123 BARRIER:POLYESTER 1.80
18-657-521-138 OP-CL INTERLK 100.00 18-657-523-124 PIN 40.00
18-657-521-142 RACK INPUT BUSHING 56.00 18-657-523-125 ARM 34.00
18-657-521-145 LINK 78.00 18-657-523-208 DRIVE BLOCK 224.00
18-657-521-147 SPACER 84.00 18-657-523-278 SPACER 14.00
18-657-521-150 PIN 18.00 18-657-523-331 EXT SPRING 117.00
18-657-521-151 OP SP GUIDE 405.00 18-657-523-332 SPRING HOLDER 4.00
18-657-521-152 SUPPORT BAR 128.00 18-657-523-333 SPRING ANCHOR 17.00
18-657-521-153 BRACKET 67.00 18-657-523-335 FLEX SHAFT SUPPORT 38.00
18-657-521-154 GUIDE 2.30 18-657-524-051 PIN: PHENOLIC 29.00
18-657-521-155 HANDLE 117.00 18-657-524-111 BRACKET:-TERM BLOCK 77.00
18-657-521-156 OPER MTG BRACKET 160.00 18-657-524-224 CONTACT FINGER 11.00
18-657-521-157 SP DUMP BAR 288.00 18-657-524-226 BUSHING 73.00
18-657-521-159 DUMP BAR RETAINER 73.00 18-657-658-515 SHIELD ASSY 117.00
18-657-521-161 ANGLE 63.00 18-657-663-562 APRON ASSY 600 330.00




SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Page 22

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-657-663-575 RESET ASSEM 73.00 18-657-765-564 LATCH ASSY 48.00
18-657-765-021 |LABEL (CAUTION) 81.00 18-657-765-568 CONTACT FINGER ASSY 320.00
18-657-765-053 PIN:2.87"LG 18.00 18-657-765-575 LEVER ASSEMBLY 181.00
18-657-765-060 RACKING BRACE1600 68.00 18-657-767-326 ARM 32.00
18-657-765-061 BARRIER 23.00 18-657-768-013 SPRING HANGER 85.00
18-657-765-066 ADAPTER SEGMENT 128.00 18-657-768-014 CLIP 2.60
18-657-765-077 SPACER 309.00 18-657-768-015 BAR:SPRING 9.00
18-657-765-108 ROD:AUX SWITCH 245.00 18-657-768-016 END:SPRING 2.60
18-657-765-121 WASHER:FIBER 3.40 18-657-768-020 CLOSE LEVER 2.90
18-657-765-130 BACKUP SPRING 4.60 18-657-768-022 BRACKET 10.00
18-657-765-150 SHIM 9.00 18-657-768-024 GUIDE LINK 18.00
18-657-765-153 LABEL:"CAUTION” 39.00 18-657-768-026 CAM FOLLOWER 16.00
18-657-765-156 RING:GRAY FIBER 4.00 18-657-768-030 SPACER PLATE 11.00
18-657-765-157 CONNECTOR 96.00 18-657-768-031 BEARING SPACER 14.00
18-657-765-159 BLOCK:POLYESTER 17.00 18-657-768-032 SWITCH LEVER-GEAR 4.90
18-857-765-160 BLOCK:SLOTTED 14.00 18-657-768-033 SPRING 6.00
18-657-765-161 BAND 15.00 18-657-768-036 PUSHROD:SOLENOID 15.00
18-657-765-162 BAR:ANGLE 48.00 18-657-768-037 SWITCH LEVER-CAM 12.00
18-657-765-163 SHEET:ANGLE 192.00 18-657-768-038 KICKOFF SPRING 26.00
18-657-765-208 |LABEL:"FUSES" 5.00 18-657-768-039 STOP BLOCK 82.00
18-657-765-216 ARM:INTERLOCK 35.00 18-657-768-047 HANDLE 58.00
18-857-765-228 ARC RUNNER 30.00 18-657-768-050 BEARING BLOCK 9.00
18-657-765-229 RETAINER STRIP 1.70 18-657-768-053 SPACER 13.00
18-657-765-230 SPRING 2.30 18-657-768-200 DRIVE SUPPORT 234.00
18-657-765-233 SUPPORT:FC-7508 12.00 18-657-768-261 UNIV JOINT 341.00
18-657-765-234 WASHER:FIBER 39.00 18-657-768-371 PIN:GEAR 38.00
18-657-765-237 ANGLE:25.50"L.G 746.00 18-657-768-372 SPACER LINK 3.30
18-657-765-238 ANGLE:3.62°LG 61.00 18-657-768-373 SPACER 83.00
18-657-765-239 PIN:3.468"LG 405.00 18-657-768-374 WASHER 4.00
18-657-765-241 CONNECTOR:COPPER 35.00 18-657-768-377 FLEX SHAFT 788.00
18-657-765-242 INTLK BAR RETAINER 288.00 18-657-768-378 FRAME SUPPORT 107.00
18-657-765-307 BLOCK:INDICATOR 596.00 18-657-769-359 WASHER 19.00
18-657-765-308 BLOCK:CLAMP 50.00 18-657-768-363 COVER 192.00
18-657-765-309 STRIP:STRIKER 149.00 18-657-769-367 PIN 15.00
18-657-765-368 PIN COVER SPACER 10.00 18-657-769-368 SHOULDER PIN 170.00
18-657-765-369 FLASH SHIELD 55.00 18-657-769-374 SECONDARY SHIELD 55.00
18-657-765-371 ANGLE-INTERLOCK 6.00 18-657-769-375 COVER: MANUAL DRIVE 58.00
18-657-765-372 INTERLOCK CLIP RFC 192.00 18-657-769-376 ACTUATOR ARM 6.00
18-657-765-373 SHUTTER RFC 192.00 18-6567-769-377 BEARING SUPPORT BKT 48.00
18-657-765-383 NAMEPLATE RFC3200 73.00 18-657-770-517 EXTENSION ASSY 394.00
18-657-765-384 NAMEPLATE RFC4000 46.00 18-657-770-518 SOL TRIP LINK ASSMA 18.00
18-657-765-385 LABEL RFC RACKING 28.00 18-657-775-526 BARRIER ASSEMBLY 234.00
18-657-765-387 STOP BRACKET 128.00 18-657-775-533 BRACKET ASSEM 266.00
18-657-765-389 STOP BLOCK 54.00 18-657-777-565 YOKE ASSY 628.00
18-657-765-390 SCREW EYE 22.00 18-857-780-184 SPREADER ROD 117.00
18-657-765-394 SPRING BAR 7.00 18-657-780-186 COLLAR 181.00
18-657-765-395 BUSHING 9.00 18-657-780-188 INTERLOCK LLOCK 170.00
18-657-765-397 BUSHING 10.00 18-657-780-190 SPACER 69.00
18-657-765-398 LATCH LV 26.00 18-657-780-192 BUSHING 288.00

s,

o,



SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 23

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-657-780-196 BUMPER 67.00 18-657-800-346 CHARGE PAWL 75.00
18-657-780-197 CUSHION NEW/OP 36.00 18-657-802-075 BRACKET-LA-600 426.00
18-657-780-198 BUMPER BLOCK NEW/OP 298.00 18-657-803-006 “EQ" COVER FILLER 30.00
18-657-781-264 BRACKET-SOLENOID 9.00 18-657-803-007 SWITCH BRACKET 12.00
18-657-781-269 SLIDE INTERLOCK 64.00 18-657-803-018 GUIDE 7.00
18-657-781-271 ANGLE 5.00 18-657-803-040 SHUNT CLAMP BAR 33.00
18-657-781-275 PIN:2.38"L.G 522.00 18-657-804-081 SHOCK ABSORBER SUPPT 128.00
18-657-781-276 BRACKET 175.00 18-657-804-082 SUPPORT 117.00
18-657-781-278 BAR:GROUND 56.00 18-857-804-084 ROD 73.00
18-657-782-090 MOULDING 6.00 18-657-815-594 RADIUS ARM ASSEM 1,406.00
18-657-782-256 BASE 87.00 18-657-822-164 LATCH 46.00
18-657-782-265 SHIELD 128.00 18-657-822-165 COVER: PHENOLIC 3.30
18-657-782-268 LINK 458.00 18-657-822-166 LEVER:RESET 160.00
18-657-782-269 PIN 64.00 18-657-822-171 SEAT:SPRING 3K 16.00
18-657-782-274 BRK GUIDE PLATE 533.00 18-657-822-175 LINKISHAFT 10.00
18-657-782-276 TRIP LEVER 86.00 18-657-822-176 SPRING STOP:OUTER 6.00
18-657-783-132 SUPPORT SHAFT 46.00 18-657-822-177 SPRING STOP:INNER 6.00
18-657-783-135 TRIP LINK 117.00 18-657-822-178 SPRING:3K 256.00
18-657-783-136 IND LINK 160.00 18-657-822-179 GUIDE:SPRING 3K 7.00
18-657-783-137 STOP PAD 10.00 18-657-822-180 SUPPORT 82.00
18-657-783-138 SUPPORT PLATE 213.00 18-657-822-181 ANGLE:RH 42.00
18-657-783-141 INTERLOCK BAR 117.00 18-657-822-182 ANGLE:LH 138.00
18-657-783-356 MITER GEAR 160.00 18-657-822-184 SEAT:SPRING 3K 12.00
18-657-783-359 TRIP BUTTON DECAL 45.00 18-657-822-191 ARC PLATE:GK 10.00
18-657-783-360 SHOCK MTG PLATE 37.00 18-657-822-196 SEAT:SPRING 3K 23.00
18-657-783-362 INSULATOR SHIELD 2.60 18-657-822-197 RETAINER:3K 15.00
18-657-783-370 SLIDE 160.00 18-657-822-284 STUD 15.00
18-657-784-002 NAMEPLATE'RACK BRKR” 22.00 18-657-822-353 FLAG LINK:3K 29.00
18-657-784-003 NAMEPLATE:CONTROL SW 4.40 18-657-822-354 PIN: 4.68" LG 54.00
18-657-784-007 SHIM 18.00 18-657-822-355 WHEEL 46.00
18-657-784-009 WASHER 36.00 18-657-822-358 ANGLE:PLASTIC-3K 29.00
18-657-784-010 INSULATOR 128.00 18-657-822-359 BRACE:3K 94.00
18-657-784-014 BARRIER:FUSE 44.00 18-657-822-360 CLIP:INTERLOCK 22.00
18-657-784-015 BARRIER 15.00 18-657-823-340 LINK:3K 23.00
18-657-800-113 SPLIT SPACER 45.00 18-857-823-341 LINK:"L"3K 79.00
18-657-800-114 BRACKET 43.00 18-657-823-342 SLIDE:3K 213.00
18-657-800-115 LINK 341.00 18-657-823-343 SHIELD:3K 21.00
18-657-800-127 TF TOGGLE ONE 38.00 18-657-823-346 NUT:BARREL 3K 83.00
18-657-800-128 TF TOGGLE TWO 47.00 18-657-823-348 LABEL:"RACKING”3K 19.00
18-657-800-130 LINK:TRIGGER FUSE 27.00 18-657-823-349 LABEL:RACKING 2K 16.00
18-657-800-327 INSULATOR 5.00 18-657-823-354 GUIDE:INTERLOCK 13.00
18-657-800-328 TF TRIP LINK 46.00 18-657-823-355 INTERLOCK: 3K 42.00
18-657-800-330 ANGLE 77.00 18-657-823-356 SPACER:3K 7.00
18-657-800-331 BUMPER 14.00 18-657-823-357 ARM INTERLOCK 2K 9.00
18-657-800-334 BAR 76.00 18-657-823-358 SPRING: 3K 12.00
18-657-800-335 OP SP HOLDER 60.00 18-657-823-359 BLOCK:RACKING 54.00
18-657-800-337 LEVER SUPPORT 56.00 18-657-824-128 RIVET:.188"X.50LG 0.20
18-657-800-338 SP DUMP LEVER 341.00 18-657-824-130 SPACER:FIBER 33.00
18-657-800-339 LABEL 39.00 18-657-824-250 BLOCK:SUPPORT 64.00




Switchgear
Renewal Parts 1994

SG5002

SIEMENS

Page 24

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-657-825-057 BARRIER 330.00 18-657-855-247 SPECIAL SCREW 55.00
18-657-825-058 BLOCK 26.00 18-657-870-193 ANGLE:3K-4K 32.00
18-657-825-062 SHEET: ANGLE 101.00 18-657-871-066 BARRIER:CERAMIC 22.00
18-657-825-150 LINK 160.00 18-657-871-067 BLOCK:FIBRE 34.00
18-657-825-295 PRI DISC ADAPTOR 1,097.00 18-657-871-069 BLOCK:POLYESTER 28.00
18-657-837-130 LABEL (CAUTION) 128.00 18-657-871-302 SPACER:POLYESTER 27.00
18-657-837-133 HEAT SINK 149.00 18-657-871-304 PLATE 88.00
18-657-837-134 CLAMP BAR 170.00 18-657-871-306 CLAMP STRAP:FIBRE 4.60
18-657-837-135 CLAMP BAR 84.00 18-657-871-307 SPACER:POLYESTER 14.00
18-657-838-281 GUIDE:SPRING 46.00 18-657-872-029 CONNECTOR 43.00
18-657-838-282 GUIDE NUT79 46.00 18-657-872-032 LABEL:"CAUTION” 53.00
18-6567-838-283 LINK 149.00 18-657-872-033 SPACER 43.00
18-657-838-284 LEVER 55.00 18-657-882-559 HOOD ASSY 213.00
18-657-838-286 SUPPORT 234.00 18-657-889-527 CONN ASSY:UPPER 437.00
18-657-838-287 LABEL: “TRIP” 5.00 18-6567-895-590 ROLLER ASSEMBLY 128.00
18-657-838-288 CAM:SPRING PUMP 13.00 18-657-901-013 STRAP:SUPPORT 17.00
18-657-839-304 TERMINAL 426.00 18-657-901-092 BARRIER:BOTTOM 28.00
18-657-840-383 STOP BAR:3K 458.00 18-657-901-094 BAFFLE PLATE 6.00
18-657-840-384 ARC RUNNER:4K 78.00 18-657-901-095 PHASE BARR:INNER 26.00
18-657-840-385 PIN:4K 58.00 18-657-901-096 PHASE BARR:OUTER 24.00
18-657-840-386 BACK BARRIER 15.00 18-657-901-097 NUT:.375”-16 73.00
18-657-840-387 ARC PLATE:SHORT-4K 6.00 18-657-901-098 PIN:UPPER 72.00
18-657-840-389 ARC PLATE:4K79 9.00 18-657-901-099 SLEEVE:SIL.BRONZE 19.00
18-657-852-508 LINK RIVET ASSY 105.00 18-657-901-115 SPRING CAP 24.00
18-657-852-510 PANEL CORD ASSY 28.00 18-657-901-178 BAFFLE PLATE 6.00
18-657-852-512 HAND CRANK ASSY 170.00 18-657-901-179 ARC RUNNER 14.00
18-657-852-518 SUPPORT BEARING 170.00 18-657-901-180 STRIP:RETAINER 1.00
18-657-852-539 LINK RIVET ASSY 42.00 18-657-903-052 CLIP LH 11.00
18-657-852-542 ANGLE RIVET ASSY 94.00 18-657-903-053 CLIP LH 13.00
18-657-852-545 ROD ASSY 181.00 18-657-903-055 WASHER 13.00
18-657-852-546 LINK RIVET ASSY 97.00 18-657-903-151 BARRIER BLOCK 61.00
18-657-852-548 BRACKET ASSY 76 117.00 18-657-903-152 BARRIER BLOCK 61.00
18-657-852-551 TUBE ASSY 75.00 18-657-903-153 PLATE:CERAMIC 98.00
18-657-852-552 LINK RIVET ASSY 160.00 18-657-903-154 PLATE:CERAMIC 81.00
18-657-852-563 SLIDE ASSY:PADLOCK 298.00 18-657-903-158 BLOCK:CONTACT 89.00
18-657-852-564 CHANNEL ASSY 73 277.00 18-657-903-282 SPRING:UPP-FINGER 27.00
18-657-852-565 STRIKER ASSY 277.00 18-657-903-284 SCREW:ADJUSTING 46.00
18-657-853-386 SPRING 117.00 18-657-904-303 BRACE:POLYESTER 107.00
18-657-854-042 INSULATOR:34.5KV 1,331.00 18-657-904-305 BARRIER:REAR 746.00
18-657-854-123 ANGLE:4K 788.00 18-657-904-317 ROLLER HOUSING 94.00
18-657-854-124 LINK 31.00 18-657-915-509 CONTACT:PRI R GR 703.00
18-657-854-165 BARRIER:4K 7.00 18-657-915-510 CONTACT:PRIR GR 650.00
18-657-854-166 SPRING SEAT:4K 21.00 18-657-915-511 CONTACT:PRI R GR 703.00
18-657-854-168 GUIDE 30.00 18-657-915-512 CONTACT: PRI 1,044.00
18-657-854-169 BUMPER 4K 138.00 18-657-915-513 CONTACT: PRI 1,033.00
18-657-854-171 GUIDE LINK79 24.00 18-657-915-514 CONTACT: PRI 1,012.00
18-657-854-172 RD HD BUTTON:4K79 7.00 18-657-915-553 FUSE HOLDER 2POLE 78.00
18-657-854-175 CLIP-USE 18658133031 18-657-916-576 BARRIER ASSEMBLY 104.00
18-657-855-111 BRACKET 53.00 18-657-816-579 GRD. STRAP ASSEM. 73.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 25
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-657-920-232 SPRING 92.00 18-657-939-203 GROUND SHOE 43.00
18-657-920-233 BARRIER:POLYESTER 48.00 18-657-939-204 GROUND STRAP 22.00
18-657-920-234 BARRIER:POLYESTER 17.00 18-857-940-150 PIVOT SUPP LA 42.00
18-657-922-147 PIN 50.00 18-657-940-151 RETAINER:ALUM 14.00
18-657-922-148 PLATE:CERAMIC 60.00 18-657-940-152 ARC PLATE 9.00
18-657-922-149 PLATE 128.00 18-857-940-1563 BARRIER:REAR 43.00
18-657-922-377 RETAINER 19.00 18-657-940-154 ARC PLATE:SHORT 5.00
18-657-923-098 ANGLE-INTERLOCK 6.00 18-657-940-180 LABEL RACKING 16.00
18-657-923-125 CONNECTOR R GR 31.00 18-657-940-182 PLATE 7.00
18-657-923-126 CONTACT 800 192.00 18-657-940-184 PIN:4.84"LG 11.00
18-657-923-127 CONTACT 2000 R GR 245.00 18-657-940-288 STRAP 4.90
18-657-923-128 CONTACT 800F 117.00 18-657-940-290 SPRING CAP 9.00
18-657-923-129 CONTACT 2000F 160.00 18-657-941-061 SPACER:SW 3.60
18-657-923-218 CONTACT 9.00 18-657-941-062 ANGLE:POLYESTER 36.00
18-657-937-254 ANGLE 117.00 18-657-941-064 CAM SPR DUMP 12.00
18-657-937-255 ANGLE:24.50"LG 181.00 18-657-941-065 BRACKET:STEEL 29.00
18-657-937-256 BRACE:POLYESTER 107.00 18-657-941-108 PHASE BARRIER 30.00
18-657-937-261 SUPPORT 10.00 18-657-941-109 BARRIER 39.00
18-657-937-266 FINGER SEC DISC RL 3.40 18-657-941-110 BARRIER 39.00
18-657-937-268 SCREW:SPECIAL 10.00 18-657-941-293 BRACE 13.00
18-657-937-270 INSULATION STRIP 7.00 18-657-941-294 ANGLE 65.00
18-657-937-275 ARC PLATE 9.00 18-657-941-295 WASHER:BRASS 0.60
18-657-937-276 ARC PLATE 11.00 18-857-941-296 MAGNET:PERMANENT 52.00
18-657-937-277 ARC PLATE 10.00 18-657-941-297 LINK 19.00
18-657-937-278 PIN:4.25"L.G 59.00 18-657-941-299 BRACE 15.00
18-657-937-279 PIN:4.68"LG 93.00 18-657-942-091 CONNECTOR 75.00
18-657-937-280 PIN:5.68"L.G 66.00 18-657-942-092 LINK 15.00
18-657-937-281 CLIP RH 11.00 18-657-942-095 EO COVER FILLER RL 18.00
18-657-937-282 CLIP RH 13.00 18-657-942-196 BRACE 138.00
18-657-937-283 BRACKET 64.00 18-657-942-197 SCREW BRACE 50.00
18-657-937-284 BARRIER 100.00 18-657-942-199 BRACKET 88.00
18-657-937-287 SHIELD 49.00 18-657-942-300 SPACER:BRONZE 18.00
18-657-937-288 SPRING 18.00 18-657-942-302 SHEET:INSULATION 128.00
18-657-937-346 BLOCK:SPACER 266.00 18-657-942-303 DRIVE BLOCK 458.00
18-657-937-377 CHANNEL:12.75" LG 81.00 18-657-942-319 LOWER PLATE 104.00
18-657-937-378 BARRIER BLOCK 44.00 18-657-942-320 FLAPPER 18.00
18-657-937-379 BARRIER BLOCK 39.00 18-657-942-322 SPACER:POLYESTER 16.00
18-657-937-381 BLOCK:POLYESTER 86.00 18-657-942-323 CHANNEL:SUPPORT 202.00
18-657-938-226 PLATE 95.00 18-657-943-560 HOOD ASSEM 56.00
18-657-938-303 SPRING SEAT 3.60 18-657-946-564 BARR STACK GUIDE 266.00
18-657-938-304 SPRING SEAT 12.00 18-657-947-202 INSULATION STRIP 13.00
18-657-938-305 SPRING SEAT 13.00 18-657-947-353 HOLDER 10.00
18-657-939-020 SPRING:TORSION 3.10 18-857-954-580 PUSHROD 149.00
18-657-939-167 HOLDER:LA3200A 18.00 18-857-961-276 BRACKET 83.00
18-657-939-168 HOLDER 69.00 18-657-961-277 COVER 36.00
18-657-939-169 RETAINER:LA3200A 18.00 18-657-961-278 TORSION SPRING 5.00
18-657-939-170 SPRING SPACER 6.00 18-657-961-279 TORSION SPRING 36.00
18-657-939-200 SUPPORT:SHIELD 10.00 18-657-961-280 SPACER NUT 20.00
18-657-939-202 ARC RUNNER 23.00 18-857-961-281 SHAFT TF3 202.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 26

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-657-961-283 |LATCH 55.00 18-6568-024-207 PAWL (HOLDING) 682.00
18-657-961-284 BASE TF 54.00 18-658-024-212 SHIM 3.60
18-657-961-285 LATCH PLATE TF 26.00 18-658-024-220 SHIELD, COIL 37.00
18-657-961-286 SHAFT TF-2 24.00 18-658-024-237 RACING BLOCK 83.00
18-657-961-287 COVER 9.00 18-658-024-238 SHIM .015 21.00
18-657-961-288 ARM TF 5.00 18-658-024-239 SHIM .032 42.00
18-657-961-289 SHAFT TF-1 51.00 18-658-024-240 SHIM .062 22.00
18-657-961-290 RELAY BRACKET RL 6.00 18-658-024-241 SHIM .125 7.00
18-657-961-337 BRACKET 32.00 18-658-024-243 BACK PLATE 138.00
18-657-961-338 SUPPORT 43.00 18-658-024-244 SHUTTER GUIDE SUPP'T 86.00
18-657-961-339 COMPRESSION SPR. 9.00 18-658-024-245 TOP COVER 100.00
18-657-961-340 LINK 29.00 18-658-024-247 BOTTOM BLOCK 89.00
18-657-961-381 ROTOR 6.00 18-658-024-248 RACKING BAR 117.00
18-657-962-122 PHASE BARRIER 33.00 18-658-024-249 GRD. BLOCK 87.00
18-657-962-123 BARRIER 38.00 18-658-024-257 POLE,BOTTOM 61.00
18-657-962-124 BARRIER 37.00 18-658-024-258 ARMATURE 66.00
18-657-962-343 SUPPORT BRACKET 9.00 18-658-024-262 PLATE 149.00
18-657-962-344 BARREL NUT 22.00 18-658-024-263 LINK 50.00
18-657-963-214 BARRIER SUPPORT 3.60 18-658-024-266 LINK 49.00
18-657-963-311 SPACER:RD-BRASS 12.00 18-658-024-267 LINK 53.00
18-657-983-257 CONN 20.00 18-658-024-268 COLLAR 51.00
18-657-986-545 CELL SWITCH ASSY 160.00 18-658-024-269 ACTUATOR ARM 67.00
18-658-010-327 WASHER CENTERING 4.90 18-658-024-270 ROD 33.00
18-6568-015-166 CONTACT SPG PLT 18.00 18-658-024-271 ANGLE 42.00
18-658-015-167 CONTACT RET PLT 33.00 18-658-024-272 BLOCK 58.00
18-658-015-176 BREAKER WHEEL 20.00 18-658-024-277 TUBE 96.00
18-658-015-183 RETAINER 30.00 18-658-024-281 LEVER 30.00
18-658-017-027 BEARING PIN 15.00 18-658-024-291 PLUNGER 26.00
18-658-017-030 TRIP-FRE ROLLER 18.00 18-658-024-304 RIVET PIN 19.00
18-658-017-062 ROLLER ARM PIN 10.00 18-658-024-305 NYLON BUSHING .75ID 6.00
18-658-017-078 DRIV WH'L SPACR 12.00 18-658-024-307 RETAINER 78.00
18-658-023-501 RELAY ASSY. 256.00 18-658-024-308 PIN 10.00
18-658-023-502 RELAY ASSY 256.00 18-658-024-310 NYLON GUIDE 28.00
18-658-024-003 SHAFT 256.00 18-658-024-312 COLLAR 2000A 298.00
18-658-024-006 RESET ROD 43.00 18-658-024-313 COLLAR 3000A 256.00
18-658-024-009 TOGGLE PIN 181.00 18-658-024-329 LABEL “INDICATOR” 5.00
18-6568-024-021 SPRING SEAT LA1600B 34.00 18-658-024-330 LABEL “INDICATOR” 5.00
18-658-024-023 PULLEY 15.00 18-658-024-331 RATING LABEL 2.80
18-658-024-076 SHOULDER PIN 26.00 18-658-024-343 BTM OPER MTG ANGLE 149.00
18-658-024-123 CHARGE PAWL 15.00 18-658-024-345 SUPPORT PAD 24.00
18-658-024-147 SQUARE TUBE 7.94 LG 33.00 18-658-024-346 TUBE 70.00
18-658-024-149 ROD LONG 8.50 LG 35.00 18-658-024-356 ROD 14.75 LG. 33.00
18-658-024-151 NYLON SPACER 5.00 18-658-024-362 LINK 13.00
18-658-024-164 LABEL: “CAUTION” 52.00 18-658-024-363 LINK 48.00
18-658-024-193 LABEL:*“WARNING” 3.10 18-658-024-365 TOP COVER 128.00
18-658-024-195 [LABEL:"CAUTION” 3.80 18-658-024-375 SEC’DY MTG PLATE 181.00
18-658-024-196 LABEL:“DANGER’ 6.00 18-658-024-382 BACKING STRIP 4.60
18-658-024-197 TORSION SPRING 35.00 18-658-024-391 NAME PLATE 1.70
18-658-024-206 PAWL (DRIVE) 149.00 18-658-024-392 PLATE 73.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 27

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-658-024-393 LABEL 6.00 18-658-104-003 BUSHING 62.00
18-658-024-394 LABEL 7.00 18-658-104-007 PAD 1.50
18-658-024-395 LABEL 6.00 18-658-104-009 PILOT 82.00
18-658-024-396 LABEL 7.00 18-658-104-011 ROD 80.00
18-658-068-552 PULL ROD ASSY 102.00 18-658-104-013 PLATE 17.00
18-658-068-553 TUBE ASSY 213.00 18-658-104-014 PLUG 35.00
18-658-068-554 HANDLE ASSY 160.00 18-658-104-016 BUSHING 24.00
18-658-068-557 LINK RIVET ASSY 107.00 18-658-104-017 STOP 33.00
18-658-068-559 SUPPORT ANGLE ASSY 341.00 18-658-104-018 PIVOT 78.00
18-658-068-560 LINK RIVET ASSY 107.00 18-658-104-025 AXLE 27.00
18-658-081-523 ARM/SLEEVE ASSY 149.00 18-658-104-028 BUSHING 55.00
18-658-081-524 BKR WHEEL ASSY 49.00 18-658-104-029 FLEX. SHUNT SUPPORT 19.00
18-658-100-003 INTERPHASE BARRIER 202.00 18-658-104-031 PIN 10.00
18-658-100-004 EXTERNAL BARRIER 224.00 18-658-104-033 PIN 59.00
18-658-100-007 CORD GUIDE 14.00 18-658-104-035 PLATE 1.00
18-658-100-008 STOP ANGLE 117.00 18-658-104-038 PLUG 33.00
18-658-100-012 NYLON BUSHING .375ID 10.00 18-658-104-032 PIN 33.00
18-658-100-013 HANDLE 54.00 18-658-104-040 ANGLE 86.00
18-658-100-014 ANGLE 107.00 18-658-104-041 EYEBOLT 55.00
18-658-100-021 RETAINER 23.00 18-658-104-045 SPRING 1.70
18-658-100-031 SPRING ANCHOR 47.00 18-658-104-046 CONNECTING ROD 34.00
18-658-100-043 COLLAR 18.00 18-658-104-047 BRACKET 21.00
18-658-100-056 TOP OPER. MTG.ANGLE 79.00 18-658-104-048 PRESSURE PLATE 45.00
18-658-100-057 TOP BARRIER ANGLE 117.00 18-658-104-049 OVERTRAVEL SPRING 160.00
18-658-100-059 SHUTTER GUIDE ANGLE 107.00 18-658-104-050 COMPRESSION SPRING 47.00
18-658-100-061 INTER PHASE BARRIER 96.00 18-658-104-051 CLIP 9.00
18-658-100-062 EXTERNAL BARRIER 160.00 18-658-104-052 SPRING,COMP.,OP 107.00
18-658-100-063 IMPULSE BARRIER 64.00 18-658-104-053 COMPRESSION SPRING 28.00
18-658-100-064 IMPULSE BARRIER 36.00 18-658-104-054 COMPRESSION SPRING 80.00
18-658-100-077 STUD SPACER 1200A 181.00 18-658-104-058 ANGLE 89.00
18-658-100-081 WASHER 6.00 18-658-104-059 ANGLE 45.00
18-658-100-084 HANDLE 95.00 18-658-104-060 SPACER 5.00
18-658-100-086 .5 HEX SPACER 37.00 18-658-104-061 BUSHING 24.00
18-658-100-087 SUPPORT 32.00 18-658-104-062 BOLT 52.00
18-658-100-095 MOUNTING ADAPTER 63.00 18-658-104-063 SPRING PLATE 16.00
18-658-100-098 LINK 97.00 18-658-104-064 ROD 55.00
18-658-100-108 HANDLE ROD 28.00 18-658-104-066 BUMPER 28.00
18-658-100-109 EXTERNAL BARRIER 170.00 18-658-104-067 BUMPER 9.00
18-658-100-124 NYLON GUIDE 33.00 18-658-104-068 SPRING PLATE 7.00
18-658-100-128 WASHER 77.00 18-658-104-069 PIN 16.00
18-658-100-131 INTERPHASE BARRIER 128.00 18-658-104-070 PIN 60.00
18-658-100-133 GUIDE PIN 24.00 18-658-104-076 DRAHT 13.00
18-658-100-137 STUD 30.00 18-658-104-077 DRAHT 24.00
18-658-100-180 BOBBER MOLDING 9.00 18-658-104-078 HINGE 11.00
18-658-100-181 HOLDER 7.00 18-658-104-079 SPACER 9.00
18-658-100-194 GUIDE PIN 160.00 18-658-104-081 PLATE 53.00
18-658-100-215 ROD 96.00 18-658-104-082 SPACER 138.00
18-658-104-001 ANGLE 24.00 18-658-104-084 SPACER 45.00
18-658-104-002 PLATE 44.00 18-658-104-086 PIN 31.00




Switchgear
Renewal Parts 1994

SIEMENS

SG5002

Page 28

Numeric Parts Listing

Part Number Description List Price (US$) Part Number Description List Price (US$)
18-658-104-087 PIN 20.00 18-658-113-299 ACTUATOR-TRIP FREE 49.00
18-658-108-227 SPACER, TUBE 2.126 23.00 18-658-114-240 RIVET PIN .094 59.00
18-658-108-228 SPACER, TUBE 1.024 9.00 18-658-115-269 ROD 245.00
18-658-108-235 SHAFT EXTENSION 149.00 18-658-115-270 SHAFT EXTENSION 51.00
18-658-108-241 SPACER 5KV BRK 7.00 18-658-115-281 RUBBING PAD-NYLON 26.00
18-658-108-266 BOLT 47.00 18-6568-115-282 SPACER-CAM ROLLER 18.00
18-658-110-020 KNOB 24.00 18-658-115-283 SPACER TUBE 11.00
18-658-110-024 COLLAR 22.00 18-6568-115-284 SPACER TUBE 11.00
18-658-110-026 RIVET .218 LG. 0.20 18-658-1156-292 PADDLE PIVOT 93.00
18-658-110-036 GROOVED PIN .156D 3.60 18-658-115-302 SPACER 0.625 DIA. 17.00
18-658-110-102 CONTACT FINGER 65KA 7.00 18-658-115-305 SPRING PLATE 7.00
18-658-110-104 FINGER SPRING 3.80 18-658-115-309 SUPPORT PLATE 33.00
18-658-110-105 HOLDER BAR 4.60 18-658-115-319 LOW PRO HD MACH SCR 56.00
18-658-110-106 RETAINER 10.00 18-658-115-321 PNVOT PIN 39.00
18-658-110-120 BARRIER FLASH LH 22.00 18-858-115-323 RACKING BLOCK 138.00
18-658-110-121 BARRIER FLASH CENTER 18.00 18-658-115-330 YOKE END:ADJUSTABLE 23.00
18-6568-110-122 BARRIER RH POLE 22.00 18-658-115-331 YOKE END:ADJUSTABLE 23.00
18-658-110-171 SPRING 1.5X6 MHD 100.00 18-858-115-332 YOKE END:ADJUSTABLE 37.00
18-658-110-173 SET SCR .25-28X.19LG 0.60 18-658-115-334 ROD END:EYE ENDS 19.00
18-658-110-177 BOTTOM BARRIER 27.00 18-6568-115-338 COLLAR:WITH SETSCREW 38.00
18-658-110-178 FRONT BARRIER 55.00 18-658-115-358 LOCKING ARM 71.00
18-658-110-250 SPRING GUIDE 4.20 18-658-115-377 ADAPTER PLATESKV1200 202.00
18-658-110-292 SPR. HANGER 43.00 18-658-115-379 COLLAR 3000A 554.00
18-658-110-293 SPR HANGER LOWER 556.00 18-658-115-390 BRKR WHEEL AXLE 13.00
18-658-110-294 SPR HANGER UPPER 50.00 18-658-117-147 MOUNTING ADAPT.2-H 73.00
18-658-110-295 PIN 26.00 18-658-117-149 STABILIZER BRKT 3AF 117.00
18-6568-110-296 SHOULDER PIN 36.00 18-658-117-183 EYE BOLT 202.00
18-658-110-305 S HOOK RL80OM 1.20 18-658-118-006 WASHER 18.00
18-658-110-320 BEARING 9.00 18-658-118-029 MANUAL CLOSE ROD 79.00
18-658-110-321 LINK 11.00 18-658-118-031 MOTOR MT. 107.00
18-658-110-322 GUIDE LINK 22.00 18-658-118-032 SUPPORT ROLLER 277.00
18-658-110-325 LATCH LV SLICK 46.00 18-658-118-034 SPACER 202.00
18-658-110-327 SPACER .62 O.D. 11.00 18-658-118-036 INDICATOR CRANK ARM 181.00
18-658-110-329 PIN 27.00 18-658-118-038 EXTENSION SPRING 102.00
18-658-111-133 SPRING CAP 12.00 18-658-118-039 SPACER 170.00
18-658-111-149 WASHER 7.00 18-658-118-043 COLLAR 21.00
18-658-111-172 ALIGN PIN 15.00 18-658-118-044 SUPPORT 224.00
18-658-112-298 PLATE 101.00 18-658-118-045 CAM SPRING DUMP 13.00
18-658-112-310 PLATE 5.00 18-658-118-048 GUARD 44.00
18-658-112-311 PLATE 21.00 18-658-118-054 LEVER 53.00
18-658-112-312 PLATE 7.00 18-658-118-066 LINK 128.00
18-658-113-253 DAMPER 6.00 18-658-118-104 ROD 10.88LG 42.00
18-6568-113-272 BOLT 69.00 18-658-118-105 ROD 8.60LG 3AF 5KV 149.00
18-658-113-273 CHAIN SEGMENT 15.00 18-658-118-112 ROD END-TRIP FREE 26.00
18-658-113-284 RIVET PIN 24.00 18-658-118-113 INDICATOR DRIVE 39.00
18-658-113-286 PLATE 6.00 18-658-118-128 TORSION SPRING 70.00
18-658-113-289 PUSHROD 56.00 18-658-118-190 ROD 36.00
18-658-113-297 MOUNTING BLOCK 97.00 18-658-118-198 WASHER 23.00
18-658-113-298 ARM PIVOT-TRIP FREE 55.00 18-658-118-199 WASHER 9.00

AR

P



SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 29
Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-658-119-205 CUP 170.00 18-658-127-144 SLEEVE- PAWL SPR.GM 5.00
18-658-119-214 DISK 10.00 18-658-127-145 SLEEVE- PAWL SPR.GM 6.00
18-658-120-034 LOCKING FINGER 71.00 18-658-127-182 LABEL(WARNING) GM 6.00
18-658-120-059 GUIDE PIN 288.00 18-658-127-184 MOC DRIVE ARM GM 138.00
18-658-120-073 ELASTOMERIC BUMPER 36.00 18-658-128-091 ROLLER PIN.GM 22.00
18-658-121-201 INTERPHASE BARRIER 89.00 18-658-128-092 JSHAFT KEEPER PL.GM 7.00
18-658-121-298 PIN- RATCHET GM 13.00 18-658-128-094 TP SH LAMINATION.GM 6.00
18-658-122-328 LINKAGE HAND OPR.GM 4.90 18-658-128-116 PIN- BELL CRANK.GM 22.00
18-658-122-330 DISK SEGMENT.GM 9.00 18-658-128-123 PIN-BELCRANK 1200A GM 22.00
18-658-122-346 CRANK ARM KEEPER.GM 9.00 18-658-128-127 PRIM CONN 1200A.GM 102.00
18-658-122-347 CRANK ARM LAMINAT.GM 9.00 18-658-128-129 PRIM CONN 1200A.GM 181.00
18-658-122-348 SPRING TENSIONER GM 49.00 18-658-128-142 BUSHING- TRIP HAT.GM 51.00
18-658-122-361 PIN- PAWLGM 24.00 18-658-128-143 SPACER- TRIP ASSY.GM 24.00
18-658-122-362 PIN- LINKAGE GM 18.00 18-658-128-145 JSHAFT SUPT PLATE.GM 9.00
18-658-122-385 PIN- MAN. TRP&CLS GM 22.00 18-658-128-146 JSHAFT SUPT PLATE.GM 10.00
18-658-123-333 CAM ROLLER GM 60.00 18-658-128-151 WASHER- SQUARE.GM 4.20
18-658-123-347 SPACER-HAND OPR GM 11.00 18-658-128-359 ROD END HUB.GM 19.00
18-658-123-355 SPACER-SIDE SHEET GM 61.00 18-658-128-360 PUSH ROD PLATEGM 2.20
18-658-123-373 PIN- FLAG SUPPORT GM 34.00 18-658-128-371 BLOCK-GRD FIN MTG.GM 22.00
18-658-125-020 BUSHING-FLR.WHL. GM 12.00 18-658-128-374 INTERLOCK ARM GM 12.00
18-658-125-021 WHEEL SEGMENT.GM 5.00 18-658-129-119 RIVET PIN 34.00
18-658-125-058 MAIN LINK GM 202.00 18-658-129-170 PIN- TRIP HATCHET GM 17.00
18-658-125-094 PIN- MECHANISM GM 56.00 18-658-129-207 CLOSE DISK SPACER 4.40
18-658-125-131 SPACER-DRV ARM IN GM 5.00 18-658-129-213 FLG SUPPT PIN KEEPER 3.30
18-658-125-151 SPACER-PAWL PLATE GM 22.00 18-658-130-029 SPACER-BARRIER 10.00
18-658-125-152 SPACER-SPRNG SUPT GM 18.00 18-658-130-094 BELL CRANK-1000MVA 17.00
18-658-125-234 PIN- INTERLK BEAM.GM 19.00 18-658-130-098 SPRING- CONTACT GM 44.00
18-658-125-236 HUB- MANUAL CLOSE.GM 42.00 18-658-130-114 TORSION SPRING GM 17.00
18-658-125-244 BUSHING- STOP.GM 12.00 18-658-130-155 COUNTER LINK 11.00
18-658-125-245 STOP PIVOT ARM.GM 19.00 18-658-130-159 KEEPER PLATE 3.60
18-658-125-305 TRUNNION GM 88.00 18-658-132-206 LINK 79.00
18-658-125-318 MOC CRK ARM SLEVE GM 17.00 18-658-133-031 CLIP (TRIP GRD BLK) 4.70
18-658-125-319 MOC CRK ARM PIN GM 33.00 18-658-133-045 SPACER 45.00
18-658-125-336 SPACER- CAMSHAFT GM 16.00 18-658-133-082 PIN-CLEVIS 15.00
18-658-125-337 SPACER- CAMSHAFT GM 19.00 18-658-133-135 CONN ROD SPACER 33.00
18-658-125-338 SPACER- PLATE GM 20.00 18-658-133-136 MOV STEM SPACER GM 29.00
18-658-125-339 SPACER- RATCHET GM 17.00 18-658-133-139 SPACER, MOV, B14 22.00
18-658-125-340 SPACER- CAMSHAFT GM 20.00 18-658-133-140 STA SPACER GM 160.00
18-658-125-341 SPACER- CAMSHAFT GM 18.00 18-658-133-142 STA SPACER GM 234.00
18-658-126-353 SPACER JSHAFT STP.GM 16.00 18-658-133-144 VI LOC VS 10006 51.00
18-658-126-354 SPACER JSHAFT STP.GM 17.00 18-658-133-145 VI GUIDE C1 17.00
18-658-126-355 BRACKET 2.90 18-658-133-188 TRUNNION VS 12014 GM 83.00
18-658-126-360 STOP PLATE.GM 16.00 18-658-134-317 BELL CRANK 18.00
18-658-127-114 BUSHING- TRACK WH GM 20.00 18-658-134-324 SPRING CAP 4.70
18-658-127-123 ACTUATOR ROLLER.GM 11.00 18-658-134-336 PIN, FINGER 1200A 6.00
18-658-127-125 ACTUATOR SPACER.GM 6.00 18-658-134-337 PIN, FINGER 2000A 28.00
18-658-127-131 PIN- PAWL PLATE GM 11.00 18-658-134-338 PIN, FINGER 3000A 28.00
18-658-127-139 SPACER-OUT DR ARM.GM 7.00 18-658-134-339 INTERFR BLOK 76.00
18-658-127-140 TRIP LINK SPACER GM 3.30 18-658-134-371 INTLK BEAM 39.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 30
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-658-137-011 SLUG SHK ABS. 2.30 18-723-480-502 END BEARING ASSEM 437.00
18-658-137-012 SLUG SHK ABS. 3.40 18-723-506-001 BRACKET 469.00
18-658-137-013 BRACKET OPENING SPG 26.00 18-723-506-002 BRACKET 64.00
18-658-137-032 WHEEL BRKR. TRACK 29.00 18-723-508-502 CRANK ASSEMBLY 234.00
18-6568-137-229 KEEPER LAMINATION 10.00 18-723-509-501 PUSH ROD ASSEM 117.00
18-658-137-230 LATCH CAM LAMIN. 7.00 18-723-509-503 PUSH ROD ASSY 170.00
18-658-137-231 PIN CAM LATCH 30.00 18-723-511-501 INDICATOR ASSEM 703.00
18-658-137-248 ROD 234.00 18-723-565-501 CONTACT FIN ASSY FSV 751.00
18-658-137-286 PADLOCK LATCH 17.00 18-723-565-503 CONTACT FIN ASSY MSV 714.00
18-658-137-287 PADLOCK BRACKET 50.00 18-723-531-501 AUX SWITCH ASSY 437.00
18-658-137-321 ELASTOMERIC PLUG 15.00 18-723-591-502 AUX SWITCH ASSY 809.00
18-658-145-005 BRACKET 82.00 18-723-598-002 MA BARRIER 330.00
18-658-415-569 TRIP LEVER 170.00 18-723-598-003 MA BARRIER 330.00
18-658-534-571 BUMPER ASSY-ELASTOME 117.00 18-723-598-004 MA BARRIER 330.00
18-658-574-549 OUTER TUBE ASSY 213.00 18-723-598-005 MA BARRIER 330.00
18-6568-583-513 CLS INTERLK LVR ASSY 13.00 18-723-599-001 FC BARRIER:MOULD 469.00
18-658-583-514 PAWL ASSY-LWR 104.00 18-723-599-002 FC500: FRONT BARR 628.00
18-658-583-515 PAWL ASSY-UPPER 102.00 18-723-599-003 FC500: REAR BARR 660.00
18-658-583-569 SOLENOID ASSEM 543.00 18-723-599-004 FB500: FRONT BARR 554.00
18-658-612-572 INTERLOCK ASSY 13.00 18-723-599-005 FB500: REAR BARR 522.00
18-658-658-540 BRACKET - RIVET ASM. 83.00 18-723-641-001 PLATE 181.00
18-700-443-501 TEST ARM ASSY 799.00 18-723-721-502 SLOW CLOS DEV 1,097.00
18-703-157-001 BASE 298.00 18-723-775-001 BARRIER BLOCK HV C 49.00
18-703-600-001 CONTACT BASE 138.00 18-724-120-001 ROD END 511.00
18-704-073-001 CAP PLUG 2000A-ENDS 56.00 18-724-395-501 CRANK ASSEMBLY 202.00
18-704-073-002 CAP PLUG 1200A-ENDS 15.00 18-724-407-501 CRANK ASSEM 330.00
18-705-804-501 RACK EXTENSION 266.00 18-724-451-004 STUD:.250-28X3.00 LG 43.00
18-707-147-001 HURRICANE BOX 13.00 18-724-451-009 STUD:.500-13X8.50 LG 12.00
18-707-148-801 HURRICANE BOX MTG 20.00 18-724-451-011 STUD:.312-18X8.00 LG 50.00
18-711-735-001 STATIONARY CONTACT 415.00 18-724-451-012 STUD:.312-18X3.50 LG 36.00
18-711-739-001 SUPPORT 138.00 18-724-451-013 STUD:.375-16X5.00 LG 49.00
18-712-086-501 ARCING CONTACT ASSY 170.00 18-724-451-018 STUD:5/16-24X1.75 LG 64.00
18-712-086-502 ARCING CONTACT ASSY 149.00 18-724-455-001 FLAG 48.00
18-716-854-001 INSULATOR 192.00 18-724-461-001 SUPPORT 170.00
18-717-791-801 AUX SWITCH 447.00 18-724-476-001 MOUNTING PLATE 170.00
18-718-143-801 AUX SWITCH 4 STAGE 692.00 18-724-478-001 OPERATOR MTG PL 181.00
18-718-823-001 BUS SUPPORT 47L 202.00 18-724-489-001 BRACKET 149.00
18-718-823-002 BUS SUPPORT 47L 101.00 18-724-492-001 CAM-WIND & CLOSE 53.00
18-719-073-501 SOLENOID 115VAC 256.00 18-724-493-001 CAM - CLOSING 46.00
18-719-095-501 SHUNT ASSEMBLY 948.00 18-724-494-001 RESET LEVER 85.00
18-719-828-501 CRANK61 277.00 18-724-495-502 600 SHAFT 298.00
18-720-930-501 SEC DISCONNECT 458.00 18-724-496-502 1600 SHAFT ASSEM 277.00
18-720-930-502 SEC DISCONNECT 458.00 18-724-501-001 PIN USE 18-747-678-001
18-721-493-001 CLIP 44.00 18-724-501-002 PIN USE 18-747-678-004
18-721-497-001 SOLENOD 245.00 18-724-501-004 PIN USE 18-747-678-005
18-721-497-005 SOLENOID: 48VDC 256.00 18-724-501-006 PIN USE 18-747-678-008
18-722-287-801 BALL SCREW&NUT ASSEM 1,214.00 18-724-501-007 PIN USE 18-747-678-009
18-723-477-001 SUPPORT 36.00 18-724-501-008 PIN:STEEL-3.481” 17.00
18-723-480-501 END BRG ASSEM 298.00 18-724-501-009 PIN:STEEL-3.356” 55.00

oty

s

e



SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 31
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-724-501-011 PIN USE 18-747-678-015 18-727-726-001 SPRING USE 18-658-110-293
18-724-501-012 PIN USE 18-747-678-006 18-727-726-002 SPRING HANGER 40.00
18-724-501-013 PIN:STEEL-3.106" 60.00 18-727-727-502 TRIP FLAP ASSY 87.00
18-724-503-004 SPACER:0.500"LG 9.00 18-727-727-504 TRIP FLAP ASSY 107.00
18-724-503-005 SPACER:0.310"LG 7.00 18-727-729-501 CONTACT ASSY RL 181.00
18-724-505-501 GEAR ASSEMBLY 170.00 18-727-729-502 CONTACT ASSY RL 149.00
18-724-508-001 GEAR-BRACE 128.00 18-727-729-503 CONTACT ASSY RL 93.00
18-724-509-001 INTERLOCK 22.00 18-727-730-001 ARC RUNNER:3K 35.00
18-724-511-001 CLOSE LINKAGE 35.00 18-727-733-502 LOW CONT:LA3200A 1,065.00
18-724-513-001 SOLENOID 120 VAC 181.00 18-727-734-001 SHAFT:23.312" LG 288.00
18-724-513-002 SOLENOID 240 VAC 181.00 18-727-735-502 UPP CONT:LA3200A 1,108.00
18-724-513-004 SOLENQID 250 VDC 202.00 18-727-738-001 APRON 170.00
18-724-513-006 SOLENOCID: 24 VDC 313.00 18-727-740-001 SUPPORT PAN 94.00
18-724-513-007 SOLENQID:70VAC 138.00 18-727-741-001 SHEET:SHELF 87.00
18-724-515-001 PiN CU-S1 .38 DIA 44.00 18-727-742-001 BRACKET:REFORMED 107.00
18-724-515-002 PIN CU-S1 .38 DIA 88.00 18-727-743-501 SHAFT ASSY:3K 628.00
18-724-562-001 MOUNTING BRACKET 128.00 18-727-744-501 RACKING SHAFT:3K 234.00
18-724-563-001 DRIVE SHAFT 96.00 18-727-750-001 PIN .62DIA. 3.218L 51.00
18-724-563-002 DRIVE SHAFT 107.00 18-727-750-002 PIN: .62"DIA 58.00
18-724-563-003 DRIVE SHAFT 51.00 18-727-750-003 PIN: .62"DIA 79.00
18-724-650-001 SUPPORT 1,289.00 18-727-750-005 PIN USE 18-750-059-005
18-724-677-501 CRANK ASSEM 181.00 18-727-750-006 PIN: .62"DIA 56.00
18-724-677-502 CRANK ASSEM 415.00 18-727-757-001 ARM 83.00
18-724-679-001 STUD SUPPORT 54.00 18-727-759-501 SHUNT ASSEMBLY 1,076.00
18-724-679-002 STUD SUPPORT 71.00 18-727-822-001 BRACKET:INTERLOCK 351.00
18-724-680-001 INSUL SUPPORT 266.00 18-727-825-001 CONTACT 15.00
18-724-683-001 LINK 83.00 18-727-825-002 CONTACT RL 19.00
18-724-684-001 BRAKE BAND 170.00 18-727-825-003 CONTACT 19.00
18-724-685-002 STUD:"TOP-CENTER” 1,534.00 18-727-825-004 CONTACT:LA-600A 18.00
18-724-685-003 STUD:"BOTTOM-CENTER” 1,502.00 18-727-825-005 CONTACT 19.00
18-724-685-004 STUD:"BOTTOM-OUTER” 1,470.00 18-727-829-001 BARRIER: 2&3K 55.00
18-724-687-001 TUBE 192.00 18-727-831-001 RACKSHAFT SUP:3K 68.00
18-724-690-001 ROD 2.80 18-727-832-001 PIN:STEEL .5 DIA 21.00
18-724-690-002 ROD 21.00 18-727-832-002 PIN:STEEL .5 DIA 20.00
18-724-690-003 ROD 18.00 18-727-833-501 CONTACT ASSY RL 78.00
18-725-948-501 TF BASE ASSEM 213.00 18-727-833-502 CONT ASSY LASOOA 102.00
18-726-465-001 BRACKET: LA-1600 522.00 18-727-834-001 STRAP: 3K 117.00
18-726-877-001 STUD:"TOP-OUTER” 1,182.00 18-727-836-501 SLIDE ASSY:3K 266.00
18-726-877-003 STUD:"BOTTOM-OUTER” 2,492.00 18-727-838-001 MOLDED SPACER USE18747421001
18-726-877-004 STUD:"BOTTOM-CENTER” 2,492.00 18-727-838-002 BRASS SPACER 15.00
18-726-879-001 TUBE 394.00 18-727-839-002 MOLDED SPACER USE18747421004
18-726-885-501 SHUNT ASSY:LH 1,331.00 18-727-839-003 SPACER: .62 ID 10.00
18-726-887-001 BARRIER PLATE 128.00 18-727-839-005 SPACER: .62 1D 32.00
18-726-894-501 BRACKET ASSY 213.00 18-727-839-006 MOLDED SPACER USE 18747421005
18-726-896-001 CHANNEL: LH 415.00 18-727-839-007 MOLDED SPACER USE 18747421006
18-726-897-001 CHANNEL: RH 639.00 18-727-839-009 SPACER .62ID .221L 6.00
18-726-898-001 CHANNEL:LH 245.00 18-727-839-010 MOLDED SPACER USE 18747421008
18-726-899-001 CHANNEL:RH 341.00 18-727-841-001 ROD 60.00
18-727-107-001 STOP BAR 138.00 18-727-844-001 CHANNEL 181.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 32

Numeric Parts Listing

Part Number Description List Price (US$) Part Number Description List Price (US$)
18-728-500-001 FOOT PEDAL:FC-500 80.00 18-731-802-001 CHANNEL:RH 586.00
18-728-500-004 LINK:CLOSE FLAG 15.00 18-731-803-503 CONTACT ASSEM 362.00
18-728-500-005 CLOSE FLAG 13.00 18-731-878-501 END PIECE ASSY 511.00
18-728-500-013 TRIP LEVER 2.60 18-731-879-501 END PIECE ASSY 554.00
18-728-500-027 GUIDE PLATE 40.00 18-732-037-501 RUNNER ASSEMBLY 724.00
18-728-500-037 BAR:MANUAL TRIP 160.00 18-732-707-003 HEATER 160.00
18-728-500-065 STRAP:PHENOLIC 96.00 18-732-707-005 HEATER 170.00
18-728-500-512 TRIP LEVER:MANUAL 81.00 18-732-707-006 HEATER 170.00
18-728-500-568 COIL ASSY:FRT-REAR 383.00 18-732-788-501 UPPER CONTACT ASSY 548.00
18-728-500-591 ARC CHUTE ASSY 266.00 18-732-788-502 UPPER CONT ASSY RL 628.00
18-729-234-001 SHAFT:4K 1,1938.00 18-732-789-501 LOWER CONT ASSY RL 431.00
18-729-235-501 SHAFT ASSY:4K 1,619.00 18-732-789-502 L OWER CONT ASSY RL 575.00
18-729-236-501 RACKING SHAFT:4K 234.00 18-732-790-004 SUPPORT PTO 10.00
18-729-239-001 APRON 320.00 18-732-790-006 BRACE:GEAR 63.00
18-729-734-501 LOWER CONTACT ASSY 2,508.00 18-732-790-007 BRACKET 10.00
18-729-735-501 UPPER CONTACT ASSY 2,726.00 18-732-790-008 GUIDE:OPENING SPR 12.00
18-729-782-001 HANGER 52.00 18-732-790-011 TRIP BAR 48.00
18-729-783-001 CRANK 91.00 18-732-790-025 INSULATOR 192.00
18-729-785-001 GUARD:4K BRKR 12.00 18-732-790-026 BRACKET 13.00
18-729-789-001 SHAFT:"Q11” 16.00 18-732-790-030 BOTTOM COVER 39.00
18-729-790-027 RETAINER:LA3200A 37.00 18-732-790-031 BOTTOM COVER 45.00
18-729-790-028 RETAINER:ALUM 54.00 18-732-790-036 SUPPORT 50.00
18-730-034-502 CONT ASSY:MEGA/BFAGT 1,598.00 18-732-790-045 SPRING INTERLOCK RL 22.00
18-730-037-502 CIRC BO ASSY 170.00 18-732-790-052 SUPPORT RL800 94.00
18-730-308-501 CONTACT ASSEMBLY MES5 809.00 18-732-790-053 BARRIER 65.00
18-730-417-001 HEATER:250W-240V 479.00 18-732-790-054 BARRIER 65.00
18-730-417-004 HEATER:250W-120V 202.00 18-732-790-055 SUPPORT RL1600 94.00
18-730-495-001 BARRIER:4K-BRKR 69.00 18-732-790-056 SUPPORT RL2000 94.00
18-730-517-001 PLATE:ZIRCON 42.00 18-732-790-103 FUSE CLIP TRIGGER PIN 16.00
18-730-517-002 FLASH PLATE 26.00 18-732-790-130 STUD BRACE 65KA 56.00
18-730-519-501 END PIECE ASSY 351.00 18-732-790-191 GEAR BRACE RLM 63.00
18-730-520-501 END PIECE ASSY 245.00 18-732-790-525 PRI. DISCONNECT 320.00
18-730-615-001 PLATE:FC-750B 33.00 18-732-790-565 TOGGLE LINKS RL 170.00
18-730-616-001 PLATE:FC-750B 107.00 18-732-790-598 MAIN CONTACT 107.00
18-730-617-001 CORE:FC-750A1 298.00 18-732-790-599 STAT. CONT. ASSY 95.00
18-730-617-002 CORE:FC-500B-7508 202.00 18-732-791-501 CHARGE CAM RL 245.00
18-730-618-0038 SPACER:POLYESTER 2.30 18-732-791-503 SHAFT ASSY RL 245.00
18-730-618-004 SPCR-GL POLY FC5008 1.80 18-732-791-504 APRON ASSY RL 277.00
18-730-885-002 SPACER BLOCK 55.00 18-732-791-505 APRON ASSEMBLY 447.00
18-730-886-001 SUPPORT:FC500B-7508 107.00 18-732-791-506 SHAFT ASSY RL 181.00
18-730-887-002 CONNECTING ROD 107.00 18-732-791-507 SHAFT ASSY 320.00
18-730-887-003 CONNECTING ROD 39.00 18-732-791-508 SHAFT ASSEMBLY 394.00
18-731-107-501 TEST ARM ASSEMBLY 756.00 18-732-791-509 SHAFT ASSY 554.00
18-731-271-011 BARRIER PLATE 1.50 18-732-791-510 SHAFT ASSY:4.0K 777.00
18-731-271-012 BARRIER PLATE 1.30 18-732-791-511 UPPER CONTACT. 01 820.00
18-731-271-013 BARRIER PLATE 1.50 18-732-791-512 UPPER CONTACT. 02 799.00
18-731-271-014 BARRIER PLATE 1.30 18-732-791-513 UPPER CONTACT. 03 799.00
18-731-274-001 SPACER:"LA-800A" 10.00 18-732-791-516 LOWER CONTACT. 01 692.00
18-731-274-002 SPACER:"LA-800A” 4.90 18-732-791-517 |LOWER CONTACT. 02 692.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 33
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-732-791-518 LOWER CONTACT. 03 692.00 18-733-681-503 LIMITRIP LTSI 927.00
18-732-791-519 LOWER CONT ASSY RL 1,438.00 18-733-742-501 UPPER CONT. ASSEM. 586.00
18-732-791-520 LOWER CONT ASSEM 1,624.00 18-733-742-502 UPPER CONT. ASSEM. 746.00
18-732-791-521 APRON ASSEMBLY 192.00 18-733-744-001 RACKSHAFT SUPP. 266.00
18-732-791-522 SHAFT 138.00 18-733-744-002 RACK SHAFT SUPP. 192.00
18-732-791-526 UPPER CONTACT.PH1 772.00 18-733-745-501 APRON ASSEM 873.00
18-732-791-527 UPPER CONTACT.PH2 772.00 18-733-820-501 RACK SHAFT ASSEM 394.00
18-732-791-528 UPPER CONTACT.PH3 772.00 18-733-821-001 BARRIER 138.00
18-732-791-543 PUSHROD 69.00 18-733-821-002 BARRIER RFC2.4/3.2 138.00
18-732-791-544 CHG. LINK ASSEM. 17.00 18-733-934-001 PIN 45.00
18-732-791-545 RESET ASSY LA 15.00 18-733-934-002 PIN 26.00
18-732-791-550 DETENT ASSEM RH 14.00 18-734-082-001 RING 149.00
18-732-791-551 DETENT ASSEM LH 14.00 18-734-082-002 RING 53.00
18-732-791-554 TOG LINK USE 18-732-790-565 18-734-434-501 UPPER CONT. ASSEM 687.00
18-732-791-555 TOGGLE LINK ASSEM 93.00 18-734-444-001 TF LEVER 9.00
18-732-791-557 INTERLOCK ASSEM 68.00 18-734-445-001 HOUSING 107.00
18-732-791-558 INTERLOCK ASSEM 61.00 18-734-617-001 SUPPORT 4K 36.00
18-732-791-562 AUX. ARM ASSEM RL 13.00 18-734-617-002 SUPPORT 3.2K 36.00
18-732-791-569 MAINT CLOSE DEV RL 383.00 18-734-618-501 CONT FINGER ASSY 197.00
18-732-791-579 TF PLATE ASSEM 181.00 18-734-618-502 CONTACT FINGER ASSY 117.00
18-732-792-501 ARC CHUTE ASSY 288.00 18-734-619-001 BARRIER 5.00
18-733-088-003 SUPPORT PLATE 78.00 18-734-619-002 BARRIER 4.90
18-733-088-004 SUPPORT PLATE 78.00 18-734-619-003 BARRIER 3.70
18-733-089-001 PLATE:AFTERCOOLER 7.00 18-734-620-501 RESET LEVER ASSY 17.00
18-733-089-002 S/PLAFTERCOOLER 5.00 18-734-984-501 PLUG JUMPER ASSEM 1,193.00
18-733-090-001 BLOCK 24.00 18-735-641-004 HEAT SINK 192.00
18-733-091-001 SPACER:POLYESTER 2.80 18-735-641-015 LABEL “INSTRUCTION” 4.70
18-733-091-002 SPACER:POLYESTER 19.00 18-735-641-018 LABEL “DANGER” 64.00
18-733-219-001 SUPPORT:SHAFT 22.00 18-735-641-033 PANEL SUPPORT 40.00
18-733-309-001 SPACER 4.90 18-735-641-034 OPERATOR SUPPORT 138.00
18-733-433-001 FRONT-BARR: RL3200 24.00 18-735-641-035 COVER 81.00
18-733-433-002 FRONT-BARR: RL4000 33.00 18-735-641-036 BTM COVER 42.00
18-733-433-003 FRONT-BARR: RLX1600 38.00 18-735-641-038 GUIDE BRACKET 29.00
18-733-434-001 ARC RUNNER: RL3200 21.00 18-735-641-040 BRACKET 28.00
18-733-434-002 ARC RUNNER: RL4000 27.00 18-735-641-041 WHEEL BRACKET 128.00
18-733-434-003 ARC RUNNER: RLX1600 27.00 18-735-641-057 RACKING SCREW 87.00
18-733-435-001 CLOSE FLAG LINK 17.00 18-735-641-058 RACKING SCREW 72.00
18-733-481-501 CONT FING:LA3200A 363.00 18-735-641-059 RACKING SCREW 50.00
18-733-481-502 PRI DISC FINGER ASSY 503.00 18-735-641-060 RACKING SCREW 51.00
18-733-482-001 INTLK BAR: RL-RLF 12.00 18-735-641-061 GUIDE BAR 47.00
18-733-482-002 INTLK BAR: RCF 14.00 18-735-641-062 BARRIER CHANNEL 34.00
18-733-500-558 GUIDE ASSY 458.00 18-735-641-063 BARRIER CHANNEL 38.00
18-733-500-556 BTM COVER ASSY 170.00 18-735-641-064 BARRIER CHANNEL 32.00
18-733-500-563 TUBE ASSY 107.00 18-735-641-067 COVER 138.00
18-733-500-566 SHUTTER GUIDE ASSY 98.00 18-735-641-069 LABEL “CAUTION” 5.00
18-733-500-569 GUIDE ASSY 256.00 18-735-641-072 PANEL SUPPORT 38.00
18-733-500-832 LABEL “DANGER” 5.00 18-735-641-073 PLATE WEIGHT 202.00
18-733-681-501 LIMITRIP LTI 873.00 18-735-641-075 SWITCH LEVER 59.00
18-733-681-502 LIMITRIP LTS 841.00 18-735-641-076 BTM BARRIER ANGLE 79.00




SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Page 34
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-735-641-077 BARRIER CHANNEL 32.00 18-740-079-514 STUD ASSY 3000A 3,440.00
18-735-641-078 BARRIER CHANNEL 37.00 18-740-079-515 STUD ASSY 3000A 3,312.00
18-735-641-085 WHEEL BRACKET 43.00 18-740-079-516 STUD ASSY 3000A 3,440.00
18-735-641-086 BARRIER CHANNEL 34.00 18-740-079-517 SHAFT ASSY 256.00
18-735-641-090 LEVER 35.00 18-740-079-518 STUD ASSY LOWER #1 511.00
18-735-641-091 TORSION SPRING 32.00 18-740-079-519 STUD ASSY LOWER #2 490.00
18-735-641-094 DRAW BAR 91.00 18-740-079-520 STUD ASSY LOWER #3 447.00
18-735-641-095 DRIVE BAR 117.00 18-740-079-523 STUD ASSY UPPER #1 501.00
18-735-641-097 LEVER 29.00 18-740-079-524 STUD ASSY UPPER #2 501.00
18-735-641-098 RACKING INSTR. LAREL 22.00 18-740-079-525 STUD ASSY UPPER #3 501.00
18-735-641-099 LEVER 47.00 18-740-079-534 STUD ASSEM 4,271.00
18-735-641-100 LEVER 19.00 18-740-079-535 STUD ASSEM 4,271.00
18-735-641-101 CONTROL HANDLE 6.00 18-740-079-545 HEBEL & BOLZEN ASSEM 63.00
18-735-641-103 BARRIER CHANNEL 29.00 18-741-489-001 STUD SUPPORT 1200A 181.00
18-735-641-115 OPERATOR SUPPORT 202.00 18-741-490-001 TUBE 1200A LOWER 138.00
18-735-641-135 LATCH 117.00 18-741-490-002 TUBE 1200A UPPER 93.00
18-735-871-501 SEC.CONT.BASE R GR 163.00 18-741-492-001 CLAMP .790 DIA 128.00 s
18-736-768-002 TERM. CLAMP-MACH 160.00 18-741-492-002 CLAMP 1.065 DIA 128.00
18-736-768-004 INDICATOR 7.00 18-741-493-001 COVER GUSSET L.H. 32.00
18-736-768-005 INDICATOR 7.00 18-741-493-002 COVER GUSSET R.H. 24.00
18-736-768-006 ROD 19.00 18-741-494-001 REAR BARRIER ANGLE 82.00
18-736-768-801 RELAY FIELD MNT. KIT 224.00 18-741-494-002 REAR BARRIER ANGLE 85.00
18-736-768-802 RELAY FIELD MNT. KIT 213.00 18-741-745-503 TRIP COIL 125VDGC/120VAC 490.00
18-736-827-501 MOTOR CUTOFF SW ASSY 927.00 18-741-745-504 TRIP COIL 250VDC/240VAC 522.00
18-736-830-002 “F" BARR. 1200/2000A 288.00 18-741-745-506 CLOSE COIL 48VDC 543.00
18-736-830-501 BOTTOM COVER ASSY 58.00 18-741-745-507 CLOSE COIL 125VDC 490.00
18-736-830-502 BOTTOM COVER ASSY 67.00 18-741-745-508 CLOSE COIL 250VDC/240VAG 586.00
18-737-108-501 PLATE ASSY 102.00 18-741-748-001 SPACER PLT 14.00
18-737-108-502 PLATE ASSY 107.00 18-741-749-001 PIN .156 DIA 31.00
18-737-109-001 STUD SUPPORT 1200A 245.00 18-741-749-005 PIN .313 DIA 26.00
18-737-109-002 STUD SUPPORT 2000A 234.00 18-741-743-010 PIN .628 DIA 42.00
18-737-109-003 STUD SUPPORT 3000A 266.00 18-741-750-002 ANGLE 89.00
18-737-110-001 STUD TUBE 1200A 160.00 18-745-615-001 FLEXIBLE SHUNT GM 437.00
18-737-110-002 STUD TUBE 2000A 202.00 18-745-615-002 FLEXIBLE SHUNT 437.00
18-737-110-003 STUD TUBE 3000A 341.00 18-746-655-501 FLEXIBLE SHUNT 3000A 714.00
18-737-141-801 HEATER MTG 220V 17.00 18-746-774-001 DRIVE PLATE GM 6.00
18-737-141-802 HEATER MTG 120V 17.00 18-746-775-001 PAWL .312 TK GM 69.00
18-738-201-325 STATIONARY CONTACT 213.00 18-746-776-001 DRIVE ARM GM 14.00
18-738-834-001 LABEL 3.40 18-747-084-001 BANANNA LINK.GM 19.00
18-739-657-529 CONTACT FIN ASSY 3AF 170.00 18-747-099-001 TRIP SHAFT GM 224.00
18-740-012-001 REAR SUPPORT L.H. 18.00 18-747-116-001 DRIVE CAM GM 12.00
18-740-012-002 REAR SUPPORT R.H. 36.00 18-747-421-001 MOLDED SPACER 5.00
18-740-079-502 SHAFT ASSY 160.00 18-747-421-004 MOLDED SPACER 5.00
18-740-079-503 STUD ASSY 1200A 756.00 18-747-421-005 MOLDED SPACER 5.00
18-740-079-504 STUD ASSY 1200A 756.00 18-747-421-006 MOLDED SPACER 5.00 S
18-740-079-505 STUD ASSY 1200A 1,193.00 18-747-421-008 MOLDED SPACER 5.00
18-740-079-506 SHUTTER CAM ASSY 298.00 18-747-489-501 MCO SW ASSEM GM 415.00
18-740-079-510 STUD ASSY 2000A 1,193.00 18-747-678-001 PIN .38DIA X 1.426 20.00
18-740-079-511 STUD ASSY 2000A 1,118.00 18-747-678-004 PIN .38DIA X 1.925 20.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 35
Numeric Parts Listing
Part Number Description List Price (US$) Part Number  Description List Price (US$)
18-747-678-005 PIN .38DIA X 2.145 20.00 18-751-349-556 STII: BMS-TSG-TZ-CNPX 3,706.00
18-747-678-006 PIN .38DIA X 2.210 20.00 18-751-349-557 STIll: RMS-TSIG-TZ-CNPX 3,706.00
18-747-678-008 PIN .38DIA X 2.395 20.00 18-752-300-502 CONTROL RELAY 168.00
18-747-678-009 PIN .38DIA X 2.645 21.00 18-800-401-501 TEST CABINET 2,151.00
18-747-678-015 PIN .38DIA X 4.020 23.00 18-800-401-502 TEST CABINET 2,300.00
18-748-956-001 TOC ARM GM 11.00 18-800-401-504 TEST CABINET 2,322.00
18-750-059-005 PIN .62DIA 32.00 18-800-401-505 TEST CABINET 3,131.00
18-751 349-549 STII: RMS-TIG-TZ-CPX 3,344.00 18-800-401-506 TEST CABINET 2,119.00
18-751-349-501 USE 18-751-349-504 18-800-401-508 TEST CABINET 2,609.00
18-751-349-502 USE 18-751-349-505 18-800-658-801 ARC CHUTE KIT 1,150.00
18-751-349-503 USE 18-751-349-506 18-801-191-502 HOIST FRAME 415.00
18-751-349-504 STl RMS-TI-T 1,5618.00 18-801-191-801 HOIST MTG 1,321.00
18-751-349-505 STIII: RMS-TS-TZ 1,709.00 18-801-208-801 SWITCH MTG 447.00
18-751-349-506 STIl: RMS-TSI-TZ 1,709.00 18-801-208-802 SWITCH MTG 447.00
18-751-349-507 STIli: RMS-TIG-TZ 1,844.00 18-801-208-803 SWITCH MTG 447.00
18-751-349-508 STII: RMS-TSG-TZ 2,135.00 18-801-208-804 SWITCH MTG 447.00
18-751-349-509 STIi: RMS-TSIG-TZ 2,135.00 18-801-208-805 SWITCH MTG 437.00
18-751-349-510 STIiI: RMS-TI-T-C 2,194.00 18-801-208-806 SWITCH MTG 437.00
18-751-349-511 STl RMS-TS-TZ-C 2,380.00 18-801-208-807 SWITCH MTG 458.00
18-751-349-512 STHI: RMS-TSI-TZ-C 2,380.00 18-805-475-001 SIDE PLATE L.H. 564.00
18-751-349-513 STIlI: RMS-TIG-TZ-C 2,620.00 18-805-475-002 SIDE PLATE R.H. 564.00
18-751-349-514 STIll: RMS-TSG-TZ-C 2,812.00 18-806-575-001 L.H. SIDE PLATE 87.00
18-751-349-515 STHI: RMS-TSIG-TZ-C 2,812.00 18-806-575-002 R.H. SIDE PLATE 87.00
18-751-349-516 STII: RMS-TI-T-CN 2,359.00 18-808-301-002 TERMINAL HEAD 1200A 1,225.00
18-751-349-517 STIlI: RMS-TS-TZ-CN 2,551.00 18-808-302-002 TERMINAL HEAD 1200A 1,267.00
18-751-349-518 STIII: RMS-TSI-TZ-CN 2,5651.00 18-808-303-001 CENTERING RING 16.00
18-751-349-519 STIIl: RMS-TIG-TZ-CN 2,785.00 18-808-303-002 CENTERING RING 16.00
18-751-349-520 STill: RMS-TSG-TZ-CN 2,977.00 18-808-303-003 CENTERING RING 16.00
18-751-349-521 STIII: RMS-TSIG-TZ-CN 2,977.00 18-809-123-501 TRIP COIL 48VDC 575.00
18-751-349-523 STII: RMS-TS-TZ-CP 2,609.00 18-809-148-801 Y RELAY 24VDC 288.00
18-751-349-524 STIIl: RMS-TSI-TZ-CP 2,609.00 18-809-148-802 Y RELAY 48VDC 298.00
18-751-349-525 STill: RMS-TIG-TZ-CP 2,844.00 18-809-148-803 Y RELAY 125VDC 298.00
18-751-349-526 STl RMS-TSG-TZ-CP 3,035.00 18-809-148-804 Y RELAY 250VDC 288.00
18-751-349-527 STill: RMS-TSIG-TZ-CP 3,035.00 18-809-570-001 ANGLE 105.00
18-751-349-528 STIlI: RMS-TI-T-CNP 2,583.00 18-809-575-502 ACTUATOR 916.00
18-751-349-529 STHHl: RMS-TS-TZ-CNP 2,774.00 18-809-575-506 ACTUATOR W/HOLD-IN 916.00
18-751-349-530 STHI: RMS-TSI-TZ-CNP 2,774.00 18-809-575-507 ACTUATOR W/HOLD-IN 916.00
18-751-349-531 STIlI: RMS-TIG-TZ-CNP 3,014.00 18-810-229-001 BOTTOM PAN 256.00
18-751-349-532 STil: BMS-TSG-TZ-CNP 3,200.00 18-810-239-001 TRUCK RISER 234.00
18-751-349-533 STII: RMS-TSIG-TZ-CNP 3,200.00 18-810-239-002 TRUCK RISER 192.00
18-751-349-546 STII: RMS-TI-T-CPX 2,918.00 18-811-713-001 SAFETY LABEL 43.00
18-751-349-547 STIIl: RMS-TS-TZ-CPX 3,110.00 18-811-714-001 SAFETY LABEL 85.00
18-751-349-548 STIlI: RMS-TSI-TZ-CPX 3,110.00 18-811-726-001 BOTTOM PAN-BRKR GM 128.00
18-751-349-550 STIlI: BMS-TSG-TZ-CPX 3,541.00 18-813-068-001 HOLD PAWL PLATE GM 26.00
18-751-349-551 STIH: RMS-TSIG-TZ-CPX 3,541.00 18-813-073-001 RATCHET WHEEL GM 234.00
18-751-349-552 STIli: RMS-TI-T-CNPX 3,089.00 18-813-087-501 PUSH ROD ASSEMBLY3AF 224.00
18-751-349-553 STIil: RMS-TS-TZ-CNPX 3,280.00 18-813-625-001 INSULATOR POLY 6” GM 92.00
18-751-349-554 STIII: RMS-TSI-TZ-CNPX 3,280.00 18-813-666-001 FRONT COVER GM 351.00
18-751-349-555 STIIl: RMS-TIG-TZ-CNPX 3,515.00 18-814-013-001 DUMP ACTUATOR GM 32.00




SIEMENS

Switchgear
Renewal Parts 1994

SG5002 :

Page 36

Numeric Parts Listing

mrt Number Description List Price (US$) Part Number  Description List Price (US$)
18-814-014-001 DUMP ACTUATOR GM 22.00 18-820-330-504 SOLENOQID TRIP 250VDC 170.00
18-814-019-501 AUX SWITCH ASSY GM-1 453.00 18-820-330-505 SOLENOID TRIP 120VAC 213.00
18-814-022-501 MOTOR ASSY, 48VDC 490.00 18-820-330-506 SOLENOID TRIP 240VAC 245.00
18-814-022-502 MOTOR ASSY,125/120V 479.00 18-820-331-501 SOLENOID CLOSE 24VDC 186.00
18-814-022-503 MOTOR ASSY, 250/240V 479.00 18-820-331-502 SOLENOID CLOSE 48VDC 138.00
18-814-028-501 RELAY ASSY, 24VDC 144.00 18-820-331-503 SOLENOID CLLOSE 125VDC 133.00
18-814-028-502 RELAY ASSY, 48VDC 144.00 18-820-331-504 SOLENOID CLOSE 250vVDC 170.00
18-814-028-503 RELAY ASSY, 125VDC 144.00 18-820-331-505 SOLENOID CLOSE 120VAG 234.00
18-814-028-504 RELAY ASSY, 250VDC 144.00 18-820-331-506 SOLENOID CLOSE 240VAC 234.00
18-814-028-505 RELAY ASSY, 120VAC 128.00 19-751-349-522 STIil: RMS-TI-T-CP 2,418.00
18-814-028-506 RELAY ASSY, 240VAC 128.00 61-300-000-040 CT-MKS-1- 40-5A 2,876.00
18-814-029-501 SEC DISC ASSEM 437.00 61-300-000-050 CT-MKS-1- 50-5A 4,0568.00
18-814-035-501 COLLAPSIBLE LEVER 437.00 61-300-000-075 CT-MKS-1- 75-5A 3,440.00
18-814-057-001 SIDE SHEET LH GM 128.00 61-300-000-100 CT-MKS-1-100-5A 5,932.00
18-814-058-001 SIDE SHEET RH GM 117.00 61-300-000-150 CT-MKS-1-150-5A 2,918.00
18-814-080-001 JACKSHAFT GM 202.00 61-300-000-200 CT-MKS-1-200-5A 5,975.00
18-814-081-501 JACKSHAFT ASSY GM 873.00 61-300-000-300 CT-MKS-1-300-5A 6,028.00 A
18-814-088-001 VERTICAL CHANNEL GM 48.00 61-300-000-400 CT-MKS-1-400-5A 3,578.00 :
18-814-088-002 VERTICAL CHANNEL GM 49.00 61-300-000-500 CT-MKS-1-500-5A 6,113.00
18-814-096-502 MOC & TOC ASSEM 469.00 61-300-000-600 CT-MKS-1-600-5A 3,621.00
18-814-096-510 MOC & TOC ASSEM 628.00 61-300-000-800 CT-MKS-1-800-5A 3,546.00
18-814-096-512 MOC & TOC ASSEM 980.00 61-300-001-100 CT-MKM-1-100-5A 3,610.00
18-814-111-501 STAB SUPT ASY.TOP.GM 170.00 61-300-001-150 CT-MKM-1-150-5A 3,791.00
18-814-130-001 FRONT PLATE GM 38.00 61-300-001-200 CT-MKM-1-200-5A 2,993.00
18-814-748-001 FLAG- OPEN/CLS GM 46.00 61-300-001-300 CT-MKM-1-300-5A 3,568.00
18-814-749-001 FLAG- SPG CHARGE GM 40.00 61-300-001-400 CT-MKM-1-400-5A 3,5625.00
18-814-752-001 CLAMP 1,458.00 61-300-001-600 CT-MKM-1-600-5A 3,546.00
18-815-709-001 ANGLE BKR INTLK 170.00 61-300-001-800 CT-MKM-1-800-5A 3,078.00
18-815-717-002 TERMINAL HEAD 1,693.00 61-300-002-050 CT-MKS-3- 50-5A 3,696.00
18-815-718-002 TERMINAL HEAD 1,480.00 61-300-002-075 CT-MKS-3- 75-5A 4,090.00
18-815-723-001 BRKR FINGER MTG 10.00 61-300-002-100 CT-MKS-3-100-5A 3,728.00
18-815-723-002 BRKR FINGER MTG 11.00 61-300-002-150 CT-MKS-3-150-5A 3,855.00
18-815-724-001 CLAMP 1,108.00 61-300-002-200 CT-MKS-3-200-5A 3,898.00
18-815-728-501 BTM STAB SUPPT ASSY 362.00 61-300-002-300 CT-MKS-3-300-5A 4,271.00
18-815-729-501 TOP STAB SUPPT ASSY 447.00 61-300-002-400 CT-MKS-3-400-5A 3,451.00
18-815-730-001 TOP STARB SUPPT 59.00 61-300-002-500 CT-MKS-3-500-5A 3,525.00
18-815-739-501 RADIATOR SHIELD ASM 288.00 61-300-002-600 CT-MKS-3-600-5A 3,525.00
18-815-739-502 RADIATOR SHIELD ASM 330.00 61-300-003-050 CT-MKD-3- 50-5A 3,653.00
18-815-739-503 RADIATOR SHIELD ASM 288.00 61-300-003-200 CT-MKD-3-200-5A 3,610.00
18-815-739-504 RADIATOR SHIELD ASM 330.00 61-300-003-300 CT-MKD-3-300-5A 4,452.00
18-815-771-001 REINFORCING CHANNEL 245.00 61-300-003-400 CT-MKD-3-400-5A 3,493.00
18-816-350-501 FINGER ASSY 1200A 192.00 61-300-004-021 C.T.-DD-SID- 200-5A 628.00
18-816-350-502 FINGER ASSY 2000A 341.00 61-300-004-031 C.T.-DD-SID- 300-5A 639.00
18-816-351-501 FINGER ASSY 3000A 362.00 61-300-004-041 C.T.-DD-SID- 400-5A 682.00
18-816-368-001 VERTICAL CHANNEL 39.00 61-300-004-061 C.T.-DD-SID- 600-5A 682.00 e S
18-816-368-002 VERTICAL CHANNEL 39.00 61-300-004-081 C.T.-DD-SID- 800-5A 724.00
18-820-330-501 SOLENQID TRIP 24VDG 176.00 61-300-004-121 C.T.-DD-SID-1200-5A 746.00
18-820-330-502 SOLENOID TRIP 48VDC 133.00 61-300-004-151 C.T.-DD-SID-1500-5A 533.00
18-820-330-503 SOLENOID TRIP 125VDC 133.00 61-300-005-201 C.T.-DD-LID-2000-5 788.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 37

Numeric Parts Listing

Part Number Description List Price (US$) Part Number Description List Price (US$)
61-300-005-301 C.T.-DD-LID-3000-5 863.00 61-300-033-121 CT-FB-1200-5A 2,439.00
61-300-006-031 C.T.-FD-300-5A 788.00 61-300-033-201 CT-FB-2000-5A 3,110.00
61-300-006-041 C.T.-FD-400-5A 788.00 61-300-033-301 CT-FB-3000-5A 3,898.00
61-300-006-061 C.T.-FD-600-5A 799.00 61-300-033-401 CT-FB-4000-5A 4,260.00
61-300-006-081 C.T.-FD-800-5A 788.00 61-300-034-061 CT-FB-MR-600&TAPS 2,290.00
61-300-006-101 C.T.-FD-1000-5A 948.00 61-300-034-121 CT-FB-MR-1200&TAPS 2,556.00
61-300-006-121 C.T.-FD-1200-5A 948.00 61-300-034-122 CT-FB-MR-12008TAPS 2,492.00
61-300-006-151 C.T.-FD-1500-5A 948.00 61-300-034-201 CT-FB-MR-2000&TAPS 2,769.00
61-300-006-201 C.T.-FD-2000-5A 980.00 61-300-034-203 CT-FB-MR 2000-5 3,461.00
61-300-006-301 C.T.-FD-3000-5A 895.00 61-300-037-061 CT-DB-600-5 2,343.00
61-300-010-072 POT XFMR FP-7200-120 5,453.00 61-300-037-101 CT-DB-1000-5 2,151.00
61-300-010-084 POT XFMR FP-8400-120 4,846.00 61-300-037-121 CT-DB-1200-5 2,237.00
61-300-010-120 POT XFMR FP12000-120 5,080.00 61-300-037-151 CT-DB-1500-5 2,428.00
61-300-010-144 POT XFMR FP14400-120 5,740.00 61-300-037-201 CT-DB-2000-5 2,524.00
61-300-012-050 CT-B0O100G-8.75X12.5 2,343.00 61-300-037-251 CT-DB-2500-5 2,556.00
61-300-013-121 C.T.-YSC-1200-5A Call Factory 61-300-037-301 CT-DB-3000-5 2,822.00
61-300-013-151 C.T.-YSC-1500-5A Call Factory 61-300-040-501 SENSOR 80/1 1,523.00
61-300-013-201 C.T.-YSC-2000-5A Call Factory 61-300-040-502 SENSOR 200/1 1,523.00
61-300-013-300 C.T.-YSC-300-5A Call Factory 61-300-040-503 SENSOR 400/1 1,842.00
61-300-013-301 C.T.-YSC-3000-5A Call Factory 61-300-040-504 SENSOR 600/1 1,885.00
61-300-014-300 C.T. ASSY-YYSC-300 Call Factory 61-300-040-505 SENSOR 800/1 1,928.00
61-300-015-121 C.T.-WSC-1200-5 3,791.00 61-300-041-501 SENSOR:LA1600A 200-1 383.00
61-300-015-600 C.T. ASSY-WSC,600/5A 3,642.00 61-300-041-502 SENSOR:LA1600A 400-1 351.00
61-300-017-501 ADAPTOR MATL MKS-T 309.00 61-300-041-503 SENSOR:LA1600A 800-1 543.00
61-300-018-501 ADAPTOR MATL-MKS-YSC 213.00 61-300-041-504 SENSOR:LA1600A1600-1 596.00
61-300-019-501 ADAPTOR MATL-MKS-WSC 245.00 61-300-042-501 SENSOR:LA3000A2000-1 501.00
61-300-030-504 CT STA.TRIP-2 400-1 256.00 61-300-042-502 SENSOR:LA3000A3000-1 724.00
61-300-030-505 CT STA.TRIP-2 600-1 277.00 61-300-042-503 SENSOR:LA3000A3200-1 575.00
61-300-030-507 CT STA.TRIP-2 200-1 277.00 61-300-042-504 SENSOR:LA4000A4000-1 639.00
61-300-030-508 CT STA.TRIP-2 80-1 351.00 61-300-043-024 PT-DP-2400/120 3,674.00
61-300-030-509 CT STAT TRIP 2-800/1 298.00 61-300-043-042 PT-DP-4200/120 3,845.00
61-300-030-520 CT:GRD SENS 800/1 298.00 61-300-045-041 CT ASSY-FBA-400-5 2,5699.00
61-300-031-502 CT-ST TRIP-2 400-1 288.00 61-300-046-061 CT ASSY FBA-MR 2,801.00
61-300-031-503 CT-ST TRIP-2 300-.5 288.00 61-300-049-152 C.T. ASSY RD200 464.00
61-300-031-505 CT-ST TRIP-2 1600-1 383.00 61-300-049-201 C.T. RD200 2000/.5A 458.00
61-300-031-508 CT-ST TRIP-2 800-1 320.00 61-300-049-202 C.T. RD200 2000/.5A 477.00
61-300-031-513 CT-ST TRIP-2 200-1 309.00 61-300-049-251 TRANSFORMER RD-200 522.00
61-300-031-514 CT-ST TRIP-2 1200-1 341.00 61-300-049-252 C.T. RD200 2500/.5A 522.00
61-300-032-502 CT ST.TRIP-2 2000-.5 607.00 61-300-049-302 C.T. RD200 3000/.5A 618.00
61-300-032-503 CT ST.TRIP-2 4000-1 607.00 61-300-049-321 C.T. ASSY RD200 572.00
61-300-032-505 CT ST.TRIP-2 2000-1 437.00 61-300-049-322 C.T. RD200 3200/.5A 522.00
61-300-032-506 CT ST.TRIP-2 3200-1 554.00 61-300-049-401 CURRENT TRNASF RD20 522.00
61-300-032-509 CT ST.TRIP-2 2400-1 405.00 61-300-049-402 CURRENT TRANSF, RD-20 522.00
61-300-033-021 CT-FB-200-5A 2,205.00 61-300-050-041 C.T. RD100 400/.5A 394.00
61-300-033-031 CT-FB-300-5A 2,162.00 61-300-050-042 C.T. RD100 400/.5A 383.00
61-300-033-041 CT-FB-400-5A 2,226.00 61-300-050-061 C.T. RD100 600/.5A 394.00
61-300-033-061 CT-FB-600-5A 2,311.00 61-300-050-062 C.T. RD100 600/.5A 383.00
61-300-033-081 CT-FB-800-5A 2,364.00 61-300-050-081 C.T. RD100 800/.5A 394.00
61-300-033-101 CT-FB-1000-5A 2,428.00 61-300-050-082 C.T. RD100 800/.5A 383.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 38

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
61-300-050-101 C.T. RD100 1000/.5A 405.00 61-300-058-021 CT ASSY RD 110 281.00
61-300-050-121 C.T. RD100 1200/.5A 405.00 61-300-058-022 CURRENT TRANSF,RD-11 278.00
61-300-050-161 C.T. RD100 1600/.5A 405.00 61-300-058-026 CT ASSY RD 110 338.00
61-300-050-201 C.T. RD100 2000/.5A 405.00 61-300-058-027 CT ASSY RD 110 325.00
61-300-052-501 TRIP SENSOR 80/1A 192.00 61-300-058-031 CT ASSY RD 110 332.00
61-300-052-502 TRIP SENSOR 200/1A 192.00 61-300-058-032 CURRENT TRANSF, RD-11 278.00
61-300-052-503 TRIP SENSOR 400/1A 192.00 61-300-058-041 CT ASSY RD 110 281.00
61-300-052-504 TRIP SENSOR 800/1A 213.00 61-300-058-042 CURRENT TRANSF, RD-11 278.00
61-300-052-505 TRIP SENSOR 1600/1A 245.00 61-300-058-051 CT ASSY RD 110 281.00
61-300-052-506 TRIP SENSOR 2000/1A 266.00 61-300-058-052 CT ASSY RD 110 279.00
61-300-052-508 TRIP SENSOR 4000/1A 224.00 61-300-058-061 CURRENT TRANSF, RD-11 281.00
61-300-052-510 TRIP SENSOR 1600/1A 277.00 61-300-058-062 CURRENT TRANSF, RD-11 278.00
61-300-052-511 TRIP SENSOR 2000/1A 309.00 61-300-058-081 CURRENT TRANSF, RD-11 281.00
61-300-052-512 TRIP SEMSPR 2400/1A 341.00 61-300-058-082 CURRENT TRANSF, RD-11 278.00
61-300-052-513 TRIP SENSOR 3000/1A 362.00 61-300-058-101 CT ASSY RD 110 306.00
61-300-052-514 TRIP SENSOR 3200/1A 362.00 61-300-058-102 CT ASSY RD 110 302.00
61-300-052-515 TRIP SENSOR 3200/1A 373.00 61-300-058-121 CURRENT TRANSF, RD-11 306.00
61-300-052-516 TRIP SENSOR 4000/1A 362.00 61-300-058-122 CT ASSY RD 110 357.00
61-300-052-518 TRIP SENSOR 4000/1A 373.00 61-300-058-151 CURRENT TRANSF, RD-11 306.00
61-300-053-501 TRIP TRANSF 150/.5A 192.00 61-300-058-152 CT ASSY RD 110 304.00
61-300-053-502 TRIP TRANSF 200/.5A 192.00 61-300-058-161 CURRENT TRANSF, RD-11 306.00
61-300-053-503 TRIP TRANSF 300/.5A 192.00 61-300-058-162 CT ASSY RD 110 368.00
61-300-053-504 TRIP TRANSF 400/.5A 202.00 61-300-058-201 CURRENT TRANSF, RD-11 3086.00
61-300-053-5605 TRIP TRANSF 600/.5A 213.00 61-300-058-202 CT ASSY RD 110 364.00
61-300-053-506 TRIP TRANSF 800/.5A 234.00 61-300-058-251 CT ASSY RD 110 389.00
61-300-053-507 TRIP TRANSF 1200/.5A 256.00 61-300-058-252 CT ASSY RD 110 376.00
61-300-053-508 TRIP TRANSF 1600/.5A 288.00 61-300-059-504 TRIP SENSOR 3200/.5NEC 788.00
61-300-053-509 TRIP TRANSF 2000/.5A 320.00 61-300-059-507 TRIP SENSOR 3200/.5NEC 788.00
61-300-053-510 TRIP TRANSF 1200/.5A 256.00 61-300-059-508 TRIP SENSOR 4000/.5NEC 841.00
61-300-053-511 TRIP TRANSF 1600/.5A 288.00 61-300-066-101 MD CT 100:5 469.00
61-300-053-512 TRIP TRANSF 2000/.5A 320.00 61-300-066-102 MD CT 1000:5 511.00
61-300-053-513 TRIP TRANSF 3200/.5A 405.00 61-300-066-122 MD CT 1200:5 522.00
61-300-053-514 TRIP TRANSF 1600/.5A 277.00 61-300-066-151 MD CT 150:5 469.00
61-300-053-515 TRIP TRANSF 2000/.5A 320.00 61-300-066-152 MD CT 1500:5 522.00
61-300-053-516 TRIP TRANSF 3200/.5A 405.00 61-300-066-201 MD CT 200:5 479.00
61-300-053-517 TRIP TRANSF 4000/.5A 458.00 61-300-066-202 MD CT 2000:5 533.00
61-300-053-518 TRIP TRANSF 150/.5A 192.00 61-300-066-252 MD CT 2500:5 543.00
61-300-053-519 TRIP TRANSF 200/.5A 181.00 61-300-066-301 MD CT 300:5 490.00
61-300-053-520 TRIP TRANSF 300/.5A 181.00 61-300-066-302 MD CT 3000:5 554.00
61-300-053-521 TRIP TRANSF 400/.5A 202.00 61-300-066-351 MD CT 350:5 522.00
61-300-053-522 TRIP TRANSF 600/.5A 213.00 61-300-066-401 MD CT 400:5 490.00
61-300-053-523 TRIP TRANSF 800/.5A 234.00 61-300-066-402 MD CT 4000:5 554.00
61-300-053-524 TRIP TRANSF 4000/.5A 458.00 61-300-066-500 MD CT 50:5 479.00
61-300-053-525 TRIP TRANSF 2400/.5 351.00 61-300-066-501 MD CT 500:5 490.00
61-300-053-526 TRIP TRANSF 3000/.5 405.00 61-300-066-601 MD CT 600:5 501.00
61-300-058-011 CT ASSY RD 110 334.00 61-300-066-750 MD CT 75:5 469.00
61-300-058-012 CT ASSY RD 110 322.00 61-300-066-801 MD CT 800:5 511.00
61-300-058-016 CT ASSY RD 110 333.00 61-300-067-122 MD CT 1200:5(MR) 746.00
61-300-058-017 CT ASSY RD 110 279.00 61-300-067-202 MD CT 2000:5(MR) 756.00

P



SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 39

Numeric Parts Listing

Part Number Description List Price (US$) FPart Number  Description List Price (US$)
61-300-067-302 MD CT 3000:5(MR) 777.00 71-018-451-001 WASHER 23.00
61-300-067-402 MD CT 4000:5(MR) 799.00 71-019-219-020 WASHER 2.60
61-300-067-601 MD CT 600:5(MR} 724.00 71-024-132-040 WASHER 6.00
61-300-068-101 MDD CT 100:5 1,022.00 71-100-107-001 WASHERS 7.00
61-300-068-102 MDD CT 1000:5 1,150.00 71-100-391-001 PIN 22.00
61-300-068-122 MDD CT 1200:5 1,022.00 71-100-416-003 TUBING 18.00
61-300-068-151 MDD CT 150:5 1,033.00 71-101-061-001 SPACER 2.20
61-300-068-152 MDD CT 1500:5 1,150.00 71-101-247-001 INDICATOR 5.00
61-300-068-201 MDD CT 200:5 1,033.00 71-101-248-001 INDICATOR 13.00
61-300-068-202 MDD CT 2000:5 1,172.00 71-102-028-003 BAKELITE ROD 5.00
61-300-068-251 MDD CT 250:5 1,033.00 71-104-754-034 PIN 32.00
61-300-068-252 MDD CT 2500:5 1,172.00 71-104-754-035 PIN 29.00
61-300-068-301 MDD CT 300:5 1,044.00 71-104-754-040 PIN 32.00
61-300-068-302 MDD CT 3000:5 1,214.00 71-105-182-007 WASHER 0.40
61-300-068-351 MDD CT 350:5 1,044.00 71-105-182-008 WASHER:FIBRE 3/4” OD 5.00
61-300-068-401 MDD CT 400:5 1,054.00 71-105-182-014 WASHER 1.30
61-300-068-402 MDD CT 4000:5 1,235.00 71-105-182-016 WASHER 6.00
61-300-068-500 MDD CT 50:5 1,022.00 71-105-182-017 WASHER 14.00
61-300-068-501 MDD CT 500:5 1,054.00 71-106-801-501 BRACKET 93.00
61-300-068-601 MDD CT 600:5 1,086.00 71-107-100-002 WASHER 0.60
61-300-068-750 MDD CT 756:5 1,022.00 71-107-131-501 CONTACT BAR ASSY 18.00
61-300-068-801 MDD CT 800:5 1,108.00 71-107-659-002 CLAMPING RING 7.00
61-300-069-122 MDD MRCT 1200:5 1,427.00 71-107-672-001 TUBE 160.00
61-300-069-202 MDD MRCT 2000:5 1,448.00 71-107-672-011 TUBE 170.00
61-300-069-302 MDD MRCT 3000:5 1,491.00 71-107-672-014 TUBE 138.00
61-300-069-402 MDD MRCT 4000:5 1,534.00 71-107-672-015 TUBE 89.00
61-300-069-601 MDD MRCT 600:5 1,353.00 71-107-724-001 ROD 405.00
61-300-074-201 GKS-1 CT 200:5 2,886.00 71-108-105-003 SHOULDER STUD 80.00
61-300-074-500 GKS-1 CT 50:5 2,886.00 71-108-802-003 WASHER 2.80
61-300-076-100 GKS-3CT 10:5 Call Factory 71-109-282-001 BUSHING 64.00
61-300-076-101 GKS-3 CT 100:5 Call Factory 71-109-293-501 ROTOR ASSY F IND 16.00
61-300-076-150 GKS-3 CT 156:5 Call Factory 71-108-843-001 SHIM 6.00
61-300-076-151 GKS-3 CT 150:5 Call Factory 71-109-843-002 SHIM 6.00
61-300-076-201 GKS-3 CT 200:5 Call Factory 71-109-843-003 SHIM 117.00
61-300-076-250 GKS-3 CT 25:5 Call Factory 71-110-035-001 WASHER 28.00
61-300-076-251 GKS-3 CT 250:5 Call Factory 71-110-276-001 SUPPORT 60.00
61-300-076-300 GKS-3 CT 30:5 Call Factory 71-110-282-001 ROD 181.00
61-300-076-301 GKS-3 CT 300:5 Call Factory 71-110-282-002 ROD 103.00
61-300-076-400 GKS-3 CT 40:5 Calt Factory 71-110-641-003 SHIM 202.00
61-300-076-401 GKS-3 CT 400:5 Call Factory 71-110-641-004 SHIM 0.40
61-300-076-500 GKS-3 CT 50:5 Call Factory 71-110-641-007 SHIM 181.00
61-300-076-501 GKS-3 CT 500:5 Call Factory 71-110-641-008 SHIM 1.00
61-300-076-601 GKS-3 CT 600:5 Call Factory 71-110-940-002 OPER COUNTER 192.00
61-300-076-750 GKS-3 CT 75:5 Call Factory 71-111-259-001 INDICATOR 63.00
61-300-076-801 GKS-3 CT 800:5 Calt Factory 71-111-260-001 INDICATOR 4.20
61-300-077-401 GKD-3 CT 400:5 3,738.00 71-111-433-002 TUBING 55.00
61-300-077-801 GKD-3 CT 800:5 3,738.00 71-111-434-002 TUBING 43.00
61-300-078-101 MGS CT 100:5 1,757.00 71-111-434-003 TUBING 50.00
61-300-078-500 MGS CT 50:5 1,683.00 71-112-903-501 CONTACT FINGER 330.00




SIEMENS

Switchgear

Renewal Parts 1994

SG5002

Page 40

Numeric Parts Listing

Part Number Description List Price (US$) Part Number  Description List Price (US$)
71-112-913-501 ARCING CONTACT 469.00 71-141-976-001 SPRING 1.20
71-112-913-502 ARCING CONTACT LH 426.00 71-141-983-001 ARC RUNNER 10.00
71-112-913-503 ARCING CONTACT RH 426.00 71-141-993-001 ROTOR 10.00
71-112-934-001 YOKE 40.00 71-141-994-001 CONTACT 9.00
71-112-934-002 YOKE 63.00 71-141-995-001 BEARING 14.00
71-112-966-501 ARCING CONTACT 308.00 71-141-996-001 ARM 6.00
71-112-966-502 ARCING CONTACT 351.00 71-142-008-001 BARRIER 30.00
71-112-971-001 BARRIER 23.00 71-142-049-001 SPRING EXTENSION 3.80
71-113-703-001 ARCING CONTACT 852.00 71-142-050-001 CONNECTOR 575.00
71-114-147-001 STRIP 1.00 71-142-053-001 ARC RUNNER 17.00
71-114-148-001 INSULATION 0.60 71-142-071-002 LINK 9.00
71-114-860-001 TUBING 44.00 71-142-088-002 BARRIER 29.00
71-114-860-002 TUBING3-4 1.0 X15.G 46.00 71-142-089-002 STRAP 19.00
71-140-016-001 MAIN CONTACT FINGER 97.00 71-142-102-001 BUMPER 21.00
71-140-019-001 CONTACT FINGER SPR 36.00 71-142-107-001 WASHER 4.00
71-140-131-001 CONTACT FINGER SPR 77.00 71-142-108-001 SUPPORT 7.00
71-141-100-001 CONTACT BAR 479.00 71-142-109-001 BARRIER 73.00
71-141-101-001 CONTACT BAR 351.00 71-142-109-002 BARRIER-LA1600 MFD 26.00
71-141-115-501 ARC CONTACT ASSY 117.00 71-142-123-001 SPRING 6.00
71-141-172-501 ARCING CONTACT 373.00 71-142-139-001 SPRING: CAD PLATED 3.30
71-141-173-001 SPRING-COMPRESSION 0.70 71-142-169-001 CONTACT PT 29.00
71-141-174-001 SPRING-COMPRESSION 117.00 71-142-185-001 LEVER-SH 35.00
71-141-761-001 SPRING 26.00 71-142-192-001 CLIP 72.00
71-141-769-502 CONNECTOR ASSY 426.00 71-142-200-001 FUSE 250A NEMA-J 128.00
71-141-769-503 CONNECTOR ASSY 639.00 71-142-200-002 FUSE 400A NEMA-J 68.00
71-141-786-001 CONNECTOR 362.00 71-142-200-003 FUSE 600A NEMA-J 181.00
71-141-799-001 SPRING CARGC-30 9.00 71-142-200-004 FUSE 800A NEMA-L 149.00
71-141-803-501 CONTACT:ARCING 224.00 71-142-200-005 FUSE 1200A NEMA-L 149.00
71-141-805-501 MAIN CONTACT 202.00 71-142-200-006 FUSE 1600A NEMA-L 224.00
71-141-813-001 SPRING 19.00 71-142-200-008 FUSE 2500A NEMA-L 383.00
71-141-815-003 INDICATOR 37.00 71-142-200-009 FUSE 3000A NEMA-L 437.00
71-141-815-004 INDICATOR 50.00 71-142-200-010 FUSE 4000A NEMA-L 628.00
71-141-817-001 INDICATOR 3.30 71-142-200-013 FUSE 1000A NEMA-L 149.00
71-141-822-002 SPACER 89.00 71-142-200-015 FUSE 1600A NEMA-L 437.00
71-141-822-003 SPACER 14.00 71-142-200-016 FUSE 2000A NEMA-L 437.00
71-141-822-004 SPACER 1.80 71-152-809-002 WASHER:BR.33IDX.500D 2.60
71-141-829-001 BUMPER 46.00 71-152-809-024 WASHER:BR.53IDX1.00D 9.00
71-141-833-002 SPRING 56.00 71-152-809-026 WASHER:BR.78IDX1.00D 2.20
71-141-836-001 SPRING 163.00 71-152-809-027 WASHER:BRASS 1.500D 13.00
71-141-867-001 DECAL: STORED ENERGY 10.00 71-152-809-030 WASHER:BR.31IDX.620D 36.00
71-141-870-001 ROLLER 14.00 71-177-196-003 WASHER 66.00
71-141-915-001 WASHER:FIBRE 1.80 71-177-196-005 WASHER 60.00
71-141-916-001 SUPPORT:FIBRE 4.40 71-200-745-501 TRIP COIL 125VDC 266.00
71-141-921-001 PIN 7-16IN DIA 29.00 71-200-745-503 TRIP COIL 48/120V 288.00
71-141-921-002 PIN 91.00 71-208-255-501 DISCONNECT ARM ASSY 618.00
71-141-952-001 COVER 19.00 71-208-255-502 DISCONNECT ARM ASSY 618.00
71-141-962-001 LINK 3.10 71-208-255-503 DISC ARM ASSY 927.00
71-141-973-501 CONTACT FINGER 73.00 71-208-255-504 DISC ARM ASSY 873.00
71-141-975-001 SPACER 4-16IN DIA 12.00 71-208-255-509 DISCONNECT ARM ASSY 618.00




SIEMENS

Switchgear
Renewal Parts 1994

SG5002

Page 41
Numeric Parts Listing
Part Number Description List Price (US$) Part Number Description List Price (USS$)
71-208-255-510 DISCONNECT ARM ASSY 618.00
71-208-255-511 DISC ARM ASSY 756.00
71-208-255-512 DISC ARM ASSY 735.00
71-208-255-513 DISC ARM ASSY 746.00
71-208-255-514 DISC ARM ASSY 746.00
71-208-255-515 DISC ARM ASSY 746.00
71-208-255-516 DISC ARM ASSY 746.00
71-208-524-001 HEADER & TUBES 628.00
71-208-922-504 AUX SWITCH ASSY 15KV 1,448.00
71-208-922-505 AUX SWITCH ASSY 5KV 1,566.00
71-209-229-520 COIL 125VDC 820.00
71-209-234-505 TRIP COIL 125VDC 471.00
71-209-234-507 TRIP COIL 48VDC 350.00
71-210-349-001 NOZZLE 64.00
71-240-055-509 CONTACT USE 18-734-618-502
71-240-055-510 CONTACT FIN ASSY 266.00
71-240-055-511 CONTACT FIN ASSY 3AF 170.00
71-240-055-512 CONTACT FIN ASSY 209.00
71-240-055-513 CONTACT FINGER 256.00
71-240-542-002 CLEVIS 107.00
71-240-561-001 CLEVIS 83.00
71-240-593-001 BRACKET 181.00
71-240-593-002 BRACKET 46.00
71-240-599-001 COVER MOULDING 93.00
71-240-600-001 FUSE HOUSING 101.00
71-301-550-502 CAP TRIP DEV ASSY 2,705.00
71-302-881-001 CHANNEL 618.00
71-302-881-002 CHANNEL 511.00
71-340-297-001 GEAR MOTOR:115VAC 692.00
71-340-297-002 GEAR MOTOR:230VAC 788.00
71-340-297-004 USE:71-340-297-002
71-340-297-005 GEAR MOTOR: 48VDC 1,938.00
71-440-117-001 BASE-COMPRESS MOLD 320.00
71-440-117-002 BASE-COMPRESS MOLD 405.00
71-440-119-001 BASE 746.00
72-120-146-001 CONTACT 50.00
72-120-237-501 SEC DISCONNECTS 1,108.00
72-140-317-001 TRIGGER FUSE 20.00
72-240-028-501 SECONDARY DISCONNECT 426.00




SIEMENS

Siemens Energy

& Automation, Inc.

PO Box 29503 P
Raleigh, NC 27626-0503 i
919/365-2200

Fax: 919/365-2598

SG5002-2 2M 6/94TD

© 1993, 1994 Siemens Energy & Automation, Inc.
Siemens is a registered trademark of Siemens AG.





